WORK PLATFORMS

o)

Service &
Parts Manual




SERVICE & PARTS
MANUAL

S1.26/30SL

Kohler & Kubota Gas, Kubota Diesel

Serial Numbers 11200 - current

Stamped
Serial
Number

Upright, Inc.

1775 Park Street
Selma, California 93662
TEL: 559/891-5200
FAX: 559/891-9012
PARTS: 1-888-UR-PARTS
PARTSFAX: 559/896-9244

When contacting UpRight for service or parts
information, be sure to include the MODEL and
SERIAL NUMBERS from the equipment name-
plate. Should the nameplate be missing, the
SERIAL NUMBER is also stamped on top of the
chassis above the front axle pivot.

UpRight, Inc.

1775 PARK

moDEL NO. |V AX. pLATFORM HEIGHT |
seriAL NO. | : A 77eRY vOoLTAGE I
max. bisTRIBUTED LoAD [N I

CAUTION: CONSULT OPERATOR'S MANUAL BEFORE USE.
THIS PLATFORM IS NOT ELECTRICALLY INSULATED

UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT

SELMA, CA 93662 USA

P/N 61205-000

UpRight Ireland, Ltd.
Pottery Road
Dun Laoire,
Ireland
TEL: +353-1-202-4100
FAX: +353-1-202-4105

060587-014
12/99 K



FORWARD

How TO USE THIS MANUAL

This manual is divided into 6 sections. The section
number printed at the top corner of each page can be
used as a quick reference guide.

Special information

Indicates the hazard or unsafe practice will
result in severe injury or death.

Indicates the hazard or unsafe practice could
result in severe injury or death.

A CAUTION A

Indicates the hazard or unsafe practice could
result in minor injury or property damage

NOTES: Give helpful information.
WORKSHOP PROCEDURES

CAUTION: Detailed descriptions of standard work-
shop procedures, safety principles and service oper-
ations are not included. Please note that this manual
does contain warnings and cautions against some
specific service methods which could cause personal
injury, or could damage a machine or make it unsafe.
Please understand that these warnings cannot cover
all conceivable ways in which service, whether or not
recommended by UpRight, Inc., might be done, or of
the possible hazardous consequences of each con-
ceivable way, nor could UpRight Inc. investigate all
such ways. Anyone using service procedures or
tools, whether or not recommended by UpRight Inc.,
must satisfy themselves thoroughly that neither per-
sonal safety nor machine safety will be jeopardized.

All information contained in this manual is based on
the latest product information available at the time of
printing. We reserve the right to make changes at
any time without notice. No part of this publication
may be reproduced, stored in retrieval system, or
transmitted, in any form by any means, electronic,
mechanical, photocopying, recording, or otherwise,
without the prior written permission of the publisher.
This includes text, figures and table.

SL26/30SL Work Platform

Introduction &
Specifications

General description and machine
specifications.

Machine Preparation &
Operation

Information on how to operate the work
platform and how to prepare it for operation.

Maintenance

Preventative maintenance and service
information.

Troubleshooting

Causes and solutions to typical problems.

Schematics

Schematics and valve block diagram with
description and location of components.

Illustrated Parts
Breakdown

Complete parts lists with illustrations.




FORWARD

NOTES:

il

SL.26/30SL Work Platform




TABLE OF CONTENTS

SECTION 1
Introduction & Specifications ...........cooiiiiiiiiiiiiiiiiiiiitiettttensessstasessnsnons 1-1
1iIntroduction..................... 1-1 1.2 General Description .............. 1-1
Purpose .......... .. ... . ... 1-1 Platform ............. ... ... ...... 1-1
SCOPE .. 1-1 Controller ............. .. ... . ..... 1-1
Elevating Assembly ................ 1-1
PowerModule .................... 1-1
ControlModule .................... 1-1
LevelingSystem ................... 1-1
Chassis ........... ..., 1-1
Purpose of Equipment . ............. 1-1
Special Limitations ................. 1-1
1.3 Specifications ................... 1-3
SECTION 2
Machine Preparation & Operation ...........couiitiitiiieeienressscessosesssssssscscnsnas 2-1
2.1 PreparationforUse............... 2-2 2.10 Pre-Operation Inspection......... 2-7
2.2 Forklifting Work Platform.......... 2-2 Visual Inspection .................. 2-7
2.3 Transporting Work Platform. ... ..... 2-3 System Function Inspection . ......... 2-8
2.4 Preparation for Shipment.......... 2-3 211 O0peration.............ccvvneunn. 2-9
25Storage..........ciiiiiieann 2-3 Travel With Platform Lowered ........ 2-9
Preservation ...................... 2-3 Steering ........... ... 2-9
Battery ........... ... ... ... ... 2-3 Leveling The Platform .............. 2-9
2.6 DesignFeatures ................. 2-3 Raising and Lowering The Work
2.7 The Controls and Indicators. ....... 2-4 Platform ............ .. ... ... .... 2-9
28Introduction..................... 2-6 Travel With Work Platform Elevated .2-9
General Functioning ................ 2-6 Emergency Lowering .............. 2-10
Driving ... 2-6 Switching Fuels (Dual Fuel Only) . .. .. 2-10
Driving with the Platform Lowered .. 2-6 AfterUse EachDay ............... 2-10
Driving with the Platform Elevated .. 2-6 2.12 Brake Release Pump............ 2-10
Steering ........... i 2-6 2.13 Fold Down Guardrails........... 2-11
Leveling ......... .. ... . ... .. 2-6 Fold down Procedure .............. 2-11
Raising And Lowering The Platform ... .2-6 Erection Procedure . ... ............ 2-11
2.9 Safety Rules and Precautions ...... 2-7
SECTION 3
Maintenance . ........ccovivieereneonennns S et e seeseesceseeseeseeseesesnsseseesessasannn 31
3.1Introduction..................... 3-1 3.5 Battery Maintenance.............. 3-3
3.2SpecialTools.................... 3-1 Battery Inspection & Cleaning ........ 3-3
3.3 Preventative Maintenance ......... 3-1 Battery Charging .................. 3-4
Preventative Maintenance Table Key . . .3-2 Battery Specific Gravity ............. 3-4
Interval ......... ... ... . L 3-2 3.6 Lubrication...................... 3-4
Preventative Maintenance Report .. ... 3-2 Grease Fittings .. .................. 3-4
3.4 Blocking Elevating Assembly ...... 3-3 LinkageGears .................... 3-4
Installation ....................... 3-3 Steering Linkage .................. 3-4
Removal ...................... ... 3-3 HydraulicPump ................... 3-5
Hydraulic Oil Tank & Filter. .. . ........ 3-5
FludLevel .................... 3-5
Oil & Filter Replacement. . ........ 3-5

SL26/30SL Work Platform




TABLE OF CONTENTS

3.7 Setting Hydraulic Pressures. ....... 3-6 3.11 Hyd. Brakes, Drive Motors & Hubs 3-13
Main ReliefValve. ................. 3-6 RearAxle ................ ... .... 3-13
Counterbalance Valves . .. .......... 3-6 Removal ..................... 3-13
Fore/Aft Tilt Cylinder Relief Valve . . ... 3-7 Installation. .. ................. 3-13
Steering ReliefValve . . . ............ 3-7 FrontAxle ....................... 3-14
Drive Cross ReliefValve . ........... 3-7 Removal ..................... 3-14
Brake Pressure Reducing Valve . .. ... 3-8 Installation. . .................. 3-14

3.8 Switch Adjustments .............. 3-8 3.12 AxleCylinder .................. 3-15
Proportional Control Adjustment . .. ... 3-8 Removal ........................ 3-15
Axle Center Switch ................ 3-9 Installation . . ..................... 3-15
Cushion Down Limit Switch.......... 3-9 3.13 Steering Cylinder............... 3-15
Lift Cutout Limit Switch ............ 3-10 Removal ........................ 3-15
Down Limit Switch . ... ............ 3-10 Disassembly ..................... 3-15
TiltSensor . ..................... 3-10 Cleaning and Inspection . ........... 3-15

3.9 Hydraulic Manifold. .............. 3-11 Assembly and Installation . .......... 3-15
Removal ....................... 3-11 Adjustment . .......... ... ... ..., 3-16
Disassembly .................... 3-11 314 LiftCylinder.................... 3-16
Cleaning and Inspection ........... 3-11 Removal ........................ 3-16
Assembly ............. ... ... ... 3-11 Disassembly ..................... 3-17
Installation . ..................... 3-11 Cleaning and Inspection ............ 3-17

3.10 HydraulicPump................ 3-13 Reassembly ..................... 3-17

Removal ..................... 3-13 Installation .. ..................... 3-17
Installation. . .................. 3-13 3.15 Torque Specifications........... 3-18
Fasteners ....................... 3-18
Hydraulic Components ............. 3-18
SECTION 4
Troubleshooting ........coituiiiiiiiiiiiiiiiiiieiiieienereesenocessssocsssnssnsosssnsens 4-1
Introduction . .......... ... ... ..., 4-1 4.2 Electrical Truth Table, Kubota Gas .. 4-2
General Procedure . ............... 4-1 4.3 Electrical Truth Table, Diesel....... 4-4
Upright Product Support . ........... 4-1 4.4 Hydraulic TruthTable ............. 4-6
SECTION 5
SChemAtiCsS ..o vitiniiiiiierieneieereeneseensososseocesssesssssscsssssossnssssssnssonns 5-1
Introduction . ..................... 5-1 5.2 Electrical Schematic, SL26/30SL .... 5-4
5.1 Electrical Schematic, SL26/30SL .... 5-2 5.4 Hydraulic Schematic, SL26/30SL. ... 5-6
SECTION 6
INustrated Parts Breakdown . .. ..o viiiiiiiiiiiieereeeneeeeeeosossssssossssssssssnsosossas 6-1

ii SL26/30SL Work Platform




LIST OF FIGURES

SECTION 1

Introduction & Specifications
Figure 1-1: SL26/30SL Work Platform ... ... 1-2

SECTION 2

Machine Preparation & Operation
Figure 2-1: Batteries .................... 2-2
Figure 2-2: Emergency Lowering Valve ... .. 2-2
Figure 2-3: Transporting Work Platform ... .. 2-2

SECTION 3

Maintenance

Figure 3-1: Blocking Elevating Assembly ... .3-3

Figure 3-2: Lubrication Points ... .......... 3-4
Figure 3-3: Hydraulic Oil Tank & Filter .. .. .. 3-5
Figure 3-4: Hyd. Manifold Assy, Front View . .3-6
Figure 3-5: Hyd. Manifold Assy, Top View ...3-7
Figure 3-6: Drive Cross Relief Valve ....... 3-7
Figure 3-7: Brake Release Pump .......... 3-8

Figure 3-8: Proportional Controller Adjustment 3-8
Figure 3-9: Plat. Down Relay & Term. Block .3-9

SECTION 5
Schematics
Figure 5-1: Terminal Strip & Relay ldentification,
Kubota Gasoline Model ............. 5-5
Figure 5-2: Electrical Schematic - Kubota Gas
(064149-077) . ... oo 5-5
Figure 5-3: Terminal Strip & Relay |dentification,
DieselModel . ..................... 5-7

SL26/30SL Work Platform

Figure 2-4: Controls & Indicators .........
Figure 2-5: Brake Release Pump .........
Figure 2-6: Fold Down Guardrails ........

Figure 3-10: Axle Center Switch . .........
Figure 3-11: Limit Switch Locations .......
Figure 3-12: Tilt Sensor Adjustment .. ... ..
Figure 3-13: Hyd. Manifold, Exploded View .
Figure 3-14: Typical Hydraulic Pump .. ....
Figure 3-15: Rear Axle Assembly .. .......
Figure 3-16: Front Axle Assembly ........
Figure 3-17: Steering Cylinder Assembly . ..
Figure 3-18: Lift Cylinder Assembly .......

Figure 5-4: Electrical Schematic - Diesel
(064149-079) ....... ...

Figure 5-5: Hyd. Schematic (064148-022) . ..
Figure 5-6: Hyd. Manifold, Exploded View . ..



LIST OF TABLES

SECTION 1
Introduction & Specifications
Table 1-1: Specifications . . ... . i e e 1-3
SECTION 2
Machine Preparation & Operation
Table 2-1: Controls and Indicators . . . . ... . i 2-4
SECTION 3
Maintenance
Table 3-1: Preventative Maintenance Checkllist ............. ... .. ... .. ... ... ... 3-2
Table 3-1: Torque Specifications for Fasteners .. ............ ... .. ... ... ... ... 3-18
Table 3-2: Torque Specifications for Hydraulic Components ...................... 3-18
SECTION 4
Troubleshooting
Table 4-2: Electrical Truth Table - Kubota Gas (064149-077) ............. ... ...... 4-2
Table 4-3: Electrical Truth Table - Diesel (064149-079) ... ... ... ..., 4-4
Table 4-4: Hydraulic Truth Table (064148-022) .. . ... ... ..ttt 4-6
SECTION 5
Schematics
Table 5-2: Electrical Schematic Legend: Kubota Gasoline (064149-077) .............. 5-2
Table 5-3: Electrical Schematic Legend: Diesel (064149-079) ...................... 5-4
Table 5-4: Hydraulic Schematic Legend (064148-022) ... ......................... 5-6

1I SL.26/30SL Work Platform



INTRODUCTION & SPECIFICATIONS

1.1 INTRODUCTION

Purpose

The purpose of this service and parts manual is to
provide instructions and illustrations for the operation
and maintenance of an UpRight SL26/30SL Work
Platform manufactured by UpRight, Inc. of Selma,
California.

Scope

The manual includes procedures for proper opera-
tion, maintenance, adjustment, and repair of this
product as well as recommended maintenance
schedules and troubleshooting.

1.2 GENERAL DESCRIPTION

The SL26/30SL Work Platform consists of the plat-
form, controller, elevating assembly, leveling system,
power module, control module, and chassis

(Figure 1-1).

Platform

The platform has a reinforced wood floor, 43.5 inch
(1.11 m) high guardrails with midrail, 6 inch (152 mm)
toeboards and an entrance gate at the rear of the
platform. The guardrails can be folded down for
access through doors or for shipment, except when
equipped with the optional roll-out deck extension.

DO NOT use the maintenance platform without
guardrails properly assembled and in place with
fasteners properly torqued.

Controller

The controller contains the controls to operate the
machine. It should be hung on the front, left, or right
guardrail, but may be hand held if necessary. To
operate the machine, the interlock lever must be
depressed to operate any function. A complete
explanation of control functions can be found in Sec-
tion 2.

Elevating Assembly

The platform is raised and lowered by the elevating
assembly, a two section arm pivoting on a gear, and
powered by a single stage lift cylinder. The hydraulic
pump, driven by the engine, actuates the cylinder.
Solenoid operated valves control raising & lowering.

SL26/30SL Work Platform

Power Module

The power module contains the engine, hydraulic
pump, LP gas bottle and/or fuel tank, battery, and
starter solenoid.

Control Module

The control module contains the hydraulic tank,
hydraulic valve manifold, horn/alarms, volt/hour
meter, electrical terminal strips, and chassis controls.
A complete explanation of the chassis control func-
tions is found in Section 2.

Leveling System

The base of the elevating assembly is mounted on
two pivots. Hydraulic cylinders at the side and rear of
the elevating assembly tilt the elevating assembly
and platform side to side or fore and aft. Instructions
for leveling the platform and elevating assembly are
found in Section 2.

Chassis

The chassis is a structural frame that supports all the
components of the SL26/30SL Work Platform.

Purpose of Equipment

The SL26/30SL Work Platform is designed to elevate
personnel and materials to overhead work areas and
be driven with the platform elevated on firm, level sur-
faces only.

Note: Travel with the platform raised is limited to
a creep speed range.

Special Limitations

The objective of the SL26/30SL is to provide a
quickly deployable, self-propelled, variable height
work platform for worksite use that can be driven over
rough terrain.

The elevating function shall ONLY be used
when the work platform is level and on a firm
surface. The work platform is NOT intended to
be driven over uneven, rough or soft terrain
when elevated.

1-1



INTRODUCTION & SPECIFICATIONS

=
el
S
o)
n
(]
<
b
ko)
©
=
c
o)
O
I\

3. Elevating Assembly
4. Power Module
5. Control Module

\ 6. Chassis
7. Leveling System

Figure 1-1: SL26/30SL Work Platform

SL26/30SL Work Platform

1-2



Section

INTRODUCTION & SPECIFICATIONS 1.3

1.3 SPECIFICATIONS

Table 1-1: Specifications

Specifications are subject to change without notice. Hot weather or heavy use may reduce performance.
Meets or exceeds all applicable requirements of OSHA and ANSI A92.6-1999

ITEM
Platform Size (Inside Toeboards)

SL26SL

SL30SL

Standard

67.5in. x 141.5in.[1,71 m x 3,59 m]

67.5in.x 166.5in. [1,71 m x 4,22 m]

Slide Out Deck Extended

675, x 18151, (1,71 mx 4,61 m]

N/A

Max. Platform Capacity

Kubota Gas: 6,720 Ibs. [6,720 kg]
Diesel: 6,780 Ibs. [3,075 kg]

Standard 1,500 Ibs. [680 kg] 1,300 Ibs. [590 kg]
w/ Extension 1,500 Ibs. [680 kg] N/A
On Extension 500 Ibs. [227 kg] N/A
Max. No. of occupants
Standard 5 people 5 people
on Extension 2 people N/A
Height
Working Height 32 ft. [9,75 m] 36 ft. [10,97 m]
Max. Platform Height 26 ft. [7,93 m] 30 ft. [9,14 m]
Min. Platform Height 59in. [1.5m] 59in. [1.5m]
Max. Drive Height 26 ft. [7,93 m] 30 ft. [9,14 m]
Dimensions
Weight

Kubota Gas: 7,030 Ibs. [3,189 kg]
Diesel: 7,090 Ibs. [3,216 kg]

Overall Width, Standard

84in.[2,13m]

84in. (213 m]

Overall Height

1025 in. [2,6 m]

102.5in. [2,6 m]

Overall Length, Standard

1491n. (3,79 m]

173 1n. (4,39 m]

Surface Speed

Platform Lowered

010 3.1 mph [0 10 5.0 km/h]

010 3.1 mph [010 5.0 km/n]

Platform Raised

0to 0.5 mph [0 to 0.8 km/h]

0t0 0.5 mph [0 o 0.8 kmv/h]

System Voltage

12 Volt DC

12 Volt DC

Battery Charger

40 Amp, 110 Volt, 60 Hz (40 Amp, 220V,50 Hz, Optional

40 Amp, 110 Volt, 60 Hz (40 Amp, 220V,50 Hz, Optional

Hydraulic Tank Capacity

72 US Gallons [4551]

12 US Gallons [45.51]

Maximum Hydraulic System Pressure

2500 psi [172 bar]

2500 psi [172 bar]

Hydraulic Fluid

Normal use, above 32° f [0° c]) IS0 #46 1SO #46
Low Temp. use, below 32° f [0° c]) IS0 #32 1SO #32
Extreme Temp, below 0° f [-17° ¢] 1S0 #15 1SO #15

Lift System One Single Stage Lift Cylinder One Single Stage Lift Cylinders
LTﬂTpeed Raise, 21 sec./Lower, 32 sec. Raise, 24 sec./Lower, 36 sec.
Platform Leveling 13° side to side, 9° Fore and Aft 13° side to side, 9° Fore and Aft
Power Source 20 HP Kubota WG750, 20 HP Kubota WG750,

20 HP Kubota D905 (Diesel) 20 HP Kubota D905 (Diesel)
Drive Control Proportional Proportional

Control System

Joystick Controller with Interlock Lever and Thumb Rocker
Steering, Toggle Selector and Emergency Stop Switches

Joystick Controller with Interlock Lever and Thumb Rocker
Steering, Toggle Selector and Emergency Stop Switches

Horizontal Drive

Four Wheel, Hydraulic Motors

Four Wheel, Hydraulic Motors

Tires (Standard)

26 x 12.00 - 12 NHs Super Terra-grip with Trac Seal

26 x 12.00 - 12 NHs Super Terra-grip with Trac Seal

Parking Brakes

Dual Spring Applied, Hydraulic Release, multi-disc

Dual Spring Applied, Hydraulic Release, multi-disc

Turning Radius (inside)

13 1t. [3,96 m]

T3 1. 3,96 m]

Maximum Gradeability

3% [19°]

35% [19°]

(Wheel Base 100 in. [2,54 m] 100in. [2,54 m]
Guardrails 43.51in. [1,11 m] high, Fold Down with gate. 43.5in. [1,11 m] high, Fold Down with gate.
Toeboard 6 in. [152 mm] High 6 in. [152 mm] High

Fuel Tank Capacity

72 US Gallons [45.5 1]

12 US Gallons [45.5 1]

SL26/30SL Work Platform



Section
INTRODUCTION & SPECIFICATIONS

NOTES:

1-4 SL26/30SL Work Platform



MACHINE PREPARATION & OPERATION

All personnel shall carefully read, understand and follow all safety rules, operating instruc-
Warning tions, and the Scaffold Industry Association’s Manual of Responsibilities (ANSI A92.6)
before operating or performing maintenance on any Upright aerial work platform.

Safety Rules

]

NEVER operate the machine within ~ NEVER elevate the platform or drive  NEVER sit, stand or climb on guard-
ten feet of power lines. elevated on uneven slopes or soft rail or midrail.

THIS MACHINE IS NOT INSULATED. ground unless the platform is level.

NEVER operate the machine without first surveying the work area for surface hazards such as holes, drop-offs, bumps
and debris.

NEVER operate the machine if all guardrails are not properly in place and secured with all fasteners properly torqued.
SECURE and lock gate after mounting platform.

KEEP all body parts clear of outriggers when extending or retracting (outrigger equipped machines only).

NEVER use ladders or scaffolding on the platform.

NEVER attach overhanging loads or increase platform size.

Look up, down and around for overhead obstructions and electrical conductors.

DisTRIBUTE all loads evenly on the platform. See the back cover for maximum platform load.

NEVER use damaged equipment. (Contact UpRight for instructions. See toll-free phone number on back cover.)
NEVER change operating or safety systems.

INsPECT the machine thoroughly for cracked welds, loose hardware, hydraulic leaks, damaged control cable, loose wire
connections and wheel bolts.

NEVER climb down elevating assembly with the platform elevated.

NEVER perform service on machine while platform is elevated without blocking elevating assembly.

NEVER recharge battery near sparks or open flame; batteries that are being charged emit highly explosive hydrogen gas.
AFTER USE secure the work platform against unauthorized use by turning key switch off and removing key.

NEVER replace any component or part with anything other than original UpRight replacement parts without the manu-
facturer's consent.

California Proposition 65 Warning

Gasoline and diesel engine exhaust and some of their constituents are known to the State of California to cause cancer,
birth defects, and other reproductive harm.

SL26/30SL Work Platform ; 2-1



Section

2.1 MACHINE PREPARATION & OPERATION

NOTE: Read and familiarize yourself with all oper-
ating instructions before attempting to operate
the SL26/30SL Work Platform.

2.1 PREPARATION FOR USE

A CAUTION A

STAND CLEAR when cutting the metal band-
ing to avoid being cut if the banding snaps
back.

1. Remove the metal banding from the module cov-
ers and elevating linkage.

Remove the banding from the control console.
Remove tie wraps holding guardrail gate.

4. Connect the negative (-) lead to the negative (-)
battery terminals in power module. (Figure 2-1)

5. Close the Emergency Lowering Valve, if neces-
sary. (Figure 2-2)

w ™

6. Fill fuel tank.

Negative Battery Terminal

Figure 2-1 :mBattery

Figure 2-2: Emergency Lowering Valve

2.2 FORKLIFTING WORK PLATFORM
Note: Forklifting is for transporting only.

See specifications for weight of work platform
and be certain that forklift is of adequate
capacity to lift the platform

Forklift from sides of the platform by lifting under the
modules (Figure 2-3).

Front
Tie Downs
&
Lifting
Lugs
Forklift Typical Rear
Lifting Lug
Rear Tiedowns

Figure 2-3: Transporting Work Platform

SL26/30SL Work Platform



MACHINE PREPARATION & OPERATION

Section

2.3

2.3 TRANSPORTING WORK PLATFORM

1. Maneuver the work platform into transport posi-
tion and chock wheels.

2. Secure the work platform to the transport vehicle
with chains or straps of adequate load capacity
attached to the chassis tie down/lifting lugs (Fig-
ure 2-3).

3. open the emergency lowering valve.

A CAUTION A

The rear chassis tie down lugs are not to be
used for lifting the work platform.

Overtightening of chains or straps through tie
down lugs may result in damage to work plat-
form.

2.4 PREPARATION FOR SHIPMENT

1. Grease all the grease fittings (see Section 3).

2. Fully lower the platform.

3. Disconnect the battery negative (-) lead from the
battery terminal(s) (Figure 2-1).

4. Band the controller to the front guardrail.

5. Band the elevating linkage to the frame just
behind the front wheels and at the rear wheels

6. Open the Chassis Emergency Lowering Valve.
(Figure 2-2)

2.5 STORAGE

No preparation for storage is required when the work
platform is in normal usage. Regular maintenance
procedures should continue to be performed (see
Section 3).

If the work platform is to be placed in long term stor-
age (dead storage), follow the recommended preser-
vation procedures, below.

Preservation
1. Clean painted surfaces. If the paint is damaged,
repaint.

2. Fill the hydraulic tank to operating level, fluid will
be visible at the Sight Gauge. DO NOT fill the
hydraulic tank while the platform is elevated.

Note: DO NOT drain the hydraulic system prior to
long term storage.

3. Coat exposed portions of extended cylinder rods
with a preservative such as multipurpose grease
and wrap with barrier material.

SL.26/30SL Work Platform

4. Coat all exposed unpainted metal surfaces with
preservative.

5. Service the diesel engine according to the manu-
facturers recommendations.

Battery

1. Disconnect the battery ground cable and secure
to the chassis.

2. Disconnect the remaining battery lead and
secure to the chassis.

3. Remove the battery and place in alternate ser-
vice.

2.6 DESIGN FEATURES

The SL26/30SL has the following features:

* The drive speed is limited to creep speed when
operating the work platform while platform is ele-
vated.

* The platform descent rate is controlled by an orifice
(fixed speed) and is slowed further by another ori-
fice during the last 12 in. (304 mm) of descent
(cushion speed). The lift cylinder is equipped with
a velocity fuse to prevent descent should the lift
hose rupture.

* The front floating axle locks into position upon ele-
vating the platform. ‘ ‘

¢ The machine will not drive while elevated unless
the front axle is parallel with the rear axle.

¢ An alarm sounds and the drive and lift coils are de-
energized if the platform should become unlevel
while elevated.

» Parking brakes are automatically engaged when
the Control Lever is released and the machine
comes to a full stop.

* The Controller and chassis controls are equipped
with Emergency Stop Switches for stopping all
powered functions.

¢ The Interlock Lever must be depressed for the
Controller to function.

* An alarm is provided to signal when the platform is
lowering.

« A lift switch is located in the Control Module on the
Chassis for lifting and lowering the platform from
ground level.

* An Emergency Down Valve is provided in the Con-
trol Module, to lower the platform in the event elec-
trical power is lost.

* Machine will not level above 87 in., interlock height.



Section

2.7

MACHINE PREPARATION & OPERATION

2.7 THE CONTROLS AND INDICATORS

The controls and indicators for operation of the SL26/

30SL Work Platform are shown in Figure 2-4. The
name and function of each control and indicator are
listed in Table 2-1. The index numbers in Figure 2-4
correspond to the index numbers in Table 2-1. The

operator shall know the location of each control and

indicator and have a thorough knowledge of the func-

tion and operation of each before attempting to oper-
ate the unit. :

Table 2-1: Controls and Indicators

INDEX# NAME FUNCTION INDEX#  NAME FUNCTION
Turn key fully clockwise to provide power to the Interlock
Switch. Turn the key fully clockwise to start engine. .
1 KEY SWITCH When released, key goes to RUN to provide power to the 1 HOUR METER Shows hours machine has been powered on.
Interlock Switch.
2 EMERGENCY  |Push red button to cut power to all controls (off). Turn 12 EMERGENCY Push red button to cut power to all controls (off). Turn
STOP SWITCH | clockwise to provide power (on). STOP SWITCH | clockwise to provide power (on).
) Move joystick forward or backwards to control Drive and . . .
3 CONTROL Lift Valves proportionally or Down Valve depending on 13 CHASSIS LIFT Push switch up to lift the platform and push switch down
) LEVER " NI . SWITCH to lower the platform.
position of Drive Lift Switch.
Moving the momentary rocker switch Right or Left FUEL SELECTOR Moving switch up or down changes the engine’s fuel
STEERING steers the work platform in that direction. Although the supply between GASOLINE and PROPANE. Placing the
4 X oo . . . 14 SWITCH (Dual o . ’ -
SWITCH Steering Switch is self centering the steering system is fuel only) switch in the center position purges the fuel lines prior to
not. The wheels must be steered back to straight. y changing fuels.
DRIVE SPEED/ Push in and turn knob 1/4 turn counterclockwise, the
TORQUE Provides two speed/torque ranges, in forward or reverse. EMERGENCY knob will pop out and the platform will lower. To close,
5 SELECTOR High Speed-low torque and 15 LOWERING push in and turn knob 1/4 turn clockwise until detent
High Torque-low speed. VALVE engages. The platform cannot be raised until this valve
SWITCH . :
is closed.
' Selecting LEVEL allows the platform to be leveled using Sounds an audible signal while platform is lowerin
LEVEL/DRIVE/ | the tilt switches. Selecting DRIVE allows the work DOWN ALARM*  [>°Y g p g
6 . during normal operation. If the Emergency Lowering
LIFT SWITCH  |platform to move forward or reverse. Selecting LIFT (60 Hz) g
) 16 Valve is used, the alarm DOES NOT sound.
allows the work platform to raise or lower.
7 SIDE/SIDE TILT |Pushing the switch either right or left tilts the platform in TILT ALARM* Sounds an audible signal when the platform is elevated
SWITCH that direction. (600 Hz) and out of level more than 1.5°.
. . . . Releases the parking brake allowing the machine to be
FORE/AFT Pushing the switch either forward or rearward tilts the BRAKE RELEASE : ] -
8 SWITCH platform in that direction. 17 PUMP ::;}:rd in the event power is lost or for winching onto a
INTERLOCK Provides power to the Controller powered functions, only ) ) L
9 LEVER when depressed, preventing accidental activation of the 18 BUBBLE LEVEL qulcates platform is level when bubble is within the
circle.
SWITCH Controller.
CHOKE BUTTON - A
(Gas models Whgn engine 's. cold, depress Qhoke Button W.h"e 19 C\I;‘Il,?_lS-SIS KEY Switches lift control from platform to chassis.
only) turning key switch fully clockwise to start engine. SWITCH
10
GLOW PLUG When engine is cold, depress & hold the Glow Plug
BUTTON (Diesel button for 6 (six) seconds prior to starting engine
models only) P 9 &hgine.

* Down Alarm and Tilt Alarm are the same unit with different inputs.

24

SL26/30SL Work Platform




MACHINE PREPARATION & OPERATION

CONoOR~LN A

Key Switch

Emergency Stop - Platform
Control Lever

Steering

Drive Speed/Torque selector
Level/Drive/Lift

Side/Side Tilt

Fore/Aft Tilt

Interlock

. Choke/Glowplug

. Hour Meter

. Emergency Stop - Chassis
. Lift switch - Chassis

. Fuel selector (Dual Fuel)

. Emergency Lowering Valve
. Down Alarm

. Brake release Pump

. Bubble Level

. Tilt Alarm

. Circuit Breaker

SL26/30SL Work Platform

Figure 2-4: Controls & Indicators



Section

2.8

MACHINE PREPARATION & OPERATION

2.8 INTRODUCTION

General Functioning

The engine directly drives a hydraulic pump. The
pump supplies oil under pressure to operate all the
work platform functions. The oil flow is directed to the
different functions by electrically activated solenoid
valves.

Driving

With the Controller Key Switch ON, and the engine
running, both chassis and controller Emergency Stop
Switches ON, the Interlock Lever depressed, and the
Drive/Lift Switch on DRIVE, the machine will drive

forward or reverse at a speed proportional to the
angle the control lever is pushed or pulied.

Driving with the Platform Lowered

Selecting HIGH SPEED with the Drive Speed Switch
and moving the Control Lever forward or reverse with
the platform fully lowered will energize the cutout
relay thru the Platform Down Relay contacts, the
Series/Parallel Coils, the Proportional Coil and the
Forward or Reverse Coil to allow oil to flow into the
Parking Brake (releasing the Brake) and serially
through the Hydraulic Motors. The Proportional Valve
closes or opens in proportion to the movement of the
Control Lever (from center). As the Proportional
Valve closes, more oil is allowed to flow to the For-
ward or Reverse Valve increasing drive speed.

Selecting HIGH TORQUE (low speed) with the Drive
Speed Switch the Series/Parallel Valves are not
energized, allowing the oil to divide through the
Hydraulic Motors producing the high torque/low drive
speed.

Driving with the Platform Elevated

Raising the platform (see RAISING AND LOWERING
THE PLATFORM, below) opens the Platform Down
Switch which cuts power to the Platform Down Relay.
This energizes the cutout relay thru the tilt sensor
and prevents the axle float valve solenoid from ener-
gizing, locking the axle in place. Also de-energized
are the Series/Parallel coils and the controller high
speed circuit. When raised, the platform will only
drive at low speed (motors in parallel) and then only
if the front axle parallel with the rear axle and the
platform is level.

Steering

On the top of the Control Lever is a momentary
rocker switch for steering the machine left and right.
Pressing the right or left side of the rocker switch will
energize the Steering Coils and allow oil to flow

2-6

through the Steering Valve to the Steering Cylinder.
Releasing the rocker switch de-energizes the Steer-
ing Coils and holds the Steering Cylinder in position.
The Steering Cylinder will not automatically
return to center. The Steering Switch must be
activated to change the wheels direction.

Leveling

With the controller key switch ON (and the engine
running), both chassis and controller emergency stop
switches ON, and the Level/Drive/Lift switch on
LEVEL, the machine can be tilted right or left with the
side/side switch forward and backward with the fore/
aft switch to allow centering of the platform bubble
indicator. The side/side switch and the fore/aft switch
energize the steering bypass coil, to direct oil to the
tilt valves, and the tilt valves directing oil to the right/
left tilt cylinder and fore/aft tilt cylinder, respectively.

Raising And Lowering The Platform

With the Controller Key Switch ON (and the engine
running), both chassis and controller Emergency
Stop Switches ON, the Interlock Lever depressed,
and the Drive/Lift Switch on LIFT, the machine will
elevate at a speed proportional to the angle the Con-
trol Lever is pushed forward.

Pushing forward on the Control Lever energizes the
Cutout Relay thru the tilt sensor, Proportional Coill,
Up Coil and accelerator or throttle relay to increase
the engine speed. The greater the angle (from cen-
ter) of the Control Lever the more the Proportional
Valve closes. As the Proportional Valve closes more
oil is allowed to flow through the Lift Valve to the Lift
Cylinder increasing lift speed.

Lowering the platform electrically energizes the
Down Alarm and the Down Coil. This allows the oil to
flow out of the Lift Cylinder through an orifice, which
controls the rate of descent, then back to tank. Dur-
ing the last 12 in. (304 mm) of lowering the Cushion
Down Valve is energized forcing the oil thru another
orifice slowing the platform rate of descent. Lowering
the platform manually with the Emergency Down
Valve allows the oil to flow out of the Lift Cylinder in
the same manner but there is no Down Alarm.

SL26/30SL Work Platform




Section

MACHINE PREPARATION & OPERATION X

2.9 SAFETY RULES AND PRECAUTIONS

Always observe the following safety rules and
precautions when using the SL26/30SL Work
Platform:

NEVER operate the machine within ten feet of power
lines (THIS MACHINE IS NOT INSULATED).

NEVER elevate the platform or drive the machine
while elevated unless the machine is on a firm, level
surface.

NEVER sit, stand or climb on guardrail or midrail.
NEVER operate the machine without first surveying
the work area for surface hazards such as holes,
drop-offs, bumps and debris.

NEVER operate the machine if all guardrails are not
properly in place and secured with all fasteners prop-
erly torqued.

SECURE gate across entrance after mounting the
platform.

NEVER use ladders or scaffolding on the platform.

NEVER attach overhanging loads or increase the
size of the platform.

LOOK up, down and around for overhead obstruc-
tions and electrical conductors.

CHECK all four tires for correct inflation (50 psi).
DISTRIBUTE all loads evenly on the platform. (For
maximum platform load, refer to Table 1-1).

NEVER use damaged equipment. (Contact UpRight
for instructions.)

NEVER change operating or safety systems.

INSPECT the machine thoroughly for cracked welds,
loose hardware, hydraulic leaks, damaged control
cable, loose wire connections and tire damage.

NEVER climb down elevating assembly with the plat-
form elevated.

NEVER perform service on machine while platform is
elevated without blocking elevating assembly.

CHECK all four tires for correct inflation (50 psi).

NEVER recharge battery near sparks or open flame;
battery emits highly explosive hydrogen gas when
being charged.

SECURE the work platform against unauthorized use
by turning the key switch off and removing the key
from the key switch when leaving the machine unat-
tended.

NEVER replace any component or part with anything
other than original UpRight replacement parts with-
out the manufacturers consent.

SL26/30SL Work Platform

ALWAYS read, understand, and follow Section 8 of
ANSI Standard A92.6-1990 when operating any work
platform.

2.10 PRE-OPERATION INSPECTION

Note: Carefully read, understand and follow all
safety rules, operating instructions, labels and
the Scaffold Industry Association’s MANUAL
OF RESPONSIBILITIES. Perform the following
steps each day before use.

Visual Inspection

DO NOT perform service on work platform with
the platform elevated unless the elevating
assembly is properly blocked.

1. Remove module covers and inspect for damage,
oil leaks or missing parts.

2. Check the level of the hydraulic oil with the plat-
form fully lowered (see Section 3.6). Oil should
be visible in the sight gauge. Add ISO #46
hydraulic oil, if necessary.

3. Check that the fluid level in the battery is correct
(see Section 3.5).

Check the engine oil level and fuel level.

5. Carefully inspect the entire work platform for
damage such as cracked welds or structural
members, loose or missing parts, oil leaks, dam-
aged cables or hoses, loose connections and tire
damage.

6. Check that all guardrails are securely in place
with all fasteners properly torqued.

7. Check tire pressure; 50 psi (3.4 bar).

8. Turn the Chassis Emergency Stop Switch to the
ON position. Turn the red knob clockwise.

9. Dual Fuel Model: Set dual fuel selector to
desired position. Set to the center position to
purge the system when switching fuels. If the
machine is to be operated on propane, open the
supply valve on the tank.

»



Section

210 MACHINE PREPARATION & OPERATION

Note: When using LP gas, use clean, water-free 5. With the Speed Range Switch first in HIGH

liquid petroleum gas, preferably from a bulk TORQUE, and then in HIGH SPEED, depress the
storage tank. Follow the instructions located Interlock Lever and slowly push the Control Lever
on the power module tray for filling the tank. to FORWARD, and then REVERSE positions to
Overfilling the propane tank may cause regula- check for speed and directional control. The far-

tor to freeze up. ther you push or pull the Control Lever, the faster

the machine will travel.

6. Push Steering Switch RIGHT, then LEFT to
— - check for steering control.

If you smell propane, close the supply va/v n

the tank immediately until you have located and 7. Position Level/Drive/Lift Switch to LEVEL. Actu-
corrected the leak. ate the fore/aft and side/side switches to verify

that they are functioning properly. Use the side/
side switch and tilt the platform to one side.

the engine coolant level. 8. Rehook controller on front guardrail.

10. Diesel Model: While the engine is cool, check

DO NOT check coolant when engine or radiator LOOK up and around for obstructions prior to
is hot, hot coolant can cause severe burns. operating the lift function.

' DO NOT operate the work platform within 10
. . feet of any electrical power lines. THIS
System Function Inspection MACHINE IS NOT INSULATED.
DO NOT elevate the platform unless the work
platform is on firm, level ground.

DO NOT enter the elevating assembly while the

S

STND CLEAR of the work platform while per- platform is elevated.
forming the following checks.
Before operating the work platform, survey the 9. Push Chassis Lift Switch to UP position and ele-

work area for surface hazards such as holes,

drop-offs, bumps and debris.

Check in ALL directions, including above the

g’g,ggu’éltzl;’;o rm, for obstructions and electrical platform continues to elevate and/or_ there is no
’ , alarm, STOP and remove the machine from ser-

Protect control console cable from possible vice until it is repaired

damage while performing checks. ’

vate platform. The platform should only elevate to
the interlock height, about 8 ft. (2.44 m) above the
ground, and the tilt alarm should sound. If the

10. Lower the platform with the chassis lift switch.

1. Unhook Controller from front guardrail. Firmly 11. Enter the platform. Using the bubble level as a
grasp Controller hanger in such a manner that guide, level the platform with the side/side and
the Interlock Lever can be depressed, while per- fore/aft switches. Dismount platform.
forming the following checks from the ground. 12. Fully elevate platform using chassis lift switch.

2. Turn the Emergency Stop Button clockwise or 13. Visually inspect the elevating assembly, lift cylin-
pull up to the ON position. der, cables and hoses for damage or erratic oper-

3. Turn Controller Key Switch fully clockwise to start ation. Check for missing or loose parts.
the engine, releasing the key once the engine 14. Lower the platform partially by pushing Chassis
starts. Lift Switch to DOWN, and check operation of the

Note: If the engine is cold, depress the choke but- audible lowering alarm.

ton and hold while starting. Diesel models: 15. Open the Chassis Emergency Lowering Valve,
Depress and hold the glow plug button for 6 push in and turn counterclockwise, to check for
seconds prior to starting to engage the glow proper operation. Once the platform is fully low-
plugs. ered, close the valve, push in and turn clockwise

4. Position Drive/Lift Switch to DRIVE position. until the detent engages.

2-8 SL26/30SL. Work Platform



MACHINE PREPARATION & OPERATION

Section

2.11

16. Close and secure module covers.

17. Turn the controller key switch counterclockwise to
OFF and push the emergency stop switch button
to OFF.

2.11 OPERATION

Note: Before operating work platform, ensure
that pre-operation has been completed, any
deficiencies have been corrected and the oper-
ator has been thoroughly trained on this
machine.

Travel With Platform Lowered

1. Verify Chassis Emergency Stop Switch is in the
ON position, turn clockwise or pull up on the but-
ton.

2. After mounting platform, close and latch gate.
Check that guardrails are in position and properly
assembled with fasteners properly torqued.

3. Check that route is clear of persons, obstructions,
holes and drop-offs, and is capable of supporting
the wheel loads.

4. Check clearances above, below and to the sides
of the platform.

5. Turn Controller Emergency Stop Button clock-
wise or pull up to the ON position.

6. Turn Controller Key Switch fully clockwise to start
the engine, releasing the key once the engine
starts.

Note: If the engine is cold, depress the choke but-
ton and hold while starting. Diesel models:
depress and hold glow plug button for 6 sec-
onds prior to starting to engage the glow
plugs.

7. Set the Level/Drive/Lift Switch to the DRIVE posi-

tion and the Drive/Lift Speed Range to HIGH
TORQUE.

8. Grasp the Control Lever so the Interlock Lever is
depressed (releasing the Interlock Lever cuts the
power to Controller). Slowly push or pull the Con-
trol Lever to FORWARD or REVERSE to travel in
the desired direction. The farther you push or pull
the Control Lever from center, the faster the
machine will travel.

9. While moving, push the Drive/Lift Speed Range
Switch to HIGH SPEED for travel on level sur-
faces or to HIGH TORQUE for climbing grades or
traveling in confined areas.

SL26/30SL Work Platform

Steering

1. Push the Steering Switch RIGHT or LEFT to turn
the wheels. Observe the tires while maneuvering
to ensure proper direction.

Note: Steering is not self-centering. Wheels must
be returned to the straight ahead position by
operating the Steering Switch.

Leveling The Platform

Turn Level/Drive/Lift switch to LEVEL. Center bubble
in bubble level using fore/aft and left/right switches.
To level the platform, it may be necessary to elevate
the platform slightly.

Raising and Lowering The Work
Platform

LOOK up and around for obstructions before
performing the lift function.

DO NOT elevate the platform unless the work
platform is on a firm, level surface.

DO NOT operate the work platform within 10
feet of any electrical lines. THIS MACHINE IS
NOT INSULATED.

NEVER enter the Elevating Assembly while the
platform is elevated.

1. Position the Drive/Lift Switch to LIFT.

2. While depressing the Interlock Lever, push the
Control Lever slowly to UP to raise the platform.
Pushing the Control Lever farther increases the
lift speed. If the platform does not elevate above
the interlock height, about eight feet (2.44 m),
fully lower platform and re-level.

3. When the work task is completed, position the
Level/Drive/Lift Switch to LIFT and lower the plat-
form by pulling back on the Control Lever until the
platform is fully lowered.

Travel With Work Platform Elevated

level surfaces.

Note: The work platform will travel at reduced
speed when in the elevated position. Elevated
drive can be obtained only if both axles are par-
allel to each other.




Section

2.12

MACHINE PREPARATION & OPERATION

1. Check that the route is clear of persons, obstruc-
tions, holes and drop-offs and is capable of sup-
porting the wheel loads.

2. Check clearances above, below and to the sides
of platform.

3. Position the Drive/Lift Switch to the DRIVE posi-
tion.

4. Push the Control Lever to FORWARD or
REVERSE for the desired direction of travel. If
the machine quits driving and the tilt alarm
sounds, immediately lower and re-level the plat-
form before attempting to elevate again.

Emergency Lowering

Note: The Emergency Lowering Valve is located
on the left hand side of the chassis through the
cutout in the control module cover.

1. Open the Emergency Lowering Valve by pushing
in and turning approximately 1/4 turn, the knob
will pop out disengaging detent (Figure 2-4).

2. Once the platform is fully lowered, be certain that
Emergency Lowering Valve is closed again. The
platform will not elevate if the Emergency Lower-
ing Valve has not been closed.

3. To close the Emergency Lowering Valve, push
the knob in and turn approximately 1/4 turn clock-
wise until the detent engages.

Switching Fuels (Dual Fuel Only)

1. With the engine running, push the fuel selector
switch to the center position.

2. After the engine has quit running select the
appropriate fuel supply.

3. Restart the engine.

After Use Each Day

1. Ensure that the platform is fully lowered.

2. Park the machine on level ground, preferably
under cover, secure against vandals, children or
unauthorized operation.

3. Turn the Key Switch to OFF and remove the key
to prevent unauthorized operation.

2-10

2.12 BRAKE RELEASE PUMP (FIGURE 2-5)

Perform the following only when the machine will not
operate under it's own power and it is necessary to
move the machine or when towing the machine up a
grade or onto a trailer to transport.

1. Close the needle valve by turning the knob clock-
wise.

2. Pump the Brake Release Pump until the Parking
Brake Cylinder Rod clears the wheel rotor.

A CAUTION A

Be careful not to over-pump the brake release
pump as damage to the brakes may result.

w

The machine will now roll when pushed or pulled.

4. Be sure to open needle valve and verify that the
cylinder rod has extended before the machine is
operated.

ever operate work platform with the Parking
Brake inoperative. Serious injury or damage
could result.

Never tow faster than 1 ft./sec. (.3 m/sec).

Needle Valve //

Figure 2-5: Brake Release Pump

SL.26/30SL Work Platform



Section

MACHINE PREPARATION & OPERATION 213

2.13 FOLD DOWN GUARDRAILS
(FIGURE 2-6)

This procedure is only for passing through doorways.
Guardrails must be returned to proper position before
using machine.

Fold down Procedure

Note: When performing the following procedures
retain all fasteners.

1. Place Controller on platform deck.

2. Starting at the front of the platform, remove nuts,
bolts and washers from the top of the front guard-
rail. Fold the front guardrail down onto the plat-
form.

Close and latch gate.

4. Remove nuts, bolts and washers from the top of
the rear guardrail. Fold the rear guardrail down
onto the platform being careful to keep latched at
all times.

5. Remove nuts, bolts and washers from the top of
the side guardrails. Lift up and fold one side
guardrail in so it rests on the deck. Repeat with
other side guardrails.

w

SL.26/30SL Work Platform

Erection Procedure

1.

Raise side guardrails, making sure each is
pushed down to secure the guardrail in the verti-
cal position.

Install bolts, washers and nuts between the side
guardrails, tighten securely.

Raise rear guardrail assembly, aligning holes and
install bolts, washers and nuts. Tighten securely.

Before entering platform, guardrails must be
securely fastened in their proper position.

Figure 2-6: Fold Down Guardrails

2-11



Section

213 MACHINE PREPARATION & OPERATION

NOTES:

2-12 SL.26/30SL Work Platform



MAINTENANCE

3.1 INTRODUCTION

Be sure to read, understand and follow all infor-
mation in the Operation Section of this manual
before attempting to operate or perform service
on any SL26/30SL work platform.

Note: For Information on the engine refer to your
local engine dealer.
This section contains instructions for the mainte-
nance of the SL26/30SL Work Platform. Procedures
for the operation inspection, adjustment, scheduled
maintenance, and repair/removal are included.
Referring to Section 2 will aid in understanding the
operation and function of the various components
and systems of the SL26/30SL work platform, and
help in diagnosing and repair of the machine.

Refer to “Preventative Maintenance Check list” on
page -2 for recommended maintenance intervals.

Note: Unless otherwise specified, torque all fit-
tings according to “Torque Specifications for
Fasteners” on page 3-18, and “Torque Specifi-
cations for Hydraulic Components” on
page 3-18.

3.2 SPECIAL TOOLS

The following is a list of special tools which may be
required to perform certain maintenance procedures
on the work platform.

* 0-600 PSI (0-41 bar) Hydraulic Pressure Gauge
(p/n 014124-006)

0-3000 PSI (0-207) Hydraulic Pressure Gauge
(p/n 014124-030)

Inclinometer (p/n 010119-000)
Tilt Sensor Adjustment Tool (p/n 030622-000)
Quick Disconnect Gauge Port (p/n 063965-002)

SL26/30SL Work Platform

3.3 PREVENTATIVE MAINTENANCE
(TABLE 3-1)

The Complete inspection consists of periodic visual
and operational checks, together with all necessary
minor adjustments to assure proper performance.
Daily inspection will prevent abnormal wear and pro-
long the life of all systems. The inspection and main-
tenance schedule is to be performed at regular
intervals. Inspection and maintenance shall be per-
formed by personnel who are trained and familiar
with mechanical and electrical procedures.

Before performing preventative maintenance,
familiarize yourself with the operation of the
machine.

Always block the elevating assembly whenever
it is necessary to enter the scissor assembly to
perform maintenance while the platform is ele-
vated (Figure 3-1).

The preventative maintenance table has been
designed to be used primarily for machine service
and maintenance repair. Please photocopy the fol-
lowing page and use this table as a checklist when
inspecting the machine for service.

31



Section

3.3

Preventative Maintenance Table Key

MAINTENANCE

Interval
Daily=each shift or every day
50h/30d=every 50 hours or 30 days
250h/6m=every 250 hours or 6 months
1000h/2y=every 1000 hours or 2 years

=Yes/Acceptable

R=Repaired/Acceptable

N=No/Not Acceptable

Preventative Maintenance Report

Date:

Owner:

Model No:
Serial No:

Serviced

By:

Service Interval:

Table 3-1: Preventative Maintenance Check list

COMPONENT  INSPECTION OR SERVICES INTERVAL Y N R COMPONENT  INSPECTION OR SERVICES INTERVAL Y N R
Check electrolyte level Daily Inspect for structural cracks Daily
Batt Check specific gravity 6m Check pivot points for wear 30d
S;sti% Clean exterior 6m Check mounting pin pivot bolts for proper 30d
Check battery cable condition Daily Elevating [torque
Clean terminals Bm Assembly |Check linkage gear for wear. 6m
Check level and condition Dally Check elevating arms for bending 6m
Engine Oil  {Check for leaks Daily Grease linkage pins 30d
Change oil filter 30d Grease linkage gear 30d
Check fuel level Daily Check hoses for pinch or rubbing points Daily
Engine Fuel |Check for leaks Daily Chassis :Zheck component mounting for proper 6m
System  [Replace fuel filter m orque
Check air cleaner Daily Check welds for cracks Daily
Engine _|Check coolan Tevel (with engine cold) Daily Check the cylinder rod for wear 30d
Coolant  [Replace coolant 3m fohrzci'l; mounting pin pivot bolts for proper 30d
Check oil level Daily Lift Cylinder
. - Check seals for leaks 30d
Hydraulic Oil |Change filter 6m - -
Brain and replace of % Inspect pivot points for wear 30d
heok Tor Toaks Tai Check fittings for proper torque 30d
Hydraulic _ y Check the cylinder rod for wear. 30d
Check hose connections 30d
System ehakhosssTor sieriorwear 304 Fore/Aft  [Check mounting pin pivot bolts for proper 30d
= Cylinder & |torque
mergency Operate the emergency lowering valve and ) Side/Side  |Check seals for leaks 30d
Hydraulic heck f X - Daily Cylinder - R
System check for serviceability Y Inspect pivot points for wear. 30d
Controller |Check switch operation Daily Check flttmgs. for proper torque 30d
Control Cabl Check the exterior of the cable for pinching, Dail Check the cylinder rod for wear. 30d
ontrol Ladle |inding or wear ally Check mounting pin pivot bolts for proper 30d
- torque
Check fasteners for proper torque Daily Axle Cylinder
Plztlf]grr;alijlzck Check welds for cracks Daily Check se;.1Is for l‘eaks sod
Check condition of deck Daily Inspect pivot points for wear 30d
Check for damage Daily Check fittings for proper torque 30d
Tires Check Tug nuts (torque to 90 t. 1bs.) 304 Check for and repair collision damage Daily
Wipe clean 30d Entire Unit Check fasteners for proper torque 3m
Hydraulic |[Check for Teaks at mating surfaces 304 Chec.k for corrosion-remove and repaint 6m
Pump  [Check for hose fitting leaks Daily Lubricate _ _ 30d
Check mounting bolts for proper torque 30d Labels g‘;f: ;?:epiggzg' missing, or unreadable Daily
Drive Motors |Check for operation and leaks Daily . P -
__ Check bubble level and target ring for .
Check hardware & fittings for proper torque 6m Bubble Level damage Daily
Steering G.rea.se piyot pins 30d Whesl Check wheel assembly for play 30d
System 0il king pins 30d Bearings | RePack wheel bearings (replace wheel ”
Check steering cylinder for leaks 30d bearings and seals at 2000 hours). Y
3-2 SL26/30SL Work Platform



MAINTENANCE

3.4 BLOCKING ELEVATING ASSEMBLY Removal

(FIGURE 3-1) 1. Push Chassis Lift Switch to UP position and grad-
ually raise platform until jackstand can be

removed.
A c A u T I o N A 2. Remove jackstand.

DO NOT support or raise the front of the plat- 3. Push Chassis Lift Switch to DOWN position and
form during any maintenance operation as this completely lower platform.

may result in damage to the tension members.

3.5 BATTERY MAINTENANCE

I AD
BEFORE performing, maintenance on work ; :
platform, wll)ﬁ/e elevagted, ensure that elevating flame, and smoking material away from batter-
assembly is properly supported. fes. o
DO NOT stand in elevating assembly area while Always wear safety glasses when working with
installing or removing jackstand. batteries. _

Battery fluid is highly corrosive. Thoroughly
rinse away any spilled fluid with clean water.

Haard of explosive gas mixture. Keep sparks,

Installation
1. Park the work platform on firm, level ground and
leave the engine running. ) i s
Check battery fluid level daily, especially if work plat-

Open contrgl module cover. . form is being used in a warm, dry climate. If required,
3. Turn Chassis Emergency Stop Button clockwise  a4q distilled water ONLY. Use of tap water with high

Battery Inspection & Cleaning

n

to the ON position. mineral content will shorten battery life.
4. Position Chassis Lift/Lower to UP and elevate The battery and cables should be inspected regularly
platform approximately 12 inches (305 mm). for signs of cracks in the case, electrolyte leakage

5. Place a jackstand with a minimum rating of 4000 and corrosion of the terminals. Inspect cables for
Ibs. (1814 kg) between the lower mast and chas- worn spots or breaks in the insulation and for broken

sis, just behind the front axle. cable terminals.
6. Push Chassis Lift Switch to DOWN position and Clean the battery when it shows signs of corrosion at
gradually lower platform until jackstand is the terminals or when electrolyte has overflowed dur-

secured tightly between lower mast and Chassis.  ing charging. Use a baking soda solution to clean the
battery, taking care not to get the solution inside the
cells. Rinse thoroughly with clean water. Clean bat-
tery and cable contact surfaces to a bright metal fin-
" ish whenever a cable is removed.

or support
o) the front of

platform
_ Jackstand

Lower Mast

Figure 3-1: Blocking Elevating Assembly

SL26/30SL Work Platform 3-3



MAINTENANCE

Battery Charging

The battery is charged by the alternator whenever
the engine is running and should not require any
other charging. If the machine has not been in ser-
vice or if for some other reason the battery has been
discharged, perform the following:

arge the battery only in a well vent//ted
area.

Do not charge the battery when the work plat-
form is in an area containing sparks or flames.
Always follow the charger manufacturer instruc-
tions.

Never disconnect the cables from the batteries
when the charger is operating.

Check the battery fluid level. If the electrolyte level is
lower than 3/8 in (10 mm) above the plates, add
clean, distilled water only.

Battery Specific Gravity

After charging, if necessary, the specific gravity of all
cells should be checked with a hydrometer. The tem-
perature corrected specific gravity should be 1.260. If
the battery contains any cells with corrected readings
below 1.230, the battery should be replaced.

Do not check the specific gravity in a cell to which
water has just been added. If there is not enough
electrolyte in a fully charged cell to obtain a sample
for the hydrometer, add water and continue charging
for 1 to 2 hours to adequately mix the water and elec-
trolyte.

3.6 LUBRICATION

Refer to Table 3-1 for lubrication intervals and
Figure 3-2 for location of items that require lubrica-
tion service. Refer to the appropriate sections for

lubrication information on the hydraulic tank and filter.

° | o
1 of—= L
O ~—]
o — ~ = 1

o/\
©

1. Grease Fittings
2. Linkage Gears
3. Steering Linkage

Figure 3-2: Lubrication Points

Grease Fittings

Wipe each grease fitting before and after greasing.
Using multipurpose grease in a grease gun, pump
the grease into the fitting until grease just begins to
appear at the edges of the pivot, wipe off any excess
grease.

Linkage Gears

1. Raise platform fully.

2. Using another work platform or ladder, get up
high enough to comfortably reach gears.

3. Use a long handled brush to apply multipurpose
grease to the face of the gears.

A CAUTION A

Do not use hands to apply grease or allow any

body part to enter the elevating assembly.

4. Lower the platform after greasing.

Steering Linkage

Apply one or two drops of motor oil to each pi\/ot and
king pin bearing.

SL26/30SL Work Platform



MAINTENANCE

Hydraulic Pump

Remove the capscrews that mount the pump to the
engine. Remove the pump from the engine and apply
high pressure molybdenum grease to the splines.
Re-install the pump and secure with the capscrews.

Hydraulic Oil Tank & Filter
(Figure 3-3)

Fluid Level
With the platform fully lowered, the oil should be visi-
ble in the sight gauge. If the oil is NOT visible, fill the
tank until the oil can be seen. DO NOT fill above the
sight gauge or when the platform is elevated.

Oil & Filter Replacement

1. Operate the work platform for five minutes to
warm up the oil. To change filter only, go to step
5.

A CAUTION A

1. Drain Plug (under tank)
2. Filter Housing
3. Sight Gauge

The hydraulic oil may be hot enough to cause
burns. Wear safety gloves and safety glasses
when handling hot oil.

2. Provide a suitable container to catch the drained
oil. The hydraulic tank has an oil capacity of 12
US Gallons (45.5 ).

3. Remove the drain plug and allow all oil to drain

into the container, be sure to dispose of oil prop-

erly.

Reinstall the drain plug.

Unscrew the filter top from the filter body.

Lift the filter element from the filter body.

Remove filter cup and clean cavity, reinstall cup.

Insert the replacement filter into the filter body
and press into position.

Fill the hydraulic oil tank to the level of the Sight
Gauge with ISO #46 (see Table 1-1) hydraulic oil
by pouring the oil into the top of the filter. Since
the oil is being filtered as it is going into the tank,
it will take a while to fill the tank.

© N oA

©

SL26/30SL Work Platform

Figure 3-3: Hydraulic Oil Tank & Filter

3-5



Section

3.7 MAINTENANCE

3.7 SETTING HYDRAULIC PRESSURES

Referring to Figure 3-13 along with the other Figures

will aid in the following procedures.
Note: Check the hydraulic pressures whenever

the pump, manifold, or relief valve(s) have been

serviced or replaced.

The hydraulic oil may be of sufficient tempera-
ture to cause burns. Wear safety gloves and
safety glasses when handling hot oil.

The oil in the hydraulic system is under very
high pressure which can easily cause severe
cuts. Obtain medical assistance immediately if
cut by hydraulic oil.

Main Relief Valve (Figure 3-4)

1.
2.

3.

3-6

Operate the hydraulic system for five minutes.

Remove the gauge port plug (Figure 3-5) and
install a quick disconnect gauge assembly.
Remove the plug in the end of the main relief
valve to expose the adjusting screw.

Remove the hex nut holding the lift coil onto the
lift valves and remove coil.

With the engine running, use the chassis lift
switch to elevate the platform, hold until the sys-
tem bypasses (approximately 2 seconds).

While holding the chassis lift switch in the UP
position, set the pressure to 2500 psi (172 bar)
maximum by slowly turning the adjusting screw,
clockwise increases pressure.

Reinstall the coil on the lift valve.

Remove the pressure gauge and reinstall all
plugs.

1. Main Relief Valve 3. Lift Coil

2. Counterbalance 4. Steering Relief
Valves Valve

5. Quick Disconnec

Figure 3-4: Hydraulic Manifold Assembly, Front View

Counterbalance Valves (Figure 3-4)

1. Operate the hydraulic system for five minutes to
warm the oil.

2. Remove the quick disconnect plug (Figure 3-5)
and install a 0-600 psi (0-41 bar) pressure gauge
assembly.

3. Exchange the top Counterbalance Valve with the
Main Relief Valve.

4. Remove the plug from the end of the Counterbal-
ance Valve to expose the adjusting screw.

5. Remove the hex nut holding the lift coil onto the
lift valve and remove the coils.

6. With the engine running, use the chassis lift
switch to elevate the platform, hold until the sys-
tem bypasses (approximately 2 seconds).

7. While holding the chassis lift switch in the UP
position, set the pressure to 500 psi (34.5 bar)
maximum by slowly turning the adjusting screw,
clockwise increases pressure.

8. Exchange the top Counterbalance Valve with the
bottom Counterbalance Valve and repeat the pro-
cedure.

9. Be sure to reinstall the valves to their original
locations and replace all plugs when finished set-
ting pressures.

SL.26/30SL Work Platform




MAINTENANCE

Section

3.7

1. Top Steering Hose 3. Quick Disconnect

2. Brake Pressure
Reducing Valve

Figure 3-5: Hydraulic Manifold Assembly, Top View

Fore/Aft Tilt Cylinder Relief Valve
(Figure 3-4)
1. Operate the hydraulic system for five minutes.

2. Remove the quick disconnect plug and install a 0-
600 psi (0-41 bar) pressure gauge.

3. Remove the plug from the end of the valve to
expose the adjusting screw.

4. With the engine running, tilt the platform fully for-
ward using the fore/aft level switch.

5. While holding the level switch forward, set the
pressure to 500 psi (34.5 bar) maximum by
slowly turning the adjusting screw, clockwise
increases pressure.

6. Replace the valve plug.
7. Remove the gauge and reinstall the plug.
8. Level the platform.

Steering Relief Valve (Figure 3-5)

1. Remove the top steering hose from back of the
manifold and replace it with a 0-3000 psi (0-207
bar) pressure gauge assembly.

2. Block the end of the hose with a cap fitting.

3. Remove the plug from the end of the valve to
expose the adjusting screw.

4. With the engine running, push the Steering
Switch RIGHT and set the pressure to 1200 psi
(83 bar) maximum by slowly turning the adjusting
screw clockwise to increase pressure.

5. Replace the valve plug.
6. Remove the gauge and reinstall the hose.

SL26/30SL Work Platform

Drive Cross Relief Valve (Figure 3-6)

1. Operate the hydraulic system for five minutes.

2. Remove the gauge port plug and install a 0-3000
psi (0-207 bar) pressure gauge assembly.

3. Exchange the Main Relief Valve with one drive
cross relief valve. The rear drive cross relief valve
is mounted by the left rear tire and the front drive
cross relief valve is mounted behind the control
module towards the front of the machine.

4. Remove the plug from the end of the valve to
expose the adjusting screw.

5. Remove the hex nut holding the lift coil onto the
lift valve and remove the coil.

6. With the engine running, use the chassis lift
switch to elevate the platform, hold until the sys-
tem bypasses (approximately 2 seconds).

7. While holding the chassis lift switch in the UP
position, set the pressure to 1500 psi (103 bar)
maximum by slowly turning the adjustment screw,
clockwise increases pressure.

8. Exchange the two drive cross relief valves and
repeat the procedure.

9. Reinstall the valves to their original locations and
replace all plugs when finished setting pressure.

10. Replace the drive valve coils.

o

Figure 3-6: Drive Cross Relief VIves



Section

3.8

MAINTENANCE

Brake Pressure Reducing Valve
(Figure 3-5 & Figure 3-7)

1.

o

Using two 1-ton jack stands and a 2-ton jack, jack
the work platform up to raise the rear wheels off
the ground and block the machine securely.

Remove the outlet hose from the backside of the
Brake Release Pump and install a 0-600 psi (41.4
bar) gauge assembly in-line with a tee fitting.
Remove the plug on the end of the Brake Relief
Valve.

With the engine running, position the Control
Lever to REVERSE and hold.

While holding the Control Lever in REVERSE, set
the pressure to 350-480 psi (24-33 bar) maxi-
mum by slowly turning the adjusting screw, clock-
wise to increase pressure.

Replace the valve plug.

Remove the gauge and tee fitting and reinstall
the hose.

Remove the jack stands and lower the machine.

3-8

Figure 3-7: Brake Release Pump

3.8 SWITCH ADJUSTMENTS

Proportional Control Adjustment
(Figure 3-8)

To perform the adjustment, the control box must be
opened by removing the screws at the corners of the
controller and rotating the top forward to expose the
proportional controller. Remove the potting material
from the potentiometer adjustment screws if neces-
sary.

Please follow the exact sequence outlined below
when making controller adjustments. It is possible
that making an adjustment to one setting could affect
another, so please verify that all speeds are correct
before completing the adjustment procedure. For all
potentiometers, clockwise movement will increase,
and counterclockwise movement will decrease the
speed of that function.

N HI nge Pot §

ot
LO Range Pot
BE

Figure 3-8: Proportional Controller Adjustment

1. Set the THRESHOLD potentiometers so that the
machine is just starting to move when the control-
ler is stroked slightly forward.

2. Mark out a 20 foot (6.1 m) course on the ground
to use for step numbers 3, 4 and 5.
3. Set the HI RANGE potentiometers so that the

machine will travel 20 ft. (6.1 m) in 5 to 7 seconds
at full controller deflection.

Note: The machine should be running full speed
before crossing the starting line, and should
run perfectly straight through the course.

SL26/30SL Work Platform




MAINTENANCE

Section

3.8

4. Elevate the machine until the lower tension mem-
ber clears the limit switch lever. Set the LO
RANGE potentiometer so that the machine will
travel 20 ft. (6.1 m) in 27 to 28 at full controller
deflection.

Note: The machine should be running full speed
before crossing the starting line, and should
run perfectly straight through the course.

5. Repeat the speed trials for verification and read-
just as necessary.

Platform Down
g Relay “A” Terminal

Wi

Figure 3-9: Platform Down Relay & Terminalock'

SL26/30SL Work Platform

Axle Center Switch (Figure 3-10)
1. Check tires for proper pressure.

Place the work platform on a level surface with
the front and rear axles parallel (on the same
plane). :

Adjust the switch so it is centered in the front axle

actuator linkage. When centered, the switch will
close the circuit.

4. Test the switch function by positioning the front
axle off-center and raising the platform 87-89 in.
(2.21-2.26 m) above the ground. The work plat-
form should not drive. Retest with axle off-center
in the other position.

| Actuator Linkage

Figure 3-10: Axle Center Switch




Section

3.8

MAINTENANCE

Cushion Down Limit Switch
(Figure 3-11)
The cushion down limit switch is a mercury switch

that provides power to energize the cushion valve
during the last 12 in. (30 cm) of platform lowering.

1. Raise the platform 12 in. (30 cm) from its’ fully
lowered position.

2. Disconnect the wires at the mercury switch and
connect an ohmmeter or continuity tester.

3. Rotate the switch until it just closes. If necessary,
tighten the locknut that mounts the switch.

4. Raise and lower the platform to verify the adjust-
ment.

5. Disconnect ohmmeter and reconnect wires.
6. Lower platform.

Figure 3-11: Cushion Down Mercury Switch

3-10

Tilt Sensor (Figure 3-11)

The tilt sensor has three wires; red-power (12v in),
black-ground, white-output (12v out). To verify the
sensor is working properly, there is one LED under
the sensor; red indicates the sensor is out of level
and the white wire is “hot” (12v out).

1. Level the platform with the platform controls using
the inclinometer (p/n: 010119-000) to ensure the
platform is level +1/4°. side-to-side and front-to-
back.

2. Adjust the platform bubble level with the three lev-
eling screws until the bubble is centered in the
circle on the bubble level.

3. Dismount the platform and remove the cover from
the back of the mast pivot weldment.

4. Adjust the three leveling locknuts on the tilt sen-
sor until the bubble is centered in the circle on the
attaches bubble level.

5. Replace the mast pivot weldment cover.

Bubble Level

Adjustment
Nts

Figure3-12. Tilt Sensor Adjument

SL.26/30SL Work Platform



MAINTENANCE

Section

3.9

3.9 HYDRAULIC MANIFOLD (FIGURE 3-13)

Though it is not always necessary to remove the
manifold to perform maintenance procedures, a
determination should be made prior to beginning as
to whether or not the manifold should be removed
before maintenance procedures begin.

Removal
1. Disconnect the battery ground cable.

2. Tag and disconnect the solenoid valve leads from
the terminal strip.

3. Disconnect the cushion valve block.
4. Tag, disconnect and plug hydraulic hoses.

5. Remove the bolts that hold the manifold to the
mounting bracket.

6. Remove manifold block.

Disassembly

Note: Mark all components as they are removed
so as not to confuse their location during
assembly. Refer to Figure 3-13 often to aid in
disassembly and assembly.

Remove coils from solenoid valves.
2. Remove spool valve covers and spool valves.

3. Remove solenoid valves, main relief valve, coun-
terbalance valves and emergency lowering
valves.

Disconnect cushion down valve block.
Remove tilt/level block and the manifold block.

—

o s

6. Remove fittings, plugs, springs, balls and orifices.

SL26/30SL Work Platform

Cleaning and Inspection

1. Wash the manifold in cleaning solvent to remove
built up contaminants and then blow out all pas-
sages with clean compressed air.

2. Inspect the manifold for cracks, thread damage
and scoring where O-rings seal against internal
and external surfaces.

3. Wash and dry each component and check for
thread damage, torn or cracked O-rings and
proper operation.

4. Replace parts and O-rings found unserviceable.

Assembly

Note: Lubricate all O-rings before installation to
prevent damage to O-rings. Seat all balls in
manifold block by lightly tapping on the ball
with a brass drift.

1. Install fittings, plugs, balls and orifices. Use one
drop of Locktite #242 on each screw-in orifice.

2. Install tilt/level block and manifold block.

3. Install emergency lowering valve, counterbalance
valves, main relief valve, brake pressure reducing
valve, solenoid valves and spool valves.

4. Install coils on solenoid valves.

Installation

1. Attach manifold assembly to mounting plate with
bolts.

Note: Longer bolt goes in hole nearest the front
of the module.

Attach cushion down valve block.

3. Connect solenoid leads to terminal strip (as previ-
ously tagged).

4. Connect hydraulic hoses. Be certain to tighten
hoses to manifold.

5. Operate each hydraulic function and check for
proper operation and leaks.

6. Adjust all hydraulic pressures according to
instructions in Section 3.5.

N

3-11



MAINTENANCE

e e o

45,
46.
47.
48.
49.
50.
51.
52.
53.
54,
57.
58.
59.
60.

Manifold

Manifold Block
Steering Valves
Three Way Valves
Flow Regulator
Flow Divider

Brake Pressure Reducing

Valve
Lowering Valve

. Lift Check Valve
11.
12.
14.
15.
16.
17.
18.
22
23.
24,
25.
26.
27.
29.
. Fitting Adapter
31.
32.
33.
36.
37.
38.
40.
42,
43.

Relief Valve
Ball, 5/16” Dia.
Ball, 1/2” Dia.
Spring

Spring

Orifice

Piston

Plug - SAE #4
Plug - SAE #6
Plug - SAE #8
Lift Valve
Screw, 3/4”
Washer, 3/8”
O-ring

Fitting Adapter
Lowering Orifice
Cable Connector
Screw, 10-24
Fitting Adapter
Fitting Adapter
Relief Valve
Screw, 5/16”
Lockwasher, 5/16”
Tilt Level Block
Pluge

Relief Valve
Cushion Valve
Valve Poppet
Fitting, 90°
Relief Valve
Spacer

O-ring

Lift Check Valve
Relief Valve
Pressure Switch
Spacer

O-ring

Fitting, Gauge conn.

O

N2

%

1.NOTCH N ITEM #28 & #32 TOFACE OUTWARD.

2 SEAT AL BALLSINTO BLOCK ORBALL SEATON ASSY.

3, TORQUE CARTRIDGE VALVES TO 3545 FTLE.

4. TOROUE COL NUTS TO B4 INLB.

5. SECURE BALL SEATITEM #17 WITH LOCKTITE
HYDRAULIC SEALANT OR EQUIVALENT.

3-12

Figure 3-13: Hydraulic Manifold, Exploded View

SL26/30SL Work Platform




MAINTENANCE

3.10 HYDRAULIC PUMP (FIGURE 3-14)

Note: If the hydraulic tank has not been drained,
suitable means for plugging the hoses should
be provided to prevent excessive fluid loss.

Removal
1.
2. Loosen the capscrews and remove the pump

Mark, disconnect and plug the hose assemblies.

assemblies from the engine.

Installation
1.

oL

Lubricate the pump shaft with extreme high pres-
sure molybdenum grease and attach the pumps
to the engine with capscrews.

Using a criss-cross pattern, torque each cap-
screw a little at a time until all four capscrews are
torqued to 20 ft. Ibs. (27 Nm).

Unplug and reconnect the hydraulic hoses.

Check the oil level in the hydraulic tank before
operating the work platform.

Inlet Hose

Outlet Hose
Capscrew

Pump Assembly
Engine Bell Housing

Figure 3-14: Typical Hydraulic Pump

SL26/30SL Work Platform

3.11 HYDRAULIC BRAKES, DRIVE MOTORS
& HUBS

Rear Axle (Figure 3-15)

Removal

1. Park the work platform on firm, level ground and
block the wheels to prevent the work platform
from rolling.

2. Loosen the wheel lug bolts on the motor to be
removed.

3. Raise the rear of the work platform using a 2-ton
jack.

4. Position 2 1-ton jack stands under the rear axle to
prevent the work platform from falling if the jack
fails.

5. Remove the wheel lug bolts and wheel.
6. Remove the cotter pin, nut, hub, and shaft key.

A CAUTION 4

ONLY use a wheel puller to remove the hub.
Using any other method of removal may dam-
age the drive motor housing or shaft and void
the warranty.

Clean all fittings before disconnecting the hose
assemblies.

Plug all port holes and hose assemblies IMME-
DIATELY to prevent contamination from dust
and debris.

7. Tag and disconnect the hose assemblies.

8. Remove the capscrews, lockwashers and drive
motor assembly from the rear axle.

9. Remove the capscrews, washers, brake and
drive motor assembly from the rear axle.

10. Remove the socket screws from the drive motor
and then separate the brake from the drive motor.
Installation

1. Insert the drive motor with O-ring installed into
the brake and secure with socket screws using
Locktite #242 retaining compound on the screw
threads.

2. Position the drive motor and brake in the rear axle
and secure with washers and capscrews.

3. Reinstall the adaptor and crossover block assem-
bly to the hydraulic motor.

4. Reinstall the hose assemblies.

3-13




MAINTENANCE

5. Reinstall the shaft key, hub, and nut. Torque each
wheel hub nut to 350 ft. Ibs. (475 Nm). Align the
slot in the nut with the hole in the shaft and insert
the cotter pin. DO NOT back off the nut to align.

6. Reinstall the wheel and lug bolts onto the hub.
Torque the lug bolts to 90 ft. Ibs. (123 Nm).

7. Remove the jack stands used to block the
wheels. Lower the jack and remove.

8. Operate the drive system to check for leaks and
proper function.

1. Lug Bolt 5. Adapter Hub
2. Tire/Wheel 6. Shaft Key
Assembly 7. Brake

3. Cotter Pin 8. O-ring
4. Slotted Nut 9. Drive Motor

A CAUTION A

ONLY use a wheel puller to remove the hub.
Using any other method of removal may dam-
age the drive motor housing and void the war-
ranty.

Clean all fittings before disconnecting the hose
assemblies. '

Plug all holes assemblies IMMEDIATELY to

prevent contamination from dust and debris.

Figure 3-15: Rear Axle Assembly
Front Axle (Figure 3-16)

Removal

1. Park the work platform on firm, level ground and
block the wheels to prevent the work platform
from rolling.

2. Loosen the wheel lug bolts on the motor to be
removed.

Raise the front of the chassis using a 2-ton jack.

4. Position 2 1-ton jack stands under the front axle
to prevent the work platform from falling if the jack
fails.

5. Remove the wheel lug bolts and wheel.
6. Remove the cotter pin, nut, hub and shaft key

w

3-14

N

Tag and disconnect the hose assemblies.

Remove the adaptor from the hydraulic motor.

9. Remove the capscrews and nuts and then
remove the drive motor from the front axle steer-
ing mount.

Installation

1. Position the drive motor into the steering mount
and secure with capscrews and nuts.

2. Reinstall the adaptor on the hydraulic motor.
Reinstall the hose assemblies.

©

w

‘4. Reinstall the shaft key, hub, and nut. Torque each

wheel hub nut to 350 ft. Ibs. (475 Nm). Align the
slot in the nut with the hole in the shaft and insert
the cotter pin. DO NOT back off the nut to align.

5. Reinstall the wheel and lug bolts onto the hub.
Torque the lug bolts to 90 ft. Ibs. (122 Nm).

6. Remove the jack stands used to block the
wheels. Lower the jack and remove.

7. Operate the drive system to check for leaks.

1. Lug Bolt 6. Shaft Key

2. Tire/Wheel 7. Drive Motor
Assembly 8. Steering Mount

3. Cotter Pin

4. Slotted Nut

5. Adaptor Hub

Figure 3-16: Front Axle Assembly

SL.26/30SL Work Platform



MAINTENANCE

3.12 AXLE CYLINDER

Removal

Be sure platform is fully down and that machine is on
level ground.

1.
2.

3.

Remove and cap the hoses.

Unscrew both cylinder retaining bolts noting the
position of the washers. Remove the bolts from
the cylinder and mounts.

Lift the cylinder from the mounts.

Installation

1.

w

Completely fill both ends of cylinder with hydrau-

lic oil.

a. Lay the cylinder on its’ side on a level table with
the pilot operated check valves up.

b. Remove the pilot operated check valves from
the ports.

c. Pour hydraulic oil into the cylinder through the
pilot operated check valve ports.

d. The opening to the cylinder is small. Be careful
to ensure all air is removed and the cylinder is
full of oil.

e. Reinstall the pilot operated check valves.
Attach both ends of the cylinder to mounts with
cylinder retaining bolts.

Torque the retaining bolts to 150 ft. Ibs. (203 Nm).

Operate the work platform over rough terrain and
check for proper function and leaks.

SL26/30SL Work Platform

3.13 STEERING CYLINDER (FIGURE 3-17)
Removal

1.

Mark and disconnect the hose assemblies from
the fittings and immediately cap the openings to
prevent foreign material from entering.

2. Remove the capscrews securing the rod ends to
the steering linkage.

3. Loosen the nut and bolt in front of the Steering
Cylinder that goes through the frame.

4. Remove the capscrews and locknuts that fasten
the cylinder assembly to the chassis.

5. Remove the cylinder from the chassis.

Disassembly

1. Remove the fittings from both ends of the cylin-
der.

2. Remove the headcaps from the barrel tube, being
sure to mark which end of the barrel tube the
headcap was removed from.

3. Withdraw the entire shaft assembly from either
end of the barrel tube.

4. Remove the rod wipers, rod seals and static O-
rings from the headcaps.

5. Discard all the seals.

6. Unscrew the No. 1 shaft from the No. 2 shaft and
remove the piston.

7. Remove the piston seal and static O-ring from the

piston and discard.

Cleaning and Inspection

1.

2.

3.

4.

5.

Wash all the metal parts in cleaning solvent and
blow dry with filtered compressed air.

Inspect all the threaded components for stripped
or damaged threads.

Check the inside surface of the barrel tube for
scoring or excessive wear.

Check the piston and head caps for scoring or
excessive wear.

Inspect the surface of both shafts for scoring or
excessive wear.

Assembly and Installation

1.
2.
3.

Install a new piston seal and static O-rings.
Install the piston on the No. 1 shaft.

Thread the No. 2 shaft onto the No. 1 shaft and
tighten securely.

Lubricate the piston seal with clean hydraulic fluid
and install the shaft assembly in the barrel tube.

3-15



Section

3.14 MAINTENANCE
5. Lubricate and install new rod seals and static O- Adjustment
rlngs_ on the hgadcaps. . . h 1. Disconnect the cylinder rod ends (if connected).
6. I(;:bglcate and install new rod wipers in the head- 2. Operate steering so that both ends of the cylinder
PS. deap inth ltube and tiah | rod are equal length (.8 mm, £1/32 inch).
£ :therlrllloT;?incaﬁ c:Ir:a; :rt;e}:]r_e"ntg e and tighten unti 3. Position both tires so they are parallel with the
Note: Head 9 t be rei t. lled in th frame and with each other.
ote: Fleadcaps must be reinstalled In the same 4 = Agjyst the rod ends until they align with the holes
end fron:l wl.m.:h thgy were remo;ed. lind on the steering linkage bars.
8. Instg!lt © flﬂlngs in the ends Of_t € cylin e'_" 5. Reinstall the bolts through the steering linkage
9. Position the cylinder assembly in the chassis and bars and rod ends. Tighten the jam nuts on the
install the capscrews and locknuts, but DO NOT rod ends and all hardware.
t‘?’h‘e"' i ) 6. When properly adjusted, the wheels must turn
10. Tighten the nut and bolt in front of the cylinder the same amount in each direction.

that goes through the frame and then tighten the
cylinder mounting capscrews.

3.14 LIFT CYLINDER (FIGURE 3-18)

11. Install the cylinder rod ends.
12. Connect the hose assemblies to the fittings.

Note: DO NOT support or raise the front of the
platform during any maintenance operation as
this might result in damage to the tension

13. Operate the steering circuit several times
throughout its’ entire range of travel to expel members.
trapped air and check for leaks. Removal
1. Raise and block the front of the elevating assem-

No. 2 Shaft

1. 6. Cylinder Barrel
2. Headcap (2) 7. Piston
3. Rod Wiper (2) 8. Piston Seal
4. Rod Seal (2) 9. Piston Static O-
5. Static O-ring (2) rng

10. No. 1 Shaft

Figure 3-17: Steering Cylinder Assembly

3-16

bly approximately 12 inches (305 mm) above the
chassis. Support with a jackstand with a mini-
mum rating of 4000 Ibs. (1814 kg.).

2. Open Emergency Lowering Valve to be sure all
pressure is off the Lift Cylinder.

3. Remove and cap both hoses and fittings.

4. Support the Lift Cylinder to prevent falling.

5. Remove the set screw from the end of the cylin-
der rod.

6. Remove the retaining ring from the upper cylinder
pin. Remove the upper cylinder pin by tapping out
using a soft punch.

7. Remove the retaining bolt from the lower cylinder
pin and remove the pin using a soft punch.

8. Remove the cylinder by sliding it out of the front

of the machine.

SL26/30SL Work Platform



MAINTENANCE

Section

Disassembly

1. Unscrew the head cap from the cylinder barrel.

2. Remove the piston and rod assembly from the
cylinder barrel.

3. Unscrew the piston nut and remove piston and
head cap from the piston rod.

4. Remove the piston static O-ring from the cylinder
rod and discard.

5. Remove the piston seal from the piston and dis-
card.

6. Remove the static O-ring, rod seal and rod wiper.
Remove the rod end breather.

8. Do not remove the velocity fuse unless replace-
ment is necessary.

N

Cleaning and Inspection

1. Clean all the metal parts in cleaning solvent and
blow dry with filtered compressed air.

2. Check the working surfaces of the piston head
cap, cylinder barrel and rod for excessive wear or
scoring.

3. Replace parts found to be unserviceable.
4. Replace all seals, O-rings and wipers.

Reassembly

1. Lubricate the static O-ring, rod seal and rod wiper
and then install in the head cap.

2. Install the piston seal on the piston.

3. Install the head cap, piston static seal, piston and
piston nut on the cylinder rod. Torque nut to 70 ft.
Ibs. (96 Nm).

Note: The head cap should be installed from the
piston end of the cylinder rod. Sliding the head
cap over the pivot pin hole may damage the rod
seal and rod wiper.

SL26/30SL Work Platform

1. Cylinder Barrel 10. Static O-ring

2. Velocity Fuse 11. Head Cap

3. Fitting, Adapter 12. Cylinder Rod

4. Hose Assembly 13. Set Screw

5. Breather 14. Rod Wiper

6. Piston Nut 15. Rod Seal

7. Piston Seal 16. Nut

8. Piston 17. Hose Assembly
9. Piston Static O-ring

Figure 3-18: Lift Cylinder Assembly
4. Lubricate and piston seal and install the piston
and rod assembly into the cylinder barrel.
5. Screw the head cap into the cylinder barrel hand
tight and then turn 1/4 turn further.

Installation

Note: Before installing the cylinder, check the
pins and bearings for excessive wear. Replace
if necessary.

Place the cylinder in position taking care to sup-
port the cylinder to prevent falling.

Install the lower pin and retaining bolt.
Install the upper pin and retaining ring.
Install both hoses.

Raise the machine and check for leaks.

—

ok wn

3-17



Section

3.15

MAINTENANCE

3.15 TORQUE SPECIFICATIONS

Fasteners

Use the following values to torque fasteners used on

UpRight Work Platforms unless a specific torque
value is called out for the part being installed.

3-18

Hydraulic Components

Use the following values to torque hydraulic compo-

nents used on UpRight Work Platforms.

Note: Always lubricate threads with clean
hydraulic oil prior to installation

Table 3-1: Torque Specifications for Fasteners

AMERICAN STANDARD CAP SCREWS METRIC CAP SCREWS

Table 3-2: Torque Specifications for Hydraulic Components

SAE GRADE 5 8 hé;;%'g 8.8 10.9
& iy O ©
Cap Screw Cap §crew
Size (inches) TORQUE TORQUE (mill?r:f:ters) TORQUE TORQUE
Ft./Lbs Nm. Ft./Lbs. Nm. Ft./Lbs. Nm. Ft./Lbs. Nm.
MIN | MAX | MIN [ MAX | MIN [ MAX | MIN | MAx MIN | MAX | MIN | MAX | MIN | MAX [ MIN | MAX
1/4 - 20 625 | 725 | 85 10 | 825 | 95 1 13 M6 x 1.00 6 8 8 11 9 11 12 15
1/4 - 28 8 9 1 12 10.5 12 14 16 M8 x 1.25 16 20 | 215 27 23 27 31 36.5
5/16 - 18 14 15 19 20 | 185 | 20 25 27 | M10x1.50 | 29 35 39 47 42 52 57 70
5/16-24 | 17.5 19 23 26 23 25 31 34 | M12x1.75 | 52 62 70 84 75 91 102 | 123
3/8-16 26 28 35 38 35 37 | 475 50 | M14x2.00 (| 85 103 | 115 | 139 | 120 | 146 | 163 | 198
3/8 -24 31 34 42 46 41 45 | 55.5 61 M16x2.50 | 130 | 158 | 176 | 214 | 176 | 216 | 238 | 293
7/16-14 41 45 | 555 | 61 55 60 | 745 81 M18x2.50 | 172 | 210 | 233 | 284 | 240 | 294 | 325 | 398
7/16 -20 51 55 69 | 745 | 68 75 92 102 | M20x250 | 247 | 301 | 335 | 408 | 343 | 426 | 465 | 577
1/2-13 65 72 88 | 975 | 86 96 116 | 130 | M22x2.50 | 332 | 404 | 450 | 547 | 472 | 576 | 639 | 780
1/2-20 76 84 103 | 114 | 102 | 112 | 138 | 152 | M24x3.00 | 423 | 517 | 573 | 700 | 599 | 732 | 812 | 992
9/16 - 12 95 105 | 129 | 142 | 127 | 140 | 172 | 190 | M27x3.00 | 637 | 779 | 863 | 1055 | 898 | 1098 | 1217 | 1488
9/16-18 | 111 123 | 150 | 167 | 148 | 164 | 200 | 222 | M30x3.00 | 872 | 1066 | 1181 | 1444 | 1224 | 1496 | 1658 | 2027
5/8 -1 126 | 139 | 171 | 188 | 168 | 185 | 228 | 251
5/8-18 152 | 168 | 206 | 228 | 203 | 224 | 275 | 304
3/4-10 238 | 262 | 322 | 355 | 318 | 350 | 431 | 474
3/4-16 274 | 302 | 371 209 | 365 | 402 | 495 | 544 | NOTE: These values apply to fasteners as received from the supplier, dry or when
lubricated with normal engine oil. They do not apply if special graphited or
718-9 350 | 386 | 474 | 523 | 466 | 515 | 631 698 molydisulphide greases or other extreme pressure lubricants are used
7/8-14 407 | 448 | 551 | 607 | 543 | 597 | 736 | 809
1-8 537 | 592 [ 728 | 802 | 716 | 790 | 970 [ 1070
1-14 670 | 740 | 908 | 1003 | 894 | 987 | 1211 | 1337

Type: SAE Part Series Cartridge Poppet Fittings Hoses
Ft/Lbs Nm Ft/Lbs Nm Ft/Lbs Nm
#4 N/A N/A N/A N/A 135-145 15-16
#6 N/A N/A 10-20 14-27 215-245 24-28
#8 25-30 34-41 25-30 34-41 430-470 49-53
#10 35-40 47-54 35-40 47-54 680-750 77-85
#12 85-90 115-122 85-90 115-122 950-1050 107-119
#16 130-140 176-190 130-140 176-190 1300-1368 147-155
SL26/30SL Work Platform



TROUBLESHOOTING

Introduction

This section contains troubleshooting Truth Tables for
the Work Platform.

When troubleshooting, ensure that the work
platform is resting on a firm, level surface.

When performing any service on, or in the Ele-
vating Assembly area, which requires the plat-
form to be raised, the Elevating Assembly must
be blocked

Disconnect the battery ground cable when
replacing or testing the continuity of any electri-
cal component.

SL.26/30SL Work Platform

General Procedure

Thoroughly study hydraulic and electronic schemat-
ics in Section 5. Check for loose connections and
short circuits. Check/repair/replace each component
in theTruthTable which is listed under each machine
function which does not operate properly.

Upright Product Support

UPRIGHT USA TEL: 1-559-891-5200
FAX: 1-559-896-9244

UPRIGHT IRELAND TEL: 353-1-202-4100
FAX: 353-1-202-4105

Table Page
Electrical SchematicTruthTable, Kubota Gas ....... 4-2
Electrical SchematicTruthTable, Diesel ............... 4-4
Hydraulic Schematic Truh Table.............c..c.......... 4-6

4-1



Section

4.1 TROUBLESHOOTING

4.1 ELECTRICAL TRUTH TABLE, KUBOTA GAS ‘
Table 4-1: Electrical Truth Table - Kubota Gas (064149-077)

2 @ § = | Z
Bl E|E| B8 . . g
| 5l &| 85| S| E| 8| k| gl g| 8| | 8 |
Blel Bl S| S|z Elgls]3]8%]2]3 |
el a| & | =| 2| | z| 2| | 8| | 8| g |y l
COMPONENT 2| &| 5| S| &|S|8|&|6|b| |85 5|5]51
ALM1 Alarm, Down X |
ALM2 Alarm, Tilt X
ALT Alternator X
BAT Battery, 12 Volt X X X X X X X X X
co1 Coil, Choke X
Cco2 Coil, Engine Idle X
co3 Coil, Gasoline Valve X
co4 Coil, LP Gas Valve X
C05 Coil, Ignition X
Co6 Coil, Fuel Shutoff X
D1 Diode
D2 Diode
D3 Diode
D4 Diode X |
D5 Diode X
D6 Diode X
D7 Diode X X
D8 Diode X X
D9 Diode X X X
D10 Diode X
D12 Diode X X X X
D13 Diode X X X X
D14 Diode X X X X
D15-18 Diode X X X X |
F1 Fuse, 15 Amp X X X X X X X X X |
FP Fuel Pump |
HM Hour Meter X
LS1 Limit Switch, Platform Down X X X
LS2 Mercury Switch, Cushion Down X |
LS3 Limit Switch, Axle Center X
PS1 Oil Pressure Switch X
PS3 Pressure Switch, Lift
R1 Relay, Platform Down X
R2 Relay, Cutout
R3 Relay, Drive
R4 Relay, Accelerator |
R5 | Relay, Drive/Lift |

4-2 SL26/30SL Work Platform



TROUBLESHOOTING

AXLE Lock

s | 5 ; sl E| o u
sl EIELRIE S8, " 5
z| 5| 8| 8| 3| 2| 5| a| | ¢ sl | 8|k
Elel s sl S lelS|S| 55|85
Sl a| & 2| e| =| 2| 2| 8| 8| S| ¢ ¥ v u
COMPONENT el a| 5| S| &£| S| 8|86 6| | 58|55
R6 Relay, Motor Start X
R7 Relay, Controller X X X
R8 Relay, Choke X
S1 Switch, Interlock Lever (Trigger) X X
S2 Switch, Down/Reverse
S3 Switch, Lift/Forward
$4,5 Switches, Steering X
) S6 Switch, Emergency Stop (Upper) X X X X X
S7 Switch, Key X X
S8 Switch, Drive/Level/Lift X X X X X
S9 Switch, Torque Selector X
S10 Switch, Emergency Stop (Lower) X X X X X X
S11 Switch, Chassis Lift
S12 Switch, Tilt Fore/Aft
S13 Switch, Tilt Right/Left X X
S14 Switch, Fuel Selector
S15 Switch, Choke X
SEN1 Sensor, Level X X X
SOL1 Solenoid, Steer Right
SOL2 Solenoid, Steer Left X
SOL3 Solenoid, Forward
SOL4 Solenoid, Reverse X
SOL5 Solenoid, Up
SOL6 Solenoid, Down
SOL7 Solenoid, Proportional X
SOL8 Solenoid, Cushion
sos10 | samt S
SOL11 Solenoid, Axle Float
SOL12 Solenoid, Tilt Forward
SOL13 Solenoid, Tilt Aft
SOL14 Solenoid, Tilt Right X
SOL15 Solenoid, Tilt Left
SOL16 Solenoid, Steer Bypass X X X
SOL17 Solenoid, Starter X
STR Starter

NOTE: Where possible, all switches and relays are shown in the unactuated position.

SL26/30SL Work Platform

4-3

i
]
;
]



TROUBLESHOOTING

4.2 ELECTRICAL TRUTH TABLE, DIESEL
Table 4-2: Electrical Truth Table - Diesel (064149-079)

AXLE LOCK/FLOAT

ol g = | E| al 4
gl o | 8|8 |3|a|&|a|8|8|,|8|k|2|%
COMPONENT 2| &| 5| 3|&|S|&|&|a|&b| | 55|55

ALMT | Alarm, Tilt X

ALM2 Alarm, Down X

ALT Alternator X

BAT Battery, 12 VoIt X X X X X X
Co1 Coil, Throttle X X X X X
€02 Coil, Ru X

D1 Diode X

D2 Diode X

D3 Diode

D4 Diode X

D5 Diode

D6 Diode

D7 Diode X X

D8 Diode X

D9 Diode X X X

D10 Diode X

D12 Diode X X X X
D13 Diode X

D14 Diode X
D15-18 Diode X X
D19 Diode X

F1 Fuse, 15 Amp X X X X X
F2 Fuse, 15 Amp X X X
HM Hour Meter X

LS1A Limit Switch, Platform Down

LS1B Limit Switch, Platform Down X X
LS2 Mercury Switch, Cushion Down

LS3 Limit Switch, Axle Center X

PCB PC Board X

PS1 0il Pressure Switch X

PS3 Pressure Switch, Lift

R1 Relay, Platform Down

R2 Relay, Cutout

R3 Relay, Drive

R4 Relay, Throttle

R5 Relay, Drive/Lift

R6 Relay, Run X

SL26/30SL Work Platform



TROUBLESHOOTING

[ e u = =
Sl 3Bl ElE|¢ely §
« E E = 4 = . [
Bl el sl eS| 8|S S|l 8|53 52l3
2 G a E @ E = 2 w w < s S > S -
COMPONENT 2|l & | 5| S| &|S|&8| 8|66l 38|58 2
R7 Relay, Controller X X X X X
R8 Relay, Start X
R9 Relay, Starter X
R10 Relay, Glow Plug X
RES1 Glow Plugs X
S1 Switch, PCBoard X
S2 Switch, Down/Reverse X X
S3 Switch, Lift/Forward X
S4,5 Switches, Steering X
S6 Switch, Emergency Stop (Upper) X X X X X
S7 Switch, Key X X X
S8 Switch, Drive/Level/Lift X X X X
S9 Switch, Torque Selector X
S10 Switch, Emergency Stop (Lower) X X X X
S11 Switch, Chassis Lift
S12 Switch, Tilt Fore/Aft
S13 Switch, Tilt Right/Left
S14 Switch, Interlock Lever (Trigger) X X X X X
S15 Switch, Glow Plug X
SEN1 Sensor, Level X X
SOL1 Solenoid, Steer Right
SOL2 Solenoid, Steer Left X
SOL3 Solenoid, Forward
SOL4 Solenoid, Reverse X
SOL5 Solenoid, Up X
SOL6 Solenoid, Down X
SOoL7 Solenoid, Proportional X X
SOL8 Solenoid, Cushion X
o0 | St Sl
SOL11 Solenoid, Axle Float
SOL12 Solenoid, Tilt Forward
SOL13 Solenoid, Tilt Aft
SOL14 Solenoid, Tilt Right
SOL15 Solenoid, Tilt Left
SOL16 Solenoid, Steer Bypass X
STR Starter X

NOTE: Where possible, all switches and relays are shown in the unactuated position.

SL26/30SL Work Platform 4-5



TROUBLESHOOTING

4.3 HYDRAULIC TRUTH TABLE

4-6

Table 4-3: Hydraulic Truth Table (064148-022)

= [=}
E g g g g £ w Z -
COMPONENT 2| &| 8| 8| &| 2|66 5|8 5|58 %
BR1 Brake, Multi-disc X
BR2 Brake, Multi-disc X
cw Check Valve, Brake X
cv2 Check Valve, Lift X
Ccv3,4 Check Valve, Axle Float Cylinder
CV5, 6 Check Valves, Fore/Aft Cylinder
Cv7,8 Check Valves, R/LTilt Cylinder X
CYL1 Cylinder, Steering
CYL2 Cylinder, Lift X X
CYL3 Cylinder, Axle Float X
CYL4 Cylinder, Fore/Aft Tilt
CYLS Cylinder, Side/Side Tilt
FD1 Flow Divider, Steering X
FD2 Flow Divider/Combiner X
FD3 Flow Divider, Tilt X
FL1 Filter X X
FL2 Filter, Suction Screen X X X
MOT1 Motor, Drive X
MOT2 Motor, Drive X
MOT3 Motor, Drive X
MOT4 Motor, Drive X
ORF1 Orifice, Down X
ORF2 Orifice, Cushion Down X
P1 Pump, Hydraulic X X X X
P2 Pump, Brake Release X
PS1 Pressure Switch
RV1 Relief Valve, Main X X X X
RV2 Relief Valve, Steering
RV3 Relief Valve, Rear Drive Cross X
RV4 Relief Valve, Front Drive Cross X
RV5 Relief Valve, Fore/Aft Tilt
Sv Shuttle Valve X
Vi Valve, Steering
V2 Valve, Forward Counterbalance
V3 Valve, Reverse Counterbalance X
V4 Valve, Forward
V5 Valve, Reverse X
V6 Valve, Velocity Fuse X X
\'4 Valve. Lift
V8 Valve, Down X
SL26/30SL Work Platform



TROUBLESHOOTING

=
= [ o
S1e| Bl g 4 -
= = = u » - T w e
|l S| S E| 5| | k| &| 5| &k
gla| 2|2l §g| || &) <)) d
-l -t - -
COMPONENT | € | o o I » » = - - -
V9 Valve. Proportional X X
V10 Valve, Brake Release
\AR Valve, Axle Float X
V12,13 Valves, Series/Parallel
Vi4 Valve, Brake Pressure Reducing
V15 Valve, Cushion Down X X
V16 Valve, Steering Dump X X
V17 Valve, Fore/Aft Tilt
V18 Valve, Side/Side Tilt

SL26/30SL Work Platform

AXLE Lock




m TROUBLESHOOTING

NOTES:

4-8 SL26/30SL Work Platform



SCHEMATICS

Introduction

This section contains electrical and hydraulic power
schematics and associated information for mainte-
nance purposes.

The diagrams are to be used in conjunction with the
Troubleshooting Truth Tables in Section 4. They
allow understanding of the makeup and functions of
the systems for checking, tracing, and faultfinding
during troubleshooting analysis.

The components that comprise the electrical and
hydraulic systems are given a reference designation
and are explained as to function and location in the
following tables.

SL26/30SL Work Platform

Schematic Page
Electrical Schematic, Kubota Gasoline .......... 5-3
Electrical Schematic, Diesel.............ccceeeu.. 5-5
Hydraulic Schematic ............cccccceviiiiiinnnennne 5-6
Table Page
Elec. Schematic Legend, Kubota Gas............ 5-2
Elec. Schematic Legend, Diesel .................... 5-4
Hydraulic Schematic Legend .............ccceeee. 5-7

5-1



SCHEMATICS

5.1 ELECTRICAL SCHEMATIC, SL26/30SL
Table 5-1: Electrical Schematic Legend: Kubota Gasoline (064149-077)

DESIGNA DESIGNA
TION NAME FUNCTION LOCATION TION NAME FUNCTION LOCATIO
ALM1 | Alarm, Down Provides warning sound when deck | Control Module R2 Relay, Cutout Provides power to Drive Relay thru | Control Module
is lowered. Axle Center Switch and closes Lift
ALM2  |Alarm, Tilt Sounds audible warning when Control Module g:,lvj: gg;?, energized by Platiorm
platform is elevated and not level
R3 Relay, Dri i Pl Down Relay | Controf Modul
ALT | Alternator Maintains battery charge while Power Module elay, brive E,ﬂg;g;:goﬁ‘;n i: gg;vnr: on? ;I; C:tgxt ontro Modu'e
€ngine Is running Relay thru Axle Center Switch
BAT |Battey, 12 Volt Stores energy Power Module R4 |Relay, Accelerator |Cuts power to the Idle Coil to Control Module
€Ot [Coil, Choke Opens choke as engine warms up |Engine Carburator increase engine speed
€02 |Coil, Engine ldle  [Holds throttle in idle position Engine Carburator RS |Relay DrivelLift | Provides power toforward or Control Module
reverse coils when not energized
€03  |Coil, i i i
oil, Gasoline Valve | Allows gasoline to flow to engine | Power Module 6 Relay, Motor Start | Gonnects battery o Starter Motor | Power Module
COo4 il, i i - —
Col, LP Gas Valve | Allows LP gas to flow to engine Engine R7 Relay, Controller | Provides power to the joystick “+” | Upper Controller
CO5 | Caoil, Ignition Power Module terminal
CO6 | Cail, Fuel Shutoff Power Module R8 Relay, Choke Supplies power to engine choke | Control Module
D1 Diode Supplies power to Drive Relay Fanning Strip S1 Switch, Interlock | Enables lift/drive/level functions Upper Controls
Lever (Trigger, hen depressed
D2 Diode Supplies power to Drive Relay Fanning Strip ver Trigger) v P
- - - - S2 Switch, Down/ Provides power to down and Upper Controls
D3 Diode Supplies power to throttle Fanning Strip Reverse reverse circuits when actuated
D4 |Diode Supplies power to throttle Fanning Strip 83 |Switch, LiftForward [Provides power to lift and forward | Upper Controls
D5 |Diode Supplies power to down circuit | Fanning Strip circuits when actuated
: : P : : S4,5 | Switch, Steering Provides power to steer left/right | Upper Controls
D6 Diode Supplies power to down circuit Fanning Strip circuits when actuated with thumb
D7 Diode Supplies power to joystick terminal | Fanning Strip rocker switch on joystick
D8  [Diode Supplies power to joystick terminal | Fanning Strip S6 gwitcho Emergency |Cuts power to control circuits Upper Controls
1o er
D9 Diode Supplies power to Controller Relay | Upper Controls P (Upper
- - S7 Switch, Keyswitch | Supplies power to controls and Upper Controls
D10 |Diode Supplies power to Drive Relay Control Module engine
D12 |Diode Provides power to Controller Relay |Upper Controls 8 | Switch, Drive/Level/ | Supplies power to selected circuits |Upper Controls
D13 |Diode Supplies power to Steer Bypass | Fanning Strip Lift
- - - - S9 Switch, Torque Provides power to Series/Parallel | Upper Controls
D14 |Diode Supplies power to Steer Bypass | Fanning Strip Selector (DrielLift | Valves to provide high speed diive/
D15-18 |Diodes Supplies power to Steer Bypass | Fanning Strip speed) lift
F1 Fuse, 15 Amp Overload protection for control Control Module S10 | Switch, Emergency | Cuts power to control circuits Lower Controls
circuit Stop (Lower)
FP Fuel Pump Supplies engine with fuel Power Module St Switch, Chassis Lift | Supplies power to Up and Lower Controls
Proportional coils or down circuit
HM  |Hour Meter Tracks hours machine has beenin | Control Module - - - -
operation. S12 | Switch, Tilt Fore/Aft | Provides power to Tilt Fore or Aft | Upper Controls
— - - Coils to level platform
LS1 Limit Switch, Energizes platform down relay, Elevating Assembly at - — - —
Platform Down providing power to joystick Lift Cylinder S13 | Switch, Tilt Right/ | Provides power to Tilt Right or Left | Upper Controls
— Left Coils to level platform
LS2  |Limit Switch, Provides power to Cushion Valve  {Mounted to lower - - - -
Cushion Down during last 6 in. of lowering tension member S14 | Switch, Fuel Supplies power to either Gas Coil |Lower Controls
— - Selector or LP Coil
LS3  [Limit Switch, Axle |Supplies power to Drive Relay Mounted behind left - - -
Center when platform is elevated. front axle S15 Switch, Choke Engages choke to aid starting Upper Controls
engine when cold
PS1  |Pressure Switch, |Cuts power to engine when oil Power Module - -
Engine Oil pressure falls to dangerous levels SEN1 | Sensor, Level Cuts power to Cutout Relay when | Inside mast pivot
- platform is out of level 2° weldment
PS3  [Pressure Switch, Lift| Cuts power to high speed circuit | Valve Manifold - - - -
and Axle Float Solenoid when there SOL1 | Solenoid, Steer Shifts SteerValve to right turn Valve Manifold
is pressure in the lift circuit Right (Coil) position
R1  |Relay, Platform Provides power to Series/Parallel ~ { Control Module SOL2 | Solenoid, Steer Left | Shifts SteerValve to left turn Valve Manifold
Down and DownValves and Cutout Relay (Coil) position
SOL3 | Solenoid, Forward | Opens Forward Valve to direct oil | Valve Manifold
(Coil) through drive circuit for forward
5-2 SL26/30SL Work Platform




SCHEMATICS

DESIGNA

Section

5.1

=)

)

TION NAME FUNCTION LOCATION
SOL4 | Sclenocid, Reverse | Opens Reverse Valve to direct oil | Valve Manifold
through drive circuit for reverse
SOL5 | Solenoid, Up (Coil) |Opens Lift Vaive Valve Manifold
SOL6 | Solenoid, Down Opens Down Valve Valve Manifold
(Coil) -
SOL7 | Solenoid, Controls Proportional Valve Valve Manifold
Proportional (Coil)
SOL8 | Solenoid, Cushion | Opens Cushion Down Valve to slow | Valve Manifold
(Coil) descent during last 6 in. of travel
SOL9,10 |Solenoids, Series/ | Opens Series/ParallelValve to Valve Manifold
Parallel (Coit allow high speed drive
SOL11 | Solenoid, Axle Float | Locks front axie when platformis | Side of Hydraulic
(Coil) elevated Tank
SOL12  {Solenoid, Tilt Opens Tilt Fore Valve to direct oil to | Auxiliary Valve
Forward (Coil) tilt platform forward Manifold
SOL13 )Solenoid, Tilt Aft | Opens Tilt Aft Valve to direct cil to [ Auxiliary Valve
(Coil) tilt platform to the rear Manifold
SOL14 | Solenoid, Tilt Right | Opens Tilt Right Valve to direct il |Auxiliary Valve
(Coil) to tilt platform to the right Manifold
SOL15 [ Solenoid, Tilt Left | Opens Tilt Left Valve to direct oil to | Auxiliary Valve
(Coil) tilt platform to the Left Manifold
SOL16 | Solenoid, Steer Closes Steer Bypass Valve to direct | Auxiliary Valve
Bypass oil to steering or tilt circuits Manifold
SOL17 [Solenoid, Starter | Supplies power'to Motor Starter | Power Module
STR  |Starter, Motor Starts engine when Starter Relay is | Power Module
energized

CONTROLLER
TERMINAL STRIP

CONTROLLER
(INSIDE OF LID)

CONTROLL MODULE
TERMINAL STRIPS

ALTERNATOR

STARTER
SOLENDID

FUSE & 1 BATTERY 12 V
”‘i:{E%W'MIWW'PE
[
STARTER! A\/\B |
{

R6L

RELAY [

| THROTTLE A
"17,| COs3

CO6\/LFLIEL SHUTOFF

PONER MOOLLE

__ __ _ MLTI-COOUCTER e L ~ ~
CONTROLLER M —lg4s (o /e SOL12 FOR
— i (CC —! JIHHHE/EED 12 SO\ ]3\/\/\ W CONTROL
TICT FiAeT E E E : LR /D D16és§ 3 SOL14 RT MODLULE
ot D15 SOL15
I | o v D7 e T] NS ! g L
. - D18 SOL16_ A, —
— MULTI-CONDUCTOR D14 s STEER BYPASS ‘
CABLE !
Nk o D13 8 1
¢ 1 GREEN | [ C
¢y WAITE 12 GA [ C
GREEN / BLAX T E E [
R7 RED J0GA LA SOL1 STEER R
CONTROLLER == L P e 2 [ (SoL? o o
,:E—L:Y‘—a$ = T 3 L[ (SOL2 STEER L
: it | 2 ¢ o L FORWARD
"TH ol | ! g [ ¢ B SOL4  fo—REVERSE
et || e
12 (LR I D10 e SOL5 A e
—__.i S8 I_:%_r T 79 T {1 ¢ T C C ,1,;) ;J\ C \/\ AXLE 'E_[E’N)T‘Eil SWITCH
RN I 5 (, 00 € T (L [ [ ALM15goescent aare L33
— T o | 0§ T} QRSN - N—
s2 ¢ I ME/RIE [ m (L0 (0C 1 [ Fo ST CUSHION
A A T D7Tf > (UL t' [ 1s2 V'soLs
ST — 7] (T, | oo || 5568 2 L0 O ([T [ fun 1, SOL6
|mlsﬁ_a? o S3 °_i e F E g;ﬁ‘;;“”f F} n (CCC [ [l ( LT ARMTE ALM2
L7 — L M, >3 I .PS3
: l":_—é E I ;; F [ R /BUK | I}Z >y ‘ i £S3 oo SOL1 AXLE FLOAT |
mog, 14 ! ' B . =
! ] l—l;‘—l [ [ T 8 A DBI " C18E 3 r::_'j:j'—‘{ SOLg |
S9| o] (L] LY oarom| R1 | % SOL10 _
e Lier7orive RS e
SWITCH RELAY | j RS HOE A és_sjfue H
| I : l_2 T 7 — { A\/\% Il SEN1LDé,lj’_/_Ej;m FUl\EL SWITCH
Lo P s10' &- ACCEL. Ay
(7 TR s i | [ —
( e e Iy — 7 ] ] A
! - _ WIRE HARNESS L L o : L
! - T T - - :If ~HIUR METER ,
[ HM™~ ~rie e |
i_ EASEINE FP |
o NP OPTION
_ —_ —_ — — BAT coqv AIGNITION corL |
CO5 CO1 pHe

Figure 5-1: Terminal Strip & Relay Identification,
Kubota Gasoline Model

SL.26/30SL Work Platform

Figure 5-2: Electrical Schematic - Kubota Gas (064149-077)



Section

5.2

SCHEMATICS

5.2 ELECTRICAL SCHEMATIC, SL26/30SL
Table 5-2: Electrical Schematic Legend: Diesel (064149-079)

DESIGNA

DESIGNA

TION FUNCTION LOCATION TION NAME FUNCTION LOCATIO
Alarm, Tilt Sounds audible warning when Control Module Relay, Cutout Provides power to Drive Relay thru | Control Module
platform is elevated and not level Axle Center Switch and closes Lit
ircuit when energized by Platfor
ALM2  |Alarm, Down Provides warning sound when dack | Control Module Eovlvl,', }’{e,‘;y 9 y "
is lowered.
R3 Relay, Drive Energized by Platform Down Relay | Control Modul
ALT | Alternator Maintains battery charge while Power Module e o wﬂifﬁzﬁo,ﬁ, is dﬁ;,",’, or ;v; Cutozt oniro. Module
engine Is running Relay thru Axle Center Switch
BAT |Battery, 12 Vol Stores energy Power Module R4 {Relay, Throttle Provides power to the Throttle [ Control Module
CO1 | Cail, Throtlle Controls engine RPM Engine Solenoid to increase RPM
€02 |Coil, Run Shuts off fuel flow Engine R5 Relay, Drive/Lift Provides power to forward or Control Module
reverse coils when not energized
D1 Diode Supplies power to Drive Relay Fanning Strip R6 Relay, Run Provides power to Run Solenoid Control Module
D2 Diode Supplies power to Drive Relay Fanning Strip thru Oif Pressure Switch )
D3 Diode Supplies power to throttle Fanning Strip R7 Relay, Controller Provides power to the joystick “+” | Upper Contraller
terminal
D4 Diode Supplies power to throttle Fanning Strip
- - — - - R8 Relay, Start Engages Starter Relay Power Module
D5 Diode Supplies power to down circuit Fanning Strip
- - — - - R9 Relay, Starter Connects battery to starter motor | Starter Motor
D6 Diode Supplies power to down circuit Fanning Strip
- - —— - - - R10  |Relay, Glow Plug | Provides power to Glow Plugs Power Module
D7 Diode Supplies power to joystick terminal | Fanning Strip
- - — - - - RES1 |Glow Plugs Aids starting engine when cold Power Module
D8 Diode Supplies power to joystick terminal | Fanning Strip
- - S1 PCB Switch Powers PC Board Upper Controls
D9 Diode Supplies power to Controller Relay | Upper Controls
- - - 82 Switch, Down/ Provides power to down and Upper Controls
D10 |Diode Supplies power to Drive Relay Control Module Reverse reverse circuits when actuated
D12 |Diode Provides power to Upper Controls 83 |Switch, LiftForward (Provides power to litt and forward |Upper Controls
D13 |Diode Supplies power to Steer Bypass | Fanning Strip circuits when actuated
D14 |Diode Supplies power to Steer Bypass | Fanning Strip §45  |Switch, Steering ::2‘[’]:?::, ﬁg:i:; }3;‘:;3;&%%% Upper Controls
D15-18 |Diodes Supplies power to Steer Bypass | Fanning Strip rocker switch on joystick
D19 Diode Protection Diode Upper Controls S6 Switch, Emergency |Cuts power to control circuits Upper Controls
Stop (Upper,
D20  |Diode Keyswiych Protection Diode Upper Controls .p (Ueper) -
- S7 Switch, Keyswitch | Supplies power to controls and Upper Controls
F1 Fuse, 15 Amp Overload protection for control Control Module engine
circuit
- S8 Switch, Drive/Level/ | Supplies power to selected circuits |Upper Controls
F2 Fuse, 15 Amp Overload protection for control Control Module Lift
circuit
- - - S9 Switch, Torque Provides power to Series/Parallel | Upper Controls
HM | Hour Meter Tracks hours machine has been in | Control Module Selector (Drive/Lift | Valves to provide high speed drive/
operation. speed) lift
LS1A  jLimit Switch, Energizes platform down relay, | Elevating Assembly at §10 | Switch, Emergency |Cuts power to control circuits Lower Controls
Platform Down providing power to joystick Lift Cylinder Stop (Lower)
LS1B  [Limit Switch, Energizes S8 - Level Switch Elevating Assembly at §11  |Switch, Chassis Lift |Supplies power to Up and Lower Controls
Platiorm Down Lift Cylinder Proportional coils or down circuit
LS2  |Limit Switch, Provides power to Cushion Valve | Mounted to lower 8§12 | Switch, Tilt Fore/Aft | Provides power to Tilt Fore or Aft | Upper Controls
Cushion Down during last 6 in. of lowering tension member Coils to leve! platiorm
L83 |Limit Switch, Axle |Supplies power to Drive Relay Mounted behind left S13 | Switch, Tilt Right/ [ Provides power to Tilt Right or Left |Upper Controls
Center when platform is elevated. front axle Left Coils 1o level platform
PCB  PC Board Upper Control Functions Upper Controls §14 | Switch, Interlock | Enables lift/drive/level functions | Upper Controls
PS1 Pressure Switch,  Cuts power to engine when oil Power Module Lever (Trigger) when depressed
Engine Oil pressure falls to dangerous levels 815 | Switch, Glow Engages glow plugs to aid starting [Upper Controls
P83 |Pressure Switch, Lift| Cuts power to high speed circuit | Valve Manifold engine when cold
and Axle Float Solenoid when there SEN1  |Sensor, Level Cuts power to Cutout Relay when | Inside mast pivat
is pressure in the lift circuit platform is out of level 2° weldment
Rl [Relay, Platiorm Provides power to Series/Parallel | Control Module SOL1  [Solenoid, Steer [ Shifts SteerValve to right turn Valve Manifold
Down and DownValves and Cutout Relay Right (Coil) position
5-4 SL.26/30SL. Work Platform




Section

SCHEMATICS 5.2

MULTI-CONDUCTOR O
DESIGNA NAME FUNCTION LOCATION - - - - IEI | ChaLE _ _ "C - - - __

TION - = - — _
UPPER s (uesm — = T CANTROL
SOL2 | Solenoid, Steer Left | Shifts SteerValve to left turn Valve Manifold CONTROLS Lo —— 2 ' MODULE
(Coil) position TILT FORZAFT | E E E RN / RED DD116 5\52[52 — 3 L14 RT | LS1B
| - | l !
SOL3 | Solenoid, Forward | Opens Forward Valve to direct oit | Valve Manifold | _C 313 | i i ;:'Eé ?m' DIt [ 4 —S—QLJ-SV*L— PLIA_IF“_?” %“"N |
(Coil) through drive circuit for forward .. J/ 5 T _3
- — - TILT SIDE/SIOE - U_fj_ I SOL16 [ L X
SOL4 | Solenoid, Reverse | Opens Reverse Valve to direct oil | Valve Manifold MULTI-CONDUCTOR D1 STEER BYPASS
through drive circuit for reverse C‘,‘?LEBW -
SOL5 | Solenoid, Up (Coil) |Opens Lift Vaive Valve Manifold [ I E Ab I E E ' E [
> - | | | |
SOoL6 (Sgcl)?l;\md, Down Opens Down Valve Valve Manifold B/ D1 3? 2§D1 4 '
R7 i | I%ED 106 1A SOL1 STEER R
SOL7 | Solenoid, Controls Proportional Valve Valve Manifold CDN;EE'I\'?ER = S1 [ [ W ! [ { SOL?\/\ PROPIR
Proportional (Coil) | mT r il A | i 1 { SOL2\/\ STEER L |
SOL8  [Solenoid, Cushion [ Opens Cushion Down Valve to slow | Valve Manifold ] é PCB | I 2 ¢ T ¢ SOLS\/\ FORWARD I
(Coil) descent during last 6 in. of travel o <5 Afe]-x] [R]-]- [ = L ( Sy ( SOL4$ REVERSE
SOL9,10 [Solenoids, Series/ | Opens Series/ParallelValve to Valve Manifold AN < . 1y | Py (L i (1 / % ¢ .
Parallel (Coll allow high speed drive I P D D4l (C (U RS @0 ([ sols T ALE CENTER SHITCH
SOL11 | Solenoid, Axle Float | Locks front axle when platformis | Side of Hydraulic ! y ] D3 B b LG ( C L ( [ )%') — ( l E’E 3
| (Coil) elevated Tank : ! D6[ [ 9 E[ E E E 1 E (L (B E ALMITZ TILT AR | ! LS3
— - ) =
SOL12 |Solenoid, Tilt Opens Tilt Fore Valve to direct oil to | Auxiliary Valve O [rit [t 1 R2 Hg SWITCH
Forward (Coil) tilt platform forward Manifold . ] |M/m G C(C (1 [g [ Lé)é SOLH8
1
SOL13 |Solencid, Tilt Aft | Opens Tilt Aft Valve to direct cil to | Auxiliary Vaive | - S14 = : [ RED/ WIE | (e (e [ (1 L [ [ oo ».SOL6E |
(Coil) tilt platiorm to the rear Manifold | INTE_RL;CK—' 5] S?/q | ! [T REEN / WE | (1 ¢( r [ [ [ ( I
" L I : DOWN ALARM 7 ALM2
SOL14 |Solenoid, Tilt Right | Opens Tilt Right Valve to direct oil [Auxiliary Vaive ! l - % —--—" ¢ [ ( I/ BLK oress. PS3 =
-~ |(Coil) to tilt platiorm to the right Manifold : [! ol—z < e o  PLIFRY DN SOL11\/\ AXLE FLOAT
SOL15 | Solenoid, Tilt Left | Opens Tilt Left Valve to direct oil to | Auxiliary Valve ﬁfﬂ‘_%L (CL ~ ae . | g
(Coil) it platiorm to the Left Manifold | L N —— b CC¢ = : R5 5~ 8t SOL9 | [
_ , | &Y : '
SOL16 |Solenaid, Steer Closes Steer Bypass Valve to direct | Auxiliary Valve ! S4 S5 ngi/ °_—3|[—[ L PL_TFEFDG—V,N R1 P soL10 |
Bypass ol to steering or tilt circuits Manifold TORGLE L nggﬁsm LS1A .
'STR  |Starter, Motor . [ Starts engine when Starter Relay is | Power Module v (. _
energized | | | Mg o ] SEN‘!.EVEL !
. I 3, }
| s7 | | ¢ seNsR L |
A o . I leus/mns Lf ~ f le!ﬂ_"LE%_la:Av
. si5 ot ¥ - LIFT SVITCH S 17 :/\;;—'—L
VI
d [ I
! ’_—L_l S6 ' | S10 AR HOUR METER . |
! I = ‘ B0 @ r 0 81 O
oW [ [ ,_ a_l Vi ™ _°] F1_ . hl\//I
SWITCH ] -- . =} Emg [
B D19 S s - __ __ e || [ 8% R6 — | 1 _
{_WIRE HARNESS || o _ o .
CONTROLLER LA -
TERMINAL STRIP | POWER MODULE g cot ||
| 5 BAT PS1 R0 !
PESNTHEY mNEG EE_I; E'ﬂ"gm
_u ] e
y wifa! CO2
CONTROLLER : ALT o o |
(INSIDE OF LID) T o R SAEHID
4 R8 VT
RO LT WITR STARIER RES1
CONTROLL MODULE __ __ __ sy _— STR -
TERMINAL STRIPS

Figure 5-3: Terminal Strip & Relay Identification, Figure 5-4: Electrical Schematic - Diesel (064149-079)

Diesel Model

-‘SL26/30SL Work Platform 5.5



SCHEMATICS

5.3 HYDRAULIC SCHEMATIC, SL26/30SL
Table 5-3: Hydraulic Schematic Legend (064148-022)

DESIGNA
TION

Brake, Multi-disc

FUNCTION

Parking brake

LOCATION

Right rear wheel

DESIGNA
TION

Shuttle Valve

FUNCTION

Provides oil to brakes when either
drive FORWARD or REVERSE are
actuated.

LOCATIO

Valve Manifold

Vi Valve, Steering Provides directional control for Valve Manifold
Steering Cylinder )
V2 Valve, Forward Prevents machine from running Valve Manifold
Counterbalance away on slopes and also cushions
stops
V3 Valve, Reverse Prevents machine from running Valve Manifold
Counterbalance away on slopes and also cushions
stops
V4 Valve, Forward Provides directional control of ol for | Valve Manifold
forward drive _
V5 Valve, Reverse Provides directional controf of oil for | Valve Manifold
reverse drive
) Valve, Velocity Fuse |Locks Lift Cylinder if line breaks | Lift Cylinder
V7 |Valve, Lift Provides oil flow to Lift Cylinder | Valve Manifold
V8 Valve, Down Allows oil to flow out of Lift Cylinder | Valve Manifold
to tank
V9 Valve, Proportional | Prevents ofl from bypassing while  { Valve Manifold
driving or lifting
V10  |Valve, Brake Allows use of brake release pump | On front of brake
Release by closing return circuit release pump assy.
Vi1 [Valve, Axle Float  |Allows Axle Cylinder to float when |Mounted on side of
energized, locks Axle Cylinder hydraulic tank
when not energized
V12,13 |Valves, Series/ Shifting both valves changes the oil | Valve Manifold
Parallel flow from hight torque (parallel) to
high speed (series}.
V14 |Valve, Brake Drops system pressure to 390 psi | Valve Manifold
Pressure Reducing | (27 bar) for proper Brake operation
V15 Valve, Cushion Closes to send oil thru Cushion Valve Manifold
Down Down Orifice, slowing platform rate
of descent for the last 12 in.
(305mm)
Vi6  |Valve, Steering Directs oil to platformleveling or | AuxiliaryValve
Dump steering valves Maniold
V17 |Valve, Fore/Aft Tilt | Provides direction control of cilfo | AuxiliaryValve
fore/aft platform leveling Manifod
Vi8 | Valve, Side/Side Tilt | Provides direction control of cilfo | AuxiliaryValve
side/side platform leveling Manifod

BR2  |Brake, Multi-disc Parking brake Left rear wheel
CV1  |Check Valve, Brake |Allows free flow of oil from brakes | Valve Block
around pressure reducing valve
CV2  |Check Valve, Lift Prevents oil from leaking through | Valve Manifold
Lift Valve
CV3,4 |Check Valves, Axle |Locks Axle Float Cylinder when | On Axle Float
Float Cylinder platform is elevated Cylinder
CV5-8 |Check Valves, Tilt | Locks Tilt Cylinder to prevent On Tilt Cylinder
Cylinder motion when platform is elevated
CYL1  |Cylinder, Steering | Provides force to steer front wheels | Front of chassis
CYL2 |Cylinder, Lift Provides force to Lift Platform Between chassis
pedestal weldment
and lower arm weld't
CYL3  |Cylinder, Axle Float |Locks front axle when platformis | Front axle
elevated
CYL4 | Cylinder, Fore/Aft | Provides front and rear leveling of |Rear of elevating
Tilt platform assembly
CYL5 | Cylinder, Side/Side |Provides right and left leveling of | Right rear of elevating]|
Tilt platform assembly
FD1 Flow Divider, Diverts oil to Steering Valve Valve Manifold
Steering )
FD2  |Flow Divider, Allows positive traction in parallel | Valve Manifold
Combiner drive
FD3  [Flow Divider, Tilt Diverts oil for platform leveling Auxiliary Valve
Manifold
FL1 Filter Filters oil returning to tank. Top of hydraulic tank
FL2  |Filter, Suction Traps particles in hydraulic tank Inside hydraulic tank,
Screen at outlet.
MOT1 | Motor, Drive Drives left rear wheel Left rear axle
MOT2 | Motor, Drive Drives right front whee! Left front axle
MOT3 | Motor, Drive Drives right rear wheel Right rear axle
MOT4 | Motor, Drive Drives right front wheel Right front axle
ORF1  |Orifice, Down Controls the platform rate of Valve Manifold
descent
ORF2  |Crifice, Cushion Slows the platform rate of descent | Cushion Valve Block
Down during the last 12 in. (300mm) of
platform lowering
P1 Pump, Hydraulic Provides fluid power for hydraulic | Rear of engine
system
RV1  |Relief Valve, Main | Provides overpressure protection to { Valve Manifold
Pump
RV2  |Relief Valve, Provides overpressure protection to | Valve Manifold
Steering steering components
RV3 | Relief Valve, Rear | Provides overpressure protection to | Mounted behind
Drive Cross drive motors during turning hydraulic tank
RV4 | Relief Valve, Front | Provides overpressure protection to | Mounted behind
Drive Cross drive motors during turning hydraulic tank
RV5 | Relief Valve, Fore/ ~ [Provides overpressure protection [ Auxiliary Valve
Aft Tilt for forward leveling Manifold
5-6

SL26/30SL Work Platform




Section

SCHEMATICS 5.3
FD3
o _ o _ V17 Tilt Flow Divider
TILT Fore/Aft Tilt Valve - RV1
ove o 7 RN
I_Q_g — 7 ] 75 CPM vis[ CYL3 Side/Side Ti — pst
CYL4 ~ o SE CYL5 ™\ (@ Lift Pressure
RO = ==, S
* ! Counterbalance
FIRE/AFT sk %flé%é @st—” ENETTE RGBT O T A .
mro CVe - ! ) N CV8 1w (YLINDER
] viz [ RV2 LEFT cv3| [ [Cvs4
RV5 ' '
f ' AXLE 3' i
SET e 500 PST, STEERING | RO
OUMP
% V16 _ Vi1 Steeri\lféL Valve -
. |
__ __ __ - _ __ L __ - __ CYL1
EZR PRESS SWITCH || cusHion BLOCK V7
STR F-0IV = PS1r= STEERING Lift Valve
| =0 == P = e \ &
= ~ ORF2 X
P1 FD1 % Vi V7 ORF1 vishd | O
[ SRR = ) l --—-- - 4 2
! pum V8 : Forwax%/alve Reverse Valve Flgw %‘."der/ f
RV1 P LT CYL2 ombiner ~—v12 V13
.@ \1 o CYLINDER oRF2 Series/Parale Series/Parallel
FLo | % T ! Cushion Orifice ca G ‘ Valve
, = : Lift Check Valve ring F
S EL RELIEF Gy FiD - @SER-PAR MOT1 & - e
1 n V4l .._V12 VlS/ P ' —~ V16
\:/ ! ! I [i] V2 y ! Cushion Down [ Steering Dump
LL € T ﬁ = MQOT2 RV3 Valve / \ @ / Valve
HLOV - I ! I
CONTROL V5 SV1. o \\X/' - =] S | Brak\e/fFL’?essure ORFL | ? '
: REV J N i FD2 77 ‘ ' MOT3 Reducing Valve ~ Down Ormcefj : !
! [ ! @ . > TAV13 \ = i
! V3 =r
| = i Y seeepu ‘mMoT4 | — | B e |
1 . |
4 Wheel Drive Circuit CX 1 LLat e —— RvV4 cvl
WITH MAST LEVELING o1 1526 ] | — Brake Check Valve .
. 18 APR 90 - [ P 2%
X | - ] | \\_/ ‘ | h\ J %J RV5
! V14 | _/\\_\L_ ®/ ? { Fgre/Aft
o L o o B L :g o _ BRAKE / ‘ /Rellef Valve
BR1 BR2 v3ir \%

.
)
"‘ Bottom
o

Reverse .
Counterbalance Valve LeftSide FD1
Proportional Valve Steering Flow
Divider

SL.26/30SL Work Platform

Figure 5-5: Hydraulic Schematic (064148-022)

Figure 5-6: Hydraulic Manifold, Exploded View




Section’

5.3

NOTES:

5-8

SCHEMATICS

SL26/30SL Work Platform




ILLUSTRATED PARTS BREAKDOWN

Introduction

This section lists and illustrates the replaceable assemblies and parts of this product, as manufactured by UpRight, Inc.
Each parts list contains the component parts for that assembly.

CONTENTS
Final Assembly, Controller Assembly,
SL26SL Gasoline SL26/30SL Gasoline
Kubota: 064409-010. . .. .......ciiiiiniii e, 6-2 064411-027 . ..ottt e e 6-38
Final Assembly, Controller Assembly,
SL26SL Kubota Diesel SL26/30SL Diesel
064405-010 ... ..ttt e e 6-5 064411-024 . .. ... i e 6-42
Final Assembly, Control Cable Assembly,
SL30SL Gasoline SL26/30SL
Kubota: 064609-010. . .. ...t ii .. 6-8 064007-010 . .. .o ittt ittt et 6-46
Final Assembly, Hose Kit Installation,
SL30SL Kubota Diesel SL26/30SL Kubota Gasoline
064605-010 . ...t e e e 6-11 064008-038 . ... cv ittt ittt e 6-48
Chassis Assembly, Hose Kit Installation,
SL26/30SL SL26/30SL Diesel
064001-0835 . ...t e e e, 6-14 064008-039 . ...ttt e 6-50
Linkage Installation Guardrail Installation,
SL26SL SL26SL
064677-005 . .. . e 6-16 064678-003 . ..ottt e e e 6-52
Linkage Installation, Guardrail Installation,
SL30SL SL30SL
0B4677-006 . ...ttt e e 6-18 064678-004 . ...ttt e e 6 - 56
Power Module Assembly, Valve Block Assembly,
SL26/30SL Kubota Gasoline SL26/30SL
064002-028 . ...t e e 6-20 064004-019 . ..ottt e e e 6-60
Power Module Assembly, Label Kit Installation,
SL26/30SL Diesel SL26SL
064002-024 . ...ttt e 6-22 Gas: 064006-081, Diesel: 064006-082 .............. 6-62
Engine Assembly, Label Kit Installation,
SL26/30SL Kubota Gasoline SL30SL
064009-003 . ... ..ot e e 6-24 Gas: 064006-087, Diesel: 064006-088 .............. 6-64
Engine Assembly, Optional 2000 Watt/110V AC Generator
SL26/30SL Kubota Diesel : SL26/30SL Kubota Gasoline
064009-002 . ... i ittt e 6-26 064620-000 . .. ..ot ittt it e e e 6-66
Engine Assembly Wiring Diagran, Optional 2000 Watt/110V AC Generator,
Kubota Gasoline SL26/30SL Diesel
064009-003 . .. ... i e 6-28 064621-000 . .. .. .ot iii it e, 6-68
Engine Assembly Wiring Diagram, Optional Amber Beacon,
Kubota Diesel SL26/30SL :
064009-002 . ...ttt e e e 6-29 063999-008 ... .ttt e 6-70
Control Module Assembly, ‘Optional Poly-Fill RT Tire,
SL26/30SL Kubota Gasoline SL26/30SL
064003-078 . ...ttt ettt e e e, 6-30 063998-000 ... ...ttt e e, 6-72
Control Module Assembly,
SL26/30SL Diesel
064003-080 . ....ooi ittt 6-34
SL26/30SL Work Platform 6-1



Section

6.1 ILLUSTRATED PARTS BREAKDOWN

FINAL ASSEMBLY,
SL26SL KUBOTA GASOLINE
064409-010
ITEM PART NO. DESCRIPTION Qry.
1 064001-035 |CHASSIS ASSEMBLY 1
2 064677-005 |LINKAGE INSTALLATION 1
3 064678-003 |PLATFORM/GUARDRAIL INSTALLATIO 1
4 064002-023 |{POWER MODULE ASSEMBLY 1
5 064624-000 |WIRE HARNESS 1
6 064003-078 |CONTROL MODULE ASSEMBLY 1
8 064411-027 |CONTROLLER ASSEMBLY 1
9 064007-010 |CONTROL CABLE 1
10 064008-038 |HOSE KIT 1
1 064006-081 |LABELKIT 1
14 064149-077 |ELECTRICAL SCHEMATIC REF
16 064148-022 |HYDRAULIC SCHEMATIC REF
17 011256-010 [SCREW HHC 1/2-13 UNC X 1-1/4 8
18 011248-008 |NUT HEX 1/2-13 UNC ESNA 8
20 064680-001 |[LEVEL SENSOR INSTALLATIO 1
22 064007-011 |[AUX CONTROL CABLE 1
23 064794-000 |[LEVEL MOUNT 1
24 00942-000 |ORBIT LEVEL 1
25 014924-008 |U-BOLT 2
26 011721-008 |SCREW MACHINE RD HD 4-40 X 1 3
27 05133-000 |SPRING 3
28 011248-049 |NUT HEX 4-40 ESNA 3
29 011248-004 |NUT HEX 1/4-20 ESNA 4
30 029940-099 |SHRINK TUBING 3/4 DIA 2.7FT
31 029976-099 |SHRINK TUBING 1/2 DIA 2FT

6-2 SL26/30SL Work Platform



Final Assembly,
SL26SL Gasoline

Drawing 1 of 3

ER___ (=
/TR

g -

g 2

I g

;’ g g NS

o gy

55 % 28 =

E: - § %% // K o

R o

v © [=<] =2

5 x5 T < B3 / /
= 2 838 8 E pu o <

s 22 g o wE 7
S BB B BB
=] >

% 2. E xE /
e ECE A ‘
& 5 = & 23 / v
) < w o . A

8 /
we /4 7/

g B L & / \é’
= &
SEL \ \
mg&oa 3 ‘ s S— - V(%

SL26/30SL Work Platform 6-3




Section

ILLUSTRATED PARTS BREAKDOWN 6.1

I
'
[

o o . N
E

B

SVITCH | |

N.0.
PRESSLRE |

ENGINE

{é@
- %
I
-
s

| g | C+z2
| ==
| ' .g;,l
I E . L o8, |
| B
y . [T eEE
H] 2 2
3 ) | 1! 8 !
| ee%aoe], g (@) g0 0og
=) oo 83 s
| = " I @y,
g = | g ' __“‘°____%J 12
% B . " :
o o SN = ! 510 ]
g 1 6 ®| & OS§= ! ! E] o..
Ba | (o ool ~ |esle; Ko
I |
| | II |
to——+ o
. AN
| E o
E | B |
g | 3 |
l% Ie)
' b
1 * _ _
=
=
l =]
| “
p—
0z [
|
gess

mv
|
|
g - |
|
|
|
|
|
|
|
|
|
:
—EQ |
] ":D l
&
__ | Final Assembly,
: 5w Kubota Gasoline
| BYIH ] .
5 L te o Drawing 3 of 3
E °es gl-o a0

SL.26/30SL Work Platform



ILLUSTRATED PARTS BREAKDOWN

FINAL ASSEMBLY,
SL26SL KUBOTA DIESEL
064405-010
ITEM PART NO. DESCRIPTION Qmy.
1 064001-035 |CHASSIS ASSEMBLY 1
2 064677-005 |LINKAGE INSTALLATION 1
3 064678-003 | PLATFORM/GUARDRAIL INSTALLATION 1
4 064002-024 | POWER MODULE ASSEMBLY 1
5 064207-003 |WIRE HARNESS 1
6 064003-080 |CONTROL MODULE ASSEMBLY 1
8 064411-024 |CONTROLLER ASSEMBLY 1
9 064007-010 |CONTROL CABLE 1
10 | 064008-039 |HOSEKIT 1
11 | 064006-082 |LABEL KIT 1
14 | 064149-079 |ELECTRICAL SCHEMATIC REF
16 | 064148-022 |HYDRAULIC SCHEMATIC REF
17 | 011256-010 |SCREW HHC 1/2-13 UNC X 1-1/4 8
18 | 011248-008 |NUT HEX 1/2-13 UNC ESNA 8
20 | 064680-001 |LEVEL SENSOR INSTALLATION 1
22 | 064007-011 |AUX CONTROL CABLE 1
23 | 064794-000 [LEVEL MOUNT 1
24 00942-000 |ORBIT LEVEL 1
25 | 014924-008 |U-BOLT 2
26 | 011721-008 |SCREW MACHINE RD HD 4-40 X 1 3
27 | 005133-000 |SPRING 3
28 | 011248-049 |NUT HEX 4-40 ESNA 3
29 | 011248-004 |NUT HEX 1/4-20 ESNA 4
30 | 029940-099 [SHRINK TUBING 3/4 DIA 2.7FT
31 | 029976-099 |[SHRINK TUBING 1/2 DIA 2FT

SL26/30SL Work Platform



Section

Final Assembly,
SL26SL Gasoline

BN, (=
/FARE

No 7

2 g
o
= 8
3

5.

©“



ILLUSTRATED PARTS BREAKDOWN

) VIRE HARNESS
10 GA RED

'e_;_/
(sl

10 GA RED.

;

[
|
|
T
|
|
|
b=t = b !
| > o n‘__ﬁ | | l
58 ol o o ! - 1
[ T T o)
| | n §
o
[ | E] o—i § g
1 ™ i 1%
[ [ d 12
| T
i
1 |
[ Lt |
| | |
' ( )
1 N 7

CONTROL ;mﬁs

[A]
INRARBORNDEHNEE
BY YUBBUY

838

838

IECE
| T N
|
P, g
| s o !
Y s
! g
2
=]
30 =]
u 5o 1
1HUNSD
% o |
5
- >—ur/m@ !
I ¥3 5 = |

SL26SL Diesel
Drawing 2 of 2 | 1 | . —

Final Assembly, % .

SL26/30SL Work Platform



Section

6.1 TILLUSTRATED PARTS BREAKDOWN
FINAL ASSEMBLY,
SL30SL KUBOTA GASOLINE
064609-010
ITEM PART NO. DESCRIPTION ary.
1 064001-035 |CHASSIS ASSEMBLY 1
2 064677-006 |LINKAGE INSTALLATION 1
3 064678-004 |PLATFORM/GUARDRAIL INSTALLATIO 1
4 064002-023 |POWER MODULE ASSEMBLY 1
5 064624-000 |WIRE HARNESS 1
6 064003-078 |CONTROL MODULE ASSEMBLY 1
8 064411-027 |CONTROLLER ASSEMBLY 1
9 064007-010 |CONTROL CABLE 1
10 064008-038 |HOSE KIT 1
1 064006-087 |LABEL KIT 1
14 064149-077 |ELECTRICAL SCHEMATIC REF
16 064148-022 |HYDRAULIC SCHEMATIC REF
17 011256-010 |[SCREW HHC 1/2-13 UNC X 1-1/4 8
18 011248-008 [NUT HEX 1/2-13 UNC ESNA 8
20 064680-001 |LEVEL SENSOR INSTALLATIO 1
22 064007-011 |AUX CONTROL CABLE 1
23 064794-000 |LEVEL MOUNT 1
24 00942-000 |ORBIT LEVEL 1
25 014924-008 |U-BOLT 2
26 011721-008 |SCREW MACHINE RD HD 4-40 X 1 3
27 005133-000 |SPRING 3
28 011248-049 | NUT HEX 4-40 ESNA 3
29 011248-004 |NUT HEX 1/4-20 ESNA 4
30 029940-099 [SHRINK TUBING 3/4 DIA 2.7FT
31 029976-099 |[SHRINK TUBING 1/2 DIA 2FT

6-8 SL.26/30SL Work Platform



Section
ILLUSTRATED PARTS BREAKDOWN

Final Assembly,
SL30SL Gasoline

Drawing 1 of 3

<
-
=
<C
—
w
o
w
w
“

\

VAW

2
o é% =R\ AL o
F @ é _g » i A} v
= »—é ///

e =
B 8, B od o
A
S EIE D /N W\t \
5 & 3 )
£ g 3 ) /
5 )
.
&
8
2 g L
BB
Pl 2E
£se =Bz
Hay s g"“
sERe 38
Biegr 2T
sssss g
%; ~

SL26/30SL Work Platform 6-9



Section

ILLUSTRATED PARTS BREAKDOWN 6.1

o o o LN

PRESSURE |

8

SWITCH

ENGINE

ALTERNATOR
(':)n. 0.
oL

&)
|
T

| g ! 0z
| ‘|
| e
I T L :J@ogs |
| Torget |
ﬁé b e B
H g 2
€0 @ | 1t s !
| g © éE§ 2 :u@u@ 3 5 [
3
| = o | LI
T o§ b
E ¥ - T P
= 1= | = &
s | B2 | L Epe ;
(o) es| ~ |es[E3 p O
5 B 5g I 5 o- |
| [ S| |
o Il ol
1 § /
| g =T o
| § |
| g8 | E |
18 1)

838

833

Final Assembly,
Kubota Gasoline

Drawing 3 of 3

SL26/30SL Work Platform 6-10



ILLUSTRATED PARTS BREAKDOWN

FINAL ASSEMBLY,
SL30SL KUBOTA DIESEL
064605-010
ITEM PART NO. DESCRIPTION QTy.
1 064001-035 |CHASSIS ASSEMBLY 1
2 064677-006 |LINKAGE INSTALLATION 1
3 064678-004 |PLATFORM/GUARDRAIL INSTALLATION 1
4 064002-024 |POWER MODULE ASSEMBLY 1
5 064207-003 |WIRE HARNESS 1
6 064003-080 |CONTROL MODULE ASSEMBLY 1
8 064411-024 [CONTROLLER ASSEMBLY 1
9 064007-010 |CONTROL CABLE 1
10 064008-039 |HOSEKIT 1
1 064006-088 |{LABEL KIT 1
14 064149-079 |ELECTRICAL SCHEMATIC REF
16 064148-022 |HYDRAULIC SCHEMATIC REF
17 011256-010 |SCREW HHG 1/2-13 UNC X 1-1/4 8
18 011248-008 |NUT HEX 1/2-13 UNC ESNA 8
20 064680-001 |LEVEL SENSOR INSTALLATION 1
22 064007-011 |AUX CONTROL CABLE 1
23 064794-000 |LEVEL MOUNT 1
24 00942-000 |ORBIT LEVEL 1
25 014924-008 |U-BOLT 2
26 011721-008 |[SCREW MACHINE RD HD 4-40 X 1 3
27 05133-000 |SPRING 3
28 011248-049 |NUT HEX 4-40 ESNA 3
29 011248-004 |NUT HEX 1/4-20 ESNA 4
30 029940-099 [SHRINK TUBING 3/4 DIA 2.7FT
31 029976-099 |[SHRINK TUBING 1/2 DIA 2FT

SL26/30SL Work Platform 6-11



Section
ILLUSTRATED PARTS BREAKDOWN

<t
—
=
<C
fhing
[E)
=]
L
w
%]

Final Assembly,
SL30SL Diesel

Drawing 1 of 2

SL26/30SL Work Platform 6-12



Section
TLLUSTRATED PARTS BREAKDOWN

‘LR
EEI = e R
: N IR e e R
DEE H | T k;s |§_§‘ !
] | g '
] 11 5
! Tt :; )ﬁ :
1
g : : 18 55 %—%;:
| 1 o s1l M
L 2
| 211 “HH auil = |
! T ¥ )
1 | M g
| | El IR
[ ™ o_i g lg
I
]
| |
[ L |
o ) '
g
g

838

838

e |
! :
|
/ .
EEns |
|
I " |
I T N
+ o
.- |
I g2 |
Final Assembly, :
SL30SL Diesel | :
: | | —=—m——
= Hl-0) M_
Drawing 2 of 2 e g[—ﬁz

6-13 SL26/30SL Work Platform



Section

6.1 ILLUSTRATED PARTS BREAKDOWN
CHASSIS ASSEMBLY,
SL.26/30SL
064001-035
ITEM PART NO. DESCRIPTION arty. ITEM PART NO. DESCRIPTION QTy.
1 064300-002 |CHASSIS WELDMENT 1 61 064370-000 |CYLINDER PIN 2
2 064384-000 |CHANNEL 1 62 011249-016 |LOCKNUT 1-14 UNF HEX 4
3 064029-001 |HUB DRIVE MOTOR 4 63 064371-001 |CYLINDER PIN 2
4 064030-001 |STEERING MOUNT WELDMENT 2 64 011249-020 [LOCKNUT 1 1/4-12 UNF HEX 8
5 064033-001 |[STEERING LINKAGE 4 65 064296-002 |LIMIT SWITCH 1
6 064034-001 |PIVOT PIN 4 66 011248-006 [LOCKNUT 3/8-16 UNC HEX 6
7 011782-001 |BEARING, THRUST WASHER 2 67 011240-006 [WASHER 3/8 DIA STD FLAT 10
8 013336-001 |GREASE FITTING 1 68 064336-000 |FRONT PIVOT WELDMENT 1
9 011239-005 |WASHER 5/16 DIA ASTM FLAT 4 69 064294-004 [CLAMP LEVER 1
10 | 011248-004 |[LOCKNUT 1/4-20 UNC HEX 4 70 012004-004 |PLUGE SAE 4 8
11 011248-008 |LOCKNUT 1/2-13 UNC HEX 8 71 011248-003 {LOCKNUT 10-24 UNC HEX 2
12 011248-010 |[LOCKNUT 5/8-11 UNC HEX 4 72 011709-016 |SCREW 10-24UNC MRH X 2 2
13 011252-024 |SCREW 1/4-20 UNC HHC X 3 4 73 011763-038 |RING SNAP 8
14 011253-008 |SCREW 5/16-18 UNC HHC X 1 4 74 064288-005 |[BEARING SPHERICAL 4
15 010177-010 |SCREW 1/2-20 UNF SOC HD X 1 1/4 8 75 064345-000 |TILT CYLINDE 2
16 011256-040 |SCREW 1/2-13 UNC HHC X 5 8 76 064339-001 |MAST PIVOT WELDMENT SL-26 1
17 064150-000 |SERRATED BOLT 2 77 064331-001 |LEVEL PIVOT WELDMENT SL-26 1
18 014122-001 |WHEEL BOLT 20 78 064343-001 {TRUNNION WELDMENT SL-26 2
19 011754-012 |COTTER PIN 5/32 DIAX 11/2 4 79 064320-001 |MAST WELDMENT-SL-26 1
20 063903-016 |O-RING SEAL 2 82 011239-008 |WASHER 1/2 DIA A325 FLAT 8
21 067606-013 |BEARING GARLOCK #020DXR012 4 83 011252-008 |SCREW 1/4-20 UNC HHC X 1 2
22 | 063901-001 |BRAKE 2 86 064298-004 |BEARING FLANGE BRZ 2
23 | 063903-005 [MOTOR HYD 2 87 064297-001 |VALVE CHECK P.O. 6
24 | 063903-002 [MOTOR HYD 2 88 064348-000 [MOUNT HIGHT LIMIT 1
25 063905-000 |CYLINDER,STEERING 1 89 064349-000 |[BEARING SPACER 4
26 | 063927-001 (ROD END 5/8 2 90 064324-002 |FRONT AXLE WELDMENT SL-26 AL 1
27 | 011240-010 [WASHER 5/8 FLAT 2 91 011238-006 |LOCKWASHER 3/8 SPLIT 1
28 011238-010 |LOCKWASHER 5/8 DIA SPLIT 8 93 011254-020 |SCREW 3/8-16UNC X 2 1/2 2
29 011257-014 |SCREW 5/8-11 UNC HHC 1 3/4 8 94 063978-000 |HAND PUMP 1
30 062642-001 |BEARING GARLOCK # 10DU12 2 95 011254-016 |SCREW 3/8-16UNC X 2 2
31 011935-005 |FITTINF ADAPTER 90 4 96 011254-014 [SCREW 3/8-16UNC X 1 3/4 2
32 011941-014 |FITTING ADAPTER STR. 4 97 029610-002 [CONN. FORK 16-14 #10 6
33 011934-001 |FITTING ADAPTER 90 11 98 029610-004 [CONN. FORK 12-10 #10 1
34 020495-010 |NUT 5/8-18 UNF JAM HEX 2 99 029601-013 [CONN. RING 16-14 #10 1
39 | 011256-010 [SCREW 1/2-13 UNC HHC X 1 1/4 1 100 | 011709-012 |SCREW MACH RD HD 10-24UNC X 1 1/2 2
41 011256-014 [SCREW 1/2-13 UNC HHC X 1 3/4 9 101 | 064284-001 |LIMIT SWITCH 1
42 010150-005 |FITTING ADAPTER 2 102 | 064285-001 |ROD LEVE 1
43 011979-008 |0-RING 1 105 | 015961-004 |FITTING TEE 2
44 064169-000 |VALVE BLOCK 2 106 [ 011934-003 |FITTING 90 1
45 060390-000 |RELIEF VALVE 2 107 | 011709-004 |SCREW 10-24 UNC MACH RD HD X 1/2 2
46 | 011941-006 (FITTING ADAPTER 2 108 | 064372-001 |CYLINDER PIN 2
47 011941-001 |FITTING ADAPTER 8 109 | 011297-020 |WASHER BELL 8
48 | 064170-005 |[FITTING ADAPTER 1 110 | 011297-016 |WASHER BELL 4
49 011257-024 |SCREW 5/8-11 UNC HHC X 3 2 111 | 013336-001 |GREASE FITTING 4
50 05078-000 |CAP, DUST 2 113 | 064367-001 |SWITCH MOUNT 1
52 011937-001 |FITTING AD 4FJX-4MJ 2 114 | 064383-000 |THRUST WASHER 4
53 011238-005 [LOCKWASHER 5/16 DIA SPLIT 4 115 | 062642-032 |BEARING BRZ 4
54 029976-099 |TUBE @@1/2 SHRINK ATFT
55 064350-000 |AXLE PIVOT 2
59 027931-057 |BUSHING BRZ 2
60 064346-000 |AXLE CYLINDER 1

6-14 SL26/30SL Work Platform




=
=}
i
~—
[}
%
»n

ILLUSTRATED PARTS BREAKDOWN

TI¥130 NTINTON TAD

18 103
05 Y
SO TN s

"2 O LUK
LB MU /A BIAdE W THIS 21
‘BRI (VI8 STIH IS
HLIN (LL 1GIT) LNHTER 0ALd TBESY “11

"0 JITVIM HLIA ABLTID)
(BT 3 BNIW IV 0 SH0IS

TOW 305 1 RHL KAL LTH STERA CLTTOY ATO0 198 '3 HIOB 318 NI TV 01 S
2RI L2 ) B L S 13 100 HLITIND N4 HISKS
) o JITIROM KR IV B 01 ( KAV
s mutron _m_.ﬁaﬂh ' ONY 00T NTBESSY 01 201 )
W1 ST LI 6L STOH N1 2 ) 24 LT ISTOH S A ot
U0 G WA 3 3 A3 S 21 1 111 NOLISD 2 00 110 JITROM INTNAIT
(/18 1A B3 06 0 .21 10 VAN A SIH W

01 30 WBH TWISIO ) 524 JELT O BN D 1 ENIND TV WL JTTVROM T 01

INFLSTOY NS +

"G8EN NII9BL 401 48 GRLNLY SI AT HOIIAS
0 DATT RIAIV HLIA ONTER) KR S3OKE
215 ST REHIVY 1B VALY 0L HOLIKS 15

"MW 0L

1N 08 TR TE “E0IAR NId LD THIH
ABTIH0) LAHS NI T0H KN 1N NI LTS I '6

‘NOS
SY VAT 15 LN MO A1 THISHE '8
“IFWHITHR
SY HIS E5VREE0 HLIA SWRAIN
0130 3 INIVd' V30 TV ) M8
EH OW 1S U0 3D AHIGRIHL 'L
“SH O 0 V3 6L L 9
LELE:
S 00¥ 0t §H T H0Y3 T0AU 'S
"SIUMNIN (€ ¥ ASVOR NIHOW
V2640 1 VTN 01 NIOW 500 'y
“WH 06 0L
TBOI 817 S8 M 1 NN 4
SN0 HL 0L B LTW IEUS WWA "€
*GVA3 00v-00E O SUN BH FBAL 2
"I IR NDELOIL B3 ¥ § 8L
M0 AT L0 LW S 1L T

—

O HUR AN
V14 %-08 01 TEAU

6-15

SL26/30SL Work Platform



Section

6.1 ILLUSTRATED PARTS BREAKDOWN
LINKAGE INSTALLATION
SL26SL
064677-005
ITEM PART NO. DESCRIPTION ary. ITEM PART NO. DESCRIPTION ary.
1 REF CHASSIS ASSY REF 29 | 013336-001 |GREASE FITTING 5
2 064089-000 |LIFT GEAR 2 30 | 064092-000 |PIN (13/4) 1
3 064090-000 |PIVOT PIN 1.75 X 11.45 3 31 011246-006 |LOCKNUT 3/8-16UNC THIN 4
4 064093-000 |CYLINDER PIN 1 32 | 063497-001 |MERCURY SWITCH 1
5 064094-000 |PIVOT PIN 1.75 X 13.11 2 33 | 013919-013 |CLAMP 1
6 064095-000 |PIVOT PIN2.75 X 13.27 3 34 | 011248-004 |LOCKNUT 1/4-20 UNC 1
7 064060-003 |LOWER BOOM WELDMENT 1 35 | 064356-000 |WHEEL TUBE 1
8 064070-002 |MID-LINKAGE WELDMENT 1 36 | 027931-057 |BEARING BRZ OILITE AA-1704-11 2
9 064078-002 | UPPER BOOM WELDMENT 1 37 | 064354-000 |WHEEL 1
10 | 064084-001 |LOWER TENSION WELDMENT 1 38 | 014918-048 |SCREW HHC GR5 1-8UNC X 6 1
11 | 064087-000 |UPPER TENSION WELDMENT 1 39 | 011246-016 |NUT HEX ESNA 1-8 UNC 1
12 | 011248-016 [LOCKNUT 1-8 UNC HEX 6 40 | 011239-016 |WASHER FLAT ASTM A-325 1 DIA 2
13 | 014918-056 |SCREW 1-8 UNC HEX HEAD CAP X7 6
14 | 011705-020 |SCREW 3/8-16 UNC SET HEXSOC X 1-1/4 1
15 | 011764-020 |RET RING TRUARC #5100-125 2
16 | 064450-000 |WIRE COVER 1
17 | 064451-000 |WIRE COVER 1
18 | 062642-030 |BEARING GARLOCK #44DU32 6
19 | 062649-010 |BEARING GARLOCK #20FDU16 2
20 | 062649-020 |BEARING GARLOCK #28FDU24 12
21 | 011254-024 [SCREW 3/8-16 UNC HHC X 3 6
22 | 011273-006 |NUT 3/8-16 UNC JAM HEX 1
23 | 064111-001 {PEDESTAL WELDMENT 1
24 | 063904-000 [LIFT CYL 1
25 | 011254-030 [SCREW 3/8-16 UNC HHC X 3 3/4 3
26 | 011248-006 [LOCKNUT 3/8-16 UNC HEX 9
27 | 011934-013 |[FITTING ADAPTER 1
28 | 011940-006 |[FITTING ADAPTER 1

6-16 SL26/30SL Work Platform




Section
6.1

ILLUSTRATED PARTS BREAKDOWN

6-17

SL26/30SL Work Platform



Section

6.1 ILLUSTRATED PARTS BREAKDOWN
LINKAGE INSTALLATION,
SL30SL
064677-006
ITEM PART NO. DESCRIPTION ary. ITEM PART NO. DESCRIPTION ary.
1 REF CHASSIS ASSY REF 26 | 011248-006 |[LOCKNUT 3/8-16 UNC HEX 9
2 064089-000 |LIFT GEAR 2 27 | 011934-013 |FITTING ADAPTER 1
3 064090-000 |PIVOT PIN1.75X11.45 3 28 | 011940-006 |FITTING ADAPTER 1
4 064093-000 |CYLINDER PIN 1 29 | 013336-001 |GREASEFITTING 5
5 064094-000 |PIVOT PIN 1.75 X 13.11 2 30 | 064092-000 |PIN (13/4) 1
6 064095-000 |PIVOT PIN 2.75 X 13.27 3 31 011246-006 |LOCKNUT 3/8-16UNC THIN 4
7 064060-000 |LOWER BOOM WELDMENT 1 32 | 063497-001 |MERCURY SWITCH 1
8 064070-002 | MID-LINKAGE WELDMENT 1 33 | 013919-013 |CLAMP 1
9 064521-000 |UPPER BOOM WELDMENT 1 34 | 011248-004 |LOCKNUT 1/4-20 UNC 1
10 | 064531-001 |LOWER TENSION WELDMENT 1 35 | 064356-000 |WHEEL TUBE 1
11 | 064536-000 |UPPER TENSION WELDMENT 1 36 | 027931-057 |BEARING BRZ OILITE AA-1704-11 2
12 | 011248-016 |LOCKNUT 1-8 UNC HEX 6 37 | 064354-000 |WHEEL 1
13 | 014918-056 |SCREW 1-8 UNC HEX HEAD CAP X7 6 38 | 014918-048 |SCREW HHC GR5 1-8UNC X 6 1
14 | 011705-020 |SCREW 3/8-16 UNC SET HEXSOC X 1-1/4 1 39 | 011246-016 |NUT HEX ESNA 1-8 UNC 1
15 | 011764-020 |RET RING TRUARC #5100-125 2 40 | 011239-016 |WASHER FLAT ASTM A-325 1DIA 2
16 | 064542-000 |WIRE COVER 1
17 | 064538-000 |WIRE COVER 1
18 | 062642-030 |BEARING GARLOCK #44DU32 6
19 | 062649-010 |BEARING GARLOCK #20FDU16 2
20 | 062649-020 [BEARING GARLOCK #28FDU24 12
21 | 011254-024 [SCREW 3/8-16 UNC HHC X 3 6
22 | 011273-006 [NUT 3/8-16 UNC JAM HEX 1
23 | 064111-002 |PEDESTAL WELDMENT 1
24 | 063904-000 |LIFTCYL 1
25 | 011254-030 [SCREW 3/8-16 UNC HHC X 3 3/4 3

6-18 SL26/30SL Work Platform



Section
6.1

ILLUSTRATED PARTS BREAKDOWN

6-19

SL26/30SL Work Platform



Section

6.1 ILLUSTRATED PARTS BREAKDOWN

POWER MODULE ASSEMBLY,
SL.26/30SL KUBOTA GASOLINE

064002-023
ITEM PART NO. DESCRIPTION ary. ITEM PART NO. DESCRIPTION arv.
1 064724-000 |POWER MODULE WELDMENT, KUBOTA 1 36 | 064731-000 |HINGE, MODULE COVER 1
2 064009-003 |ENGINE ASSEMBLY, KUBOTA GAS 1 37 | 064740-000 |HINGE, DOOR 2
3 065918-000 |RADIATOR GRILL 1 38 | 067629-000 [LATCH, FLUSH 2
4 062299-002 |BATTERY, 12 VOLT GROUP 27C 1 39 | 064725-000 |STIFFINER BAR WELDMENT 1
5 012039-000 |BATTERY HOLD DOW 2 40 | 064736-000 |DOOR, LEFT 1
6 064040-000 |ANGLE, BATTERY HOLD DOWN 1 4 064752-000 |DOOR, RIGHT 1
7 064275-034 |BATTERY CABLE ASSY 1 42 | 064732-000 |COVER, MODULE 1
8 005299-000 |LATCH, TOGGLE 2 43 | 064754-000 |SPACER 2
9 064681-000 |FUEL TANK 1 44 | 010178-003 |FITTING, BARBED 1
10 | 063982-001 |FUEL LEVEL GAGE 1 45 | 064798-000 [DOOR BRACKET 1
11 | 011919-002 [FITTING, PLUG 1 46 | 010128-008 |[RIVET 1/2X3/16 4
12 | 003495-000 |STREET ELBOW 1 47 | 011250-006 |NUT, 3/8-16 UNC HEX 4
13 | 064039-000 |FUEL TANK MOUNTING TAB 2 48 | 011238-006 |LOCKWASHER, 3/8 SPLIT 4
14 | 020541-001 |HOSE CLAMP 2 49 | 063936-024 |GASKET, MUFFLE 1
15 | 012739-099 |HOSE, 1/41D 4FT 50 0- MUFFLER KIT REF
16 | 064188-000 |TAIL PIPE 1 51 | 064177-003 |WELDMENT, MUFFLER SPACER 1
17 | 013259-006 |MUFFLER CLAMP, 1-1/2 1 52 | 067902-000 [BRACKET, GAS SHOCK 1
18 | 011248-006 |LOCKNUT, HEX 3/8-16 UNC 13 53 | 063929-001 |CAP, FUEL DELUXE 1
19 | 011240-006 |WASHER, 3/8 STD FLAT 16 54 | 068776-007 |CABLE ASSY X 16 1
20 | 011254-006 |SCREW, HHC 3/8-16 UNC X 3/4 6
21 | 011254-008 [SCREW, HHC 3/8-16 UNC X 1 5
22 | 011254-010 |SCREW, HHC 3/8-16 UNC X 1 1/4 8
23 | 011248-005 [LOCKNUT, HEX 5/16-UNC 6
24 | 011240-005 |WASHER, 5/16 STD FLAT 3
25 | 011253-008 [SCREW, HHC 5/16-18 UNC X 1 4
26 | 011248-004 |LOCKNUT, HEX 1/4-20 UNC 2
27 | 011240-004 |WASHER, 1/4 STD FLAT 4
28 | 064275-034 [BATTERY CABLE ASSY X 34 1
29 | 011248-002 |LOCKNUT, HEX 8-32 UNC 4
30 | 011708-006 |SCREW, RD HD MACH 8-32 UNC X 3/4 4
31 | 015936-004 |SCREW, SHOULDER 3/8 X 1/2 2
32 | 026554-002 (RIVET, POP 1/4 DIA (.251-.375 GRIP) 34
33 | 063650-012 |GAS SPRING 1
34 | 067648-008 [END FITTING, GAS SPRING 2
35 | 025427-002 |HANDLE 1

6-20 SL.26/30SL Work Platform



Section
ILLUSTRATED PARTS BREAKDOWN

NOTES:

TO ENGINE STARTER, POS (+)
TERMINAL .

SL26/30SL Work Platform

'
TO ENGINE IN-LINE
FUEL FILTER

MOUNTING HARDWARE & MUFFLER KIT
ARE PROVIDED WITH ENGINE

6-21



Section

6.1 ILLUSTRATED PARTS BREAKDOWN

POWER MODULE ASSEMBLY,

SL.26/30SL DIESEL
064002-024
PART NO D RIPTIO 0 ITEM PART NO. DESCRIPTION Qary.

1 064724-000 |POWER MODULE WELDMENT, KUBOTA 1 37 064740-000 |HINGE, DOOR 2
2 064009-002 |ENGINE ASSEMBLY, KUBOTA DIESEL 1 38 '067629-000 |LATCH, FLUSH 2
3 065918-000 |RADIATOR GRILL 1 39 064725-000 |[STIFFINER BAR WELDMENT 1
4 062299-002 |BATTERY, 12 VOLT GROUP 27C 1 40 064736-000 |DOOR, LEFT 1
5 012039-000 |BATTERY HOLD DOW 2 41 064752-000 |[DOOR, RIGHT 1
6 064040-000 |ANGLE, BATTERY HOLD DOWN 1 42 064732-000 [COVER, MODULE 1
7 064275-034 |BATTERY CABLE ASSY 1 43 010178-001 |FITTING, 3/16 BARBE 1
8 005299-000 |[LATCH, TOGGLE 2 44 010178-005 |FITTING, 5/16 BARBE 1
9 064681-000 |FUEL TANK 1 45 010150-005 |FITTING, ELBOW 1
10 063982-001 |FUEL LEVEL GAGE 1 46 065917-000 |EXHAUST BRACKET 1
11 003556-001 |[FITTING 1 a7 065914-000 |EXHAUST TUBE 1
12 003495-001 |FITTING, ELBOW 2 48 064275-034 |BATTERY CABLE ASSY X 34 1
13 064039-000 |FUEL TANK MOUNTING TAB 2 49 064754-000 |[SPACER 2
14 020541-001 |HOSE CLAMP 9 50 064798-000 |DOOR BRACKET 1
15 012736-099 |HOSE, 3/16 ID FT8 51 010128-008 |RIVET 3/16 X 1/2 4
16 012733-099 |HOSE, 5/16 ID FT5 52 067902-000 |BRACKET, GAS SHOCK 1
17 013259-006 |MUFFLER CLAMP, 1-1/2 2 53 063929-001 |CAP, FUEL DELUXE 1
18 011248-006 |LOCKNUT, HEX 3/8-16 UNC 9 54 068776-007 |CABLE ASSY X 16 1
19 011240-006 |WASHER, 3/8 STD FLAT 8
20 011254-006 |SCREW, HHC 3/8-16 UNC X 3/4 2
21 011254-008 |SCREW, HHC 3/8-16 UNC X 1 5
22 011254-010 |SCREW, HHC 3/8-16 UNC X 1 1/4 4
23 011248-005 |LOCKNUT, HEX 5/16-UNC 6
24 011240-005 |WASHER, 5/16 STD FLAT 3
25 011253-008 |SCREW, HHC 5/16-18 UNC X 1 4
26 011248-004 |LOCKNUT, HEX 1/4-20 UNC 3
27 011240-004 |[WASHER, 1/4 STD FLAT 12
28 011254-006 |SCREW, HHC 1/4-20 UNC X 3/4 5
29 011248-002 |LOCKNUT, HEX 8-32 UNC 8
30 011708-006 |SCREW, RD HD MACH 8-32 UNC X 3/4 4
31 015936-004 |SCREW, SHOULDER 3/8 X 1/2 2
32 026554-002 |RIVET, POP 1/4 DIA (.251-.375 GRIP) 34
33 063650-012 |GAS SPRING 1
34 067648-008 |END FITTING, GAS SPRING 2
35 025427-002 |HANDLE 1
36 064731-000 |HINGE, MODULE COVER 1

6-22 SL26/30SL Work Platform



Section
TILLUSTRATED PARTS BREAKDOWN

@)

NDTES:
Agums TAILPIPE AS REGUIRED TO
LEAR COMPONENTS.

A:IINNECT OTHER END TO ENGINE STARTER
POS) TERMINAL.

SL26/30SL Work Platform 6-23



Section

l
|
|
6.1 ILLUSTRATED PARTS BREAKDOWN g
|
ENGINE ASSEMBLY,
SL.26/30SL KUBOTA GASOLINE |
064009-003
ITEM PART NO. DESCRIPTION QTy. ITEM PART NO. DESCRIPTION aTy. E
1 067615-000 [ENGINE, KUBOTA GAS 1 37 064183-000 [SPACER, ENGINE 2 ‘
2 REF FUEL FILTER, INLINE 1 38 030624-020 [CHOKE ROD 1 7
3 REF AIR CLEANER, HOSE, & CLAMPS 1 39 011240-006 |WASHER FLAT STD 3/8 2 5
4 REF COIL, IGNITION 1 40 063946-030 [SCREW HHC M10 X 1.25 GR5 X 30MM 16 ’
6 REF SCREW (SUPPLIED W/ AIR CLEANER) 2 M 030624-008 [CHOKE SOLENOID BRACKET 1 !
8 REF ELECTRIC FUEL PUMP 1 43 011248-006 |NUT HEX 3/8-16 UNC ESNA 2
9 067615-042 |ENGINE ACCESSORY KIT 1 44 067807-000 [SOLENOID BRACKET 1 ,
10 063902-014 [PUMP, HYDRAULIC 1 45 020731-005 |[CHAIN, 4 LINKS 1 1
11 063941-000 |[SOLENOID, THROTTLE 1 46 020495-004 |NUT HEX JAM 1/4-28 1 ‘
12 012739-099 |[HOSE, FUEL LINE FT 4 47 REF SPRING LINKAGE 1
13 020541-003 |HOSE CLAMP 6 48 011847-004 |YOKE END 1
14 027972-000 |SOLENOID, STARTER RELAY 1
15 011252-006 |SCREW HHC 1/4-20 X 3/4 12
16 067874-000 |BRACKET, ENGINE MOUNT GAS 2
17 067617-030 |HOUSING KIT 1
18 067872-000 |BRACKET, AIR, FUEL & GAS 1
19 011254-008 |SCREW HHC 3/8-16 X 1 2
20 067871-000 |BRACKET SOLENOID 1
21 011238-006 |LOCKWASHER 3/8 SPLIT 2 :
22 011934-019 |FITTING ADAPTER 1
25 067599-000 |SOLENOID, THROTTLE 1 i
27 011254-010 |SCREW HHC 3/8-16UNC X 1-1/4 2 ;
28 011934-010 |[FITTING ADAPTER 1 %
29 011261-004 {NUT HEX 1/4-28 UNF 1
30 011252-008 |SCREW HHC 1/4-20UNC X 1 2
31 011240-004 |WASHER FLAT STD 1/4 8 .
32 011240-007 |WASHER FLAT STD 7/16 20 E
33 011248-004 {NUT HEX 1/4-20 ESNA 10
34 003142-001 |FITTING 2MP-2FP 1
35 063945-001 |OIL PRESS SWITCH 1
36 030624-019 |CHOKE ANGLE 1

6-24 SL26/30SL Work Platform



TLLUSTRATED PARTS BREAKDOWN

g 11v130
TIVII0 4v30 dHMid
14,87 9y 01 301

X3H 91-8/€ dild
CLTX ONISMOH
HLIM 0317ddNS)
aMH 3v39 16-Cvi

581

&S
NN ONINS 031 7ddNS
V1087 38N

13%va8 ILLOSHL INTISIX3

Engine Assembly,
Kubota Gasoline
Drawing 1 of 2

"INIONI V108NN HLIM
0317ddNS 831714 134 38N 4

"GE R PE SWILL HLIM
HILIMS 33NSSIdd 110 ONILSIX3 FIvd3d @

LT AYDSSTIIY INIONT ‘6 WILI
HLIM 0317ddNS 38V 8 HONOSHL 2 SWALI 4

‘33O
ONY 1008 TIVASNIFY -Q3vISIO ONV ONIddS
INOW3Y " 3FONMTd ONY 1008 388N IAOW3N @

‘NDILNT0S 373393-1INV_7Z0S
ONY 33L¥M 70G HLIA W3LSAS ONITDOD 114 ‘¢

'SE1/14 6L 0L S1708 ONILNNOW 3NBy0L Mﬂ
'S3LON

6-25

SL26/30SL Work Platform



ILLUSTRATED PARTS BREAKDOWN

ENGINE ASSEMBLY,

SL26/30SL KUBOTA DIESEL

064009-002

ITEM PART NO. DESCRIPTION aTy. ITEM PART NO. DESCRIPTION ary.

1 067614-000 |[KUBOTA DIESEL ENGINE (D905) 1 28 011248-004 {NUT 1/4-20 UNC ESNA 14
2 REF RADIATOR KIT 1 29 011240-004 |[WASHER 1/4 STD FLAT 4
3 REF AIR CLEANER KIT 1 30 011252-004 [SCREW 1/4-20UNC HHC X 1/2 4
4 REF MUFFLER KIT 1 31 011252-006 [SCREW 1/4-20UNC HHC X 3/4 2
5 067617-010 |KTR BELL HOUSING KIT 1 32 011252-008 [SCREW 1/4-20UNC HHC X 1 2
6 063936-024 | GASKET, MUFFLER 1 33 011250-005 |NUT 5/16 18 UNC 4
7 065912-000 [EXHAUST ELBOW WELDMENT (90°) 1 34 011238-005 |LOCKWASHER 5/16 SPLIT 6
8 067850-000 |BRACKET, SOLENOID/GLOW 1 35 011240-005 [WASHER 5/16 STD FLAT 2
9 011932-007 |FITTING ADAPTER 16FJX-16MJ 45° 1 36 011253-010 |SCREW 5/16-18 UNC X 1 1/4 4
10 011941-028 |FITTING ADAPTER 16MB-16MJ 1 37 011254-010 [SCREW 3/8-16 UNC X1 1/4 2
1 063902-015 |PUMP, FIXED DISPLACEMENT 1 38 011238-006 |LOCKWASHER 3/8 SPLIT 2
12 011934-010 |[FITTING ADAPTER 10MB-8MJ 90° 1 39 011240-007 |[WASHER 7/16 FLAT STD 16
13 064183-000 |SPACER, ENGINE 2 40 067672-010 | SCREW HHC M8 X 1.25 X 10MM 2
14 064180-001 |ENGINE MOUNT BRACKET 2 41 063946-030 |SCREW HHC M10 X 1.25 X 30MM 16
15 012739-099 |HOSE, 1/41.D. FT. 45
16 067599-000 |SOLENOID, THROTTLE 1
17 067859-000 |BRACKET, AIR CLEANE 1
18 064423-000 |INLINE SWIVEL 1/4 1
19 011760-004 |ROD END BEARING 1/4-28 1
20 067870-000 |BRACKET, DIESEL FUEL FILTER 1
21 003142-001 |FITTING 1
22 063945-001 |OIL PRESSURE SWITCH 1
23 027972-000 |STARTER SOLENOID 2
24 020541-001 |HOSE CLAMP 7

See page 6-35 for Wiring Diagram

6-26

SL.26/30SL Work Platform




NOILYIOT dv39 dWid
14787 9¥ 01 3nOd0L

6.1

Section

I 8 (ONISNOH 1138
dLY HLIM 0317ddNS)
8MH dv39 16-CvK

Engine Assembly,
Kubota Diesel
Drawing 1 of 2

6-27

"INION3 V108N 1 W3LI HLIM
0317ddNS 33V ¥ MaHL ¢ SW3LI 4

"133HS NOILIMALSNI &LX NO

$I3dS d3d SHINILSYH ONISNOH 17138 INOE0L A@N

TLLUSTRATED PARTS BREAKDOWN

"NOILNIOS 3733341INY 705

ONY d3LVM 70S HLIM WILSAS ONITDOD 714 2
'S8V714 SL 0L S1708 ONIINNOW 3NDE0L A@N

*S310ON

SL26/30SL Work Platform



Section

6.1 ILLUSTRATED PARTS BREAKDOWN

ENGINE ASSEMBLY WIRING DIAGRAN, |
KUBOTA GASOLINE :

064009-003
ITEM PART NO. DESCRIPTION arv.
102 | 029601-021 |CONN RING 12-10 GA. 5/16 4
103 | 029601-014 |CONN RING 16-14 GA. 1/4D 6
104 | 029610-002 |CONN FORK 16-14 GA. #8 6
105 | 029616-002 |CONN FEMALE PUSH 16-14 GA. 1/4 3
106 | 029454-099 |WIRE 16 AWG RED FT. 2 rg
108 | 029942-099 |TUBING HEAT SHRINK 1/4” FT 1 ‘
109 | 029480-099 |WIRE 10 AWG RED FT. 2 i
110 | 029601-039 |CONN RING 10-12 GA 5/16 4 ;
112 | 029470-099 |WIRE 12 AWG RED Fr 8 ’g
113 | 029472-099 |WIRE 12 AWG BLK Fr 3 g
114 | 029456-099 |WIRE 16 AWG YEL FT 2.5 9‘
115 | 063574-099 |WIRE 16 AWG BLK/WHT Fr 3

STARTER !
SOLENOID : 1

n@

n
how
®

BLK

RED \

|

(i>%§ 10 GA RED {

O
()

o MOTOR
STARTER

RED
BLK/WHT
NS

i BLK/WHT

t - t - DISTRIBUTOR

IDLE CHOKE IGN

oL CoIL CoIL l
! CARB !

oFF [ L —
—7 N - - _ -

ENGINE

() C

6-28 SL26/30SL Work Platform



ILLUSTRATED PARTS BREAKDOWN

ENGINE ASSEMBLY WIRING DIAGRAM,

KUBOTA DIESEL

064009-002
ITEM PART NO. DESCRIPTION ary.
101 | 029931-003 |CONN FEM. PUSH 14-16GA. .25 5
102 | 029601-040 |CONN RING 14-16GA. 5/16D 3
103 | 029601-020 |CONN RING 12-10GA. 1/4D 4
104 | 029601-039 |CONN RING 12-10GA. 5/16D 2
105 | 029601-014 |CONN RING 16-14GA. 1/4D 5
107 | 029452-099 |WIRE 16AWG COPPER -BLACK Fr2
108 | 029480-099 |WIRE 10AWG COPPER -RED FT 4
109 | 029455-099 |WIRE 16AWG COPPER -BRN FT2
110 | 029479-099 |WIRE 16AWG COPPER -WHT/BLK Fr2
111 | 029453-099 |WIRE 16AWG COPPER -ORG Fr2
112 | 029479-099 [WIRE 16AWG COPPER -BLK/WHT FT2
113 | 029456-099 |WIRE 16AWG COPPER -YEL Fr2
114 | 029617-002 [CONN MALE PUSH 14-16 GA. .25 1

YEL

RELAY

BLK

GLOW PLUG
RELAY

STARTER @
J &
o/ 3 @

ow
O

= CPED 10GA.

N

RED 10 GA.

RED 10 GA.

BLK/WHT

WHT/BLK

ESSURE

BLK/WHT
O

SL26/30SL Work Platform

5] [T

THROTTLE
SOLENOID

-

G

N

ALTERNATOR i

|
O O O«

é} GLOW PLUGS )

:

KUBOTA RUN

SOLENOID ENGINE

J

6-29



TILLUSTRATED PARTS BREAKDOWN

CONTROL MODULE ASSEMBLY,
SL26/30SL KUBOTA GASOLINE

064003-078
ITEM  PARTNO.  DESCRIPTION ar. ITEM  PARTNO.  DESCRIPTION ar.
1 05299-000 |LATCH, TOGGLE 2 53 020733-002 |FITTING ADAPTER TEE 1
2 011238-005 |LOCKWASHER, SPLIT 5/16 DIA 2 54 | 063979-006 |SIGHT GLASS 1
3 011248-006 |LOCKNUT, HEX 3/8-16 UNC 8 56 063968-002 |CONTACT BLOCK 1
4 011248-047 |LOCKNUT, HEX 6-32 UNC 16 57 015936-004 |SCREW, SHOULDER 3/8 X 1/2 2
6 063962-001 |BACKUP RING 1 58 011248-005 |LOCKNUT, HEX 5/16-UNC 4
7 011254-008 |SCREW, HHC 3/8-16 UNC X 1 3 59 011939-023 |FITTING, 16MP-16S MJ 1
8 011254-010 |SCREW, HHC 3/8-16 UNC X 1 1/4 1 60 | 026554-002 |RIVET, POP 1/4 DIA (.251-.375 GRIP) 34
10 011715-006 |SCREW, RH 6-32 UNC X 3/4 12 61 011254-006 |SCREW, HHC 3/8-16 UNC X 3/4 2
" 011715-008 |SCREW, RH 6-32 UNC X 1 10 62 011253-008 |SCREW, HHC 5/16-18 UNC X 1 2
13 011940-006 |[FITTING ADAPTER 1 63 067902-000 |BRACKET, GAS SPRING 1
14 011708-006 |MACH SCREW, RD HD 8-32 UNC X 3/4 4 64 063650-012 |GAS SPRING 1
15 011248-002 |LOCKNUT, HEX 8-32 UNC 4 65 067648-008 |END FITTING, GAS SPRING 2
16 015915-000 |BOX, ELECTRICAL, BELL 1 66 025427-002 |HANDL 1
17 015752-000 |HOUR METER 1 67 064731-000 |HINGE, MODULE COVER 1
18 021305-006 |MAGNET PLUG 1 68 064730-000 |HINGE, DOOR 2
19 027962-000 |RELAY 2-POLE 12V 2 69 067629-000 |LATCH, FLUSH 2
20 027963-000 |SOCKET 6 70 064725-000 |STIFFINER BAR WELDMENT 1
21 063930-001 |[CAP, FILLER / VENT 1 71 064734-000 |DOOR, LEFT 1
22 029868-007 |CIRCUIT BREAKER, 15 AMP 2 72 064735-000 |DOOR, RIGHT 1
23 029925-001 |CONNETOR, CABLE 1 73 064732-000 |COVER, CONTROL MODULE 1
24 029928-000 |TERMINAL BLOCK 1 75 027962-005 |[RELAY, 3 POLE, 6V 1
25 066807-001 |ALARM 600 Hz (TILT) 1 77 011934-003 |FITTING, 90° ELBOW 2
26 029961-000 |INLET FLANGE 1 78 063923-003 |VALVE, SOLENOID 1
27 029962-000 |ELEC BOX COVER 1 79 011937-004 |FITTING, 90° ELBOW 1
28 027962-003 |RELAY 3-POLE 12V 3 80 020733-003 |FITTING, TEE 2
29 063919-001 |FILTER HY 1 81 014048-002 |FITTING, STRAIGHT 1
30 064642-000 |TANK, HYDRAULIC 1 82 011940-008 [FITTING, 90° ELBOW 1
31 063931-016 |{STREET ELBOW 1 NPT 1 83 064170-004 |FITTING, STRAIGHT 1
32 063935-000 }SUCTION SCREEN 1 84 029928-001 | TERMINAL BLOCK 8-141 1
33 | 064004-019 |CONTROL VALVE ASSY 1 85 064056-013 |FANNING STRIP 1
34 064039-000 |FUEL TANK MOUNTING TAB 3. 86 064798-000 |DOOR BRACKET 1
35 | 064045-000 |MOUNT - MANIFOLD 1
36 064056-012 |FANNING STRIP ASSY SL26/30 1
37 064721-000 |CONTROL MODULE WELDMENT 1
38 029928-009 | TERMINAL BLOCK 2-141 1
39 | 063968-001 |PUSH BUTTON 1
40 012798-001 |SWITCH, TOGGLE 1
41 066807-003 {ALARM 60 Hz (LOWER/MOTION) 1
42 011939-019 |FITTING ADAPTER 1
43 | 014334-008 |SCREW, SOC HD 5/16-18 UNC X 1 2
44 064754-000 |SPACER 2
47 029925-011 |CONNETOR, CABLE 1
48 011715-004 [SCREW, RD HD 6-32 UNC X 1/2 2
6-30 SL26/30SL Work Platform




ILLUSTRATED PARTS BREAKDOWN

Control Module Assy,

Kubota Gasoline

Drawing 1 of 2

6-31

SL26/30SL Work Platform



Section

6.1

ILLUSTRATED PARTS BREAKDOWN

CONTROL MODULE ASSEMBLY,
S1.26/30SL KUBOTA GASOLINE

064003-078
ITEM PART NO. DESCRIPTION ary.
201 | 029452-099 |WIRE 16 AWG THHN STRD COP BLACK FT 12
202 | 029455-099 |WIRE 16 AWG THHN STRD COP BRN FT3
203 | 029450-099 |WIRE 16 AWG THHN STRD COP BLU FT6
204 | 029451-099 |[WIRE 16 AWG THHN STRD COP WHT FT5
205 | 029453-099 |WIRE 16 AWG THHN STRD COP OR FT'5
206 | 029456-099 |WIRE 16 AWG THHN STRD COP YEL FT8
207 | 029454-099 |WIRE 16 AWG THHN STRD COP RED FT'5
208 | 029457-099 |WIRE 16 AWG THHN STRD COP GR FT'5
209 | 029458-099 |WIRE 16 AWG THHN STRD COP VIO FT 4
210 | 029478-099 |WIRE 16 AWG THHN STRD COP RED/BLK FT 6
211 | 029620-002 |CONN BUTT 16-14 19
212 | 029610-002 |CONN FORK 16-14 #8 85
213 | 029932-002 |TERMINAL JUMPER 2
214 | 029931-003 |CONN FEMALE PUSH 16-14 1/4 6
215 | 029477-099 |WIRE 16 AWG THHN STRD COP ORG/BLK Fro
216 | 029483-099 |WIRE 16 AWG THHN STRD COP RED/WHT FT 4
217 | 029601-013 |CONN RING 16-14 #10 4
218 | 029825-002 |DIODE 1
219 | 029601-014 |CONN RING 16-14 1/4 DIA 15
220 | 029475-099 |WIRE 16 AWG THHN STRD COP BLU/BLK FT 6
221 | 029496-099 |WIRE 16 AWG 2-COND. Fr8
222 | 029476-099 |WIRE 16 AWG THHN STRD COP YEL/BLK FT 4
223 | 029479-099 |WIRE 16 AWG THHN STRD COP WHT/BLK Fr4
224 | 029459-099 |WIRE 16 AWG THHN STRD COP BLU/WHT FT 4
225 | 029482-099 |WIRE 16 AWG THHN STRD COP GRN/WHT T4
226 | 005491-099 |WIRE 16 AWG THHN STRD COP GRN/BLK FT 4
227 | 029498-099 |WIRE 4-COND.16 AW Fr 4
228 | 029620-003 |CONN BUTT 12-10 2
6-32

SL26/30SL Work Platform




Section
ILLUSTRATED PARTS BREAKDOWN

&
=}
E—p
g = g B
ng . 5 7
—d, 4 282435 =4 g
© | F oot e W}/®
® &
__!—§M_<_- \?/— ~°
BRLMER .
—JJE

AN ¢

\

m\@
awwr
)ﬁ

i ko
p I
UFT / 00
%5
'||0—< A
'Y

o

b N
<[ eJe[rsocefsJulun[aJa[n]ala]a]s]

L 4 »fﬂl Az/j

?—T— \y E
s | '
-
] = Control Module Assy,
- — — Kubota Gasoline
— Drawing 2 of 2

SL26/30SL Work Platform 6-33



Section

6.1 ILLUSTRATED PARTS BREAKDOWN

CONTROL MODULE ASSEMBLY,

SL.26/30SL DIESEL
064003-080
ITEM PART NO. DESCRIPTION ary. ITEM PART NO. DESCRIPTION Qry.
1 05299-000 |LATCH, TOGGLE 2 53 020733-002 |FITTING ADAPTER TEE 1
2 011238-005 |LOCKWASHER, SPLIT 5/16 DIA 2 54 063979-006 |SIGHT GLASS 1
3 011248-006 |LOCKNUT, HEX 3/8-16 UNC 8 56 063968-002 |CONTACT BLOCK 1
4 011248-047 |LOCKNUT, HEX 6-32 UNC 16 57 015936-004 |SCREW, SHOULDER 3/8 X 1/2 2
6 063962-001 |BACKUP RING 1 58 011248-005 |LOCKNUT, HEX 5/16-UNC 4
7 011254-008 |SCREW, HHC 3/8-16 UNC X 1 3 59 011939-023 |FITTING, 16MP-16S MJ 1
8 011254-010 | SCREW, HHC 3/8-16 UNC X 1 1/4 1 60 026554-002 |RIVET, POP 1/4 DIA (.251-.375 GRIP) 34
10 011715-006 |SCREW, RH 6-32 UNC X 3/4 12 61 011254-006 |SCREW, HHC 3/8-16 UNC X 3/4
1 011715-008 |SCREW, RH 6-32 UNC X 1 10 62 011253-008 |SCREW, HHC 5/16-18 UNC X 1

13 | 011940-006 |FITTING ADAPTER 63 | 067902-000 |BRACKET, GAS SPRING

14 | 011708-006 |MACH SCREW, RD HD 8-32 UNC X 3/4 64 | 063650-012 |GAS SPRING

15 | 011248-002 |{LOCKNUT, HEX 8-32 UNC 65 | 067648-008 |END FITTING, GAS SPRING

16 | 015915-000 |BOX, ELECTRICAL, BELL 66 | 025427-002 |HANDL

17 | 015752-000 [HOUR METER 67 | 064731-000 [HINGE, MODULE COVER

18 | 021305-006 |MAGNET PLUG 68 | 064730-000 |HINGE, DOOR

19 | 027962-000 |RELAY 2-POLE 12V 69 | 067629-000 |[LATCH, FLUSH

20 | 027963-000 |SOCKET 70 | 064725-000 |STIFFINER BAR WELDMENT

21 063930-001 |CAP, FILLER / VENT 71 | 064734-000 |DOOR, LEFT

22 | 029868-007 |CIRCUIT BREAKER, 15 AMP 72 | 064735-000 |DOOR, RIGHT

23 | 029925-001 |CONNETOR, CABLE 73 | 064732-000 |COVER, CONTROL MODULE

24 | 029928-000 |TERMINAL BLOCK 75 | 027962-005 |RELAY, 3 POLE, 6V

25 | 066807-001 |ALARM 600 Hz (TILT) 77 | 011934-003 |FITTING, 90° ELBOW

26 | 029961-000 |INLET FLANGE 78 | 063923-003 |VALVE, SOLENOID

27 | 029962-000 |ELEC BOX COVER 79 | 011937-004 |FITTING, 90° ELBOW

28 | 027962-003 |RELAY 3-POLE 12V 80 | 020733-003 |FITTING, TEE

29 | 063919-001 |FILTER HY 81 | 014048-002 |FITTING, STRAIGHT

30 | 064642-000 |TANK, HYDRAULIC 82 | 011940-008 |FITTING, 90° ELBOW

31 | 063931-016 |STREET ELBOW 1 NPT 83 | 064170-004 |FITTING, STRAIGHT

32 | 063935-000 |SUCTION SCREEN 84 | 029928-001 |TERMINAL BLOCK 8-141

33 | 064004-019 |CONTROL VALVE ASSY 85 | 064056-013 |FANNING STRIP

| = ] = A Al ] =] 2] =] m] a] a2l o] =] =] o =] =] NN

34 | 064039-000 |FUEL TANK MOUNTING TAB 86 | 064798-000 |DOOR BRACKET

35 | 064045-000 |MOUNT - MANIFOLD

36 | 064056-012 |FANNING STRIP ASSY SL26/30
37 | 064721-000 |CONTROL MODULE WELDMENT
38 | 029928-009 |TERMINAL BLOCK 2-141

39 | 063968-001 |PUSH BUTTON

40 | 012798-001 |SWITCH, TOGGLE

41 | 066807-003 |ALARM 60 Hz (LOWER/MOTION)
42 | 011939-019 |FITTING ADAPTER

43 | 014334-008 |SCREW, SOC HD 5/16-18 UNC X 1
44 | 064754-000 |SPACER

47 | 029925-011 |CONNETOR, CABLE

48 | 011715-004 [SCREW, RD HD 6-32 UNC X 1/2

| = oo ] m m] a a] a] A a] w m] m] m] m] =] W] ] = a2 2] o =] o] ] 2 2 2 ] =

6-34 SL26/30SL Work Platform



Section

6.1

TLLUSTRATED PARTS BREAKDOWN

Control Module Assy,

Kubota Diesel

Drawing 1 of 2

6-35

SL26/30SL Work Platform



Section

6.1

ILLUSTRATED PARTS BREAKDOWN

CONTROL MODULE ASSEMBLY,

SL.26/30SL DIESEL

064003-080
ITEM PART NO. DESCRIPTION Qry.
201 029452-099 |WIRE 16 AWG THHN STRD COP BLACK FT 12
202 | 029455-099 |WIRE 16 AWG THHN STRD COP BRN Fr3
203 | 029450-099 |WIRE 16 AWG THHN STRD COP BLU FT6
204 | 029451-099 |WIRE 16 AWG THHN STRD COP WHT FT5
205 | 029453-099 [WIRE 16 AWG THHN STRD COP ORG FT5
206 | 029456-099 |WIRE 16 AWG THHN STRD COP YEL FT8
207 | 029454-099 |WIRE 16 AWG THHN STRD COP RED FT5
208 | 029457-099 |WIRE 16 AWG THHN STRD COP GRN FT5
209 | 029458-099 |WIRE 16 AWG THHN STRD COP VI FT4
210 | 029478-099 |WIRE 16 AWG THHN STRD COP RED/BLK FT6
211 029620-002 [CONN BUTT 16-14 19
212 | 029610-002 }CONN FORK 16-14 #8 85
213 | 029932-002 |TERMINAL JUMPER 2
214 | 029931-003 |CONN FEMALE PUSH 16-14 1/4 6
215 | 029477-099 |WIRE 16 AWG THHN STRD COP ORG/BLK FT9
216 | 029483-099 |WIRE 16 AWG THHN STRD COP RED/WHT FT4
217 | 029601-013 |CONN RING 16-14 #10 ) 4
218 | 029825-002 |DIODE 1
219 | 029601-014 |CONN RING 16-14 1/4 DIA 15
220 | 029475-099 |WIRE 16 AWG THHN STRD COP BLU/BLK FT6
221 029496-099 |WIRE 16 AWG 2-COND. FT8
222 | 029476-099 |WIRE 16 AWG THHN STRD COP YEL/BLK FT4
223 | 029479-099 |WIRE 16 AWG THHN STRD COP WHT/BLK FT4
224 | 029459-099 |WIRE 16 AWG THHN STRD COP BLU/WHT FT 4
225 | 029482-099 |WIRE 16 AWG THHN STRD COP GRN/WHT FT 4
226 05491-099 |WIRE 16 AWG THHN STRD COP GRN/BLK FT 4
227 | 029498-099 |WIRE 4-COND. 16 AWG T4
228 | 029620-003 |CONN BUTT 12-10 2

6-36

SL26/30SL Work Platform




TLLUSTRATED PARTS BREAKDOWN

Vi

®
g A J= J
» = v Na s . mga
L f[ ®
— @ e
@— sefHae
@ .

AR

AN
-

LIFT 7 RIVE
3

b

]

'IIO-Ca I

: {
f L5 L
ey WA

CIRCUIT

SL26/30SL Work Platform

E 3 weeacer

sl

L_T

§<|||z|:|7|s|9|L|nls|m|nlzf[{l[n|s||u||u||ﬂ

ﬁi#iﬁ;ﬂ{ﬁ#q’lﬁ’q’q’iiiqﬁ(#

dI3LS NIV ]

Section
6.1

Control Module Assy,
Kohler Diesel

Drawing 2 of 2

6-37



ILLUSTRATED PARTS BREAKDOWN

CONTROLLER ASSEMBLY,
SL26/30SL GASOLINE
064411-027
ITEM PART NO. DESCRIPTION QTy.
1 063368-004 |ENGCLOSURE BOX SPLV 1
2 066544-001 |CONTROLLER, PROPORTIONAL 12V 1
3 064417-001 |MOUNTING LATCH 2
4 064446-003 |EMERGENCY STOP PUSH BUTTON 1
5 012797-000 |SWITCH SPDT - HI/LOW TORQUE 1
6 064443-001 |CONTACT BLOCK N.O. 2
7 064443-002 |CONTACT BLOCK N.C. 2
8 029925-000 |CABLE CONNECTOR 1/2” 1
9 029925-011 [(CABLE CONNECTOR 3/4” 1
10 029939-002 [CONDUIT NUT - 1/2” 2
11 029939-003 |CONDUIT NUT - 3/4” 1
12 029928-003 | TERMINAL BLOCK 6 PLACE 1
13 011715-006 |SCREW, RD HD 6-32UNC X 3/4 8
14 011248-047 |LOCKNUT 6-32 UNC 8
15 066095-001 [HANGER, R.H. 1
16 066094-001 |HANGER, L.H. 1
17 067889-000 |HANGER, REAR PLATE 1
18 026551-007 |RIVET 1/8 DIA. X 1/4-5/16 GRIP 6
19 011253-004 |SCREW, HHC 5/16-18UNC X 1/2 4
20 012798-000 |SWITCH SPDT MOMENTARY 2
21 063917-000 [SWITCH, PUSH BUTTON 1
22 064666-000 |KEY SWITCH 1
23 064445-001 |SELECTOR SWITCH 1
24 08942-001 |OQUTLET, HUBBELL 1
25 064520-000 |110 POWER BRACKET 1
27 029872-000 |BOOT, SWITCH 3
28 063951-001 |RELAY 2-POLE 12VDC 1
29 029925-002 |CONN. CABLE 1
31 029961-001 |SEAL, INLET PLUG 1
6-38

SL.26/30SL Work Platform




Section
TILLUSTRATED PARTS BREAKDOWN

Controller Assembly,
Gasoline

Drawing 1 of 2

~

SL26/30SL Work Platform 6-39



Section

6.1 ILLUSTRATED PARTS BREAKDOWN

CONTROLLER ASSEMBLY,

SL26/30SL GASOLINE

064411-027
ITEM PART NO. DESCRIPTION QTy.
100 | 029451-099 |WIRE 16 GA. WHITE T 1
101 029610-004 [CONNECTOR FORK TERM 12-10 GA. #10 6
102 | 029610-002 |CONNECTOR FORK TERM 16-14 GA. #8 13
103 | 029931-003 |[CONNECTOR F PUSH TERM 16-14 GA. .25T 7
104 | 063574-099 |WIRE 16 GA. BLACK/WHITE T 1
105 | 029450-099 |WIRE 16 GA. BLUE T 3
106 | 029620-002 |CONNECTOR, BUTT 16-14 GA. 2
107 | 029454-099 |WIRE 16 GA. RED T 1
108 05491-099 |WIRE 16 GA. GREEN/BLACK T 1
109 | 029475-099 |[WIRE 16 GA. BLUE/BLACK T 1
110 | 029453-099 |WIRE 16 GA. ORANGE FT 1
m 029480-099 |WIRE 10 GA. RED T 2
112 | 029401-099 |WIRE 16 GA. YELLOW FT 1
113 | 029825-002 |DIODE 2
114 | 029455-099 |WIRE 16 GA. GREEN T 1
115 | 029932-002 |TERMINAL JUMPER
117 | 029610-001 |CONNECTOR FORK TERM 22-18 GA. #6 5
118 | 029610-006 |CONNECTOR FORK TERM 16-14 GA. #6 3

6-40 SL26/30SL Work Platform




Section

ILLUSTRATED PARTS BREAKDOWN 6.1

©
ECEPTACLE |

?

F

-8 T
I Nees
RN
: IN e L W\ w % ] 5 | :
Q@ m > o )
| SV('H/\EI'I)ES

[ |

RG

I
3
5
p
>

d
d

BLK/WHT
BLK/WHT

St (BAIHD)IS
! SV (ldﬂ) S
@ (D

— "
| ma <[+ 1[=] [=] 5 |

GRN
GRN/BLK

PN
\
@

S

YEL

tuNrRULLj

| |

®\
\%/
@

CABLE FROM CONTROLLER

00,006,979
000000

E
GRNBLK /
A
CONTROLLER BDX

(TOP)
@
2Q
@
TORGUE

ﬁ‘
20 '
16
EMERGENCY
STOP
WHT
o CHOKE

| @

Controller Assembly,
Gasoline

A DOMESTIC MODEL ONLY

Drawing 2 of 2

SL26/30SL Work Platform 6-41



Section

6.1

ILLUSTRATED PARTS BREAKDOWN

CONTROLLER ASSEMBLY,
SL26/30SL DIESEL
064411-024
ITEM PART NO. DESCRIPTION Qry.
1 063368-004 |ENCLOSURE BOX SPLV 1
2 066544-001 |CONTROLLER, PROPORTIONAL 12V 1
3 064417-001 |MOUNTING LATCH 2
4 064446-003 |EMERGENCY STOP PUSH BUTTON 1
5 012797-000 |SWITCH SPDT - HI/LOW TORQUE 1
6 064443-001 |CONTACT BLOCK N.O. 2
7 064443-002 |CONTACT BLOCK N.C. 2
8 029925-000 |CABLE CONNECTOR 1/2” 1
9 029925-011 [CABLE CONNECTOR 3/4” 1
10 | 029939-002 |CONDUIT NUT - 1/2” 2
11 | 029939-003 |CONDUIT NUT - 3/4” 1
12 | 029928-003 |TERMINAL BLOCK 6 PLACE 1
13 | 011715-006 |SCREW, RD HD 6-32UNC X 3/4 8
14 | 011248-047 |LOCKNUT 6-32 UNC 8
15 | 066095-001 |HANGER, RH 1
16 | 066094-001 |HANGER, LH 1
17 | 067889-000 |HANGER, REAR PLATE 1
18 | 026551-007 |RIVET 1/8 DIA. X 1/4-5/16 GRIP 6
19 | 011253-004 |SCREW, HHC 5/16-18UNC X 1/2 4
20 | 012798-000 |SWITCH SPDT MOMENTARY 2
21 | 064666-000 |KEY SWITCH 1
22 063917-00 |SWITCH, PUSH BUTTON 1
23 | 064445-001 |SELECTOR SWITCH 1
24 08942-001 |OUTLET, HUBBELL 1
25 | 064520-000 |110 POWER BRACKET 1
27 | 029872-000 |BOQT, SWITCH 3
28 | 063951-001 |RELAY 2-POLE 12VDC 1
29 | 029925-002 |CONN.CABLE 1
31 | 029961-001 |SEAL, INLET PLUG 1
6-42

SL26/30SL Work Platform




Section
ILLUSTRATED PARTS BREAKDOWN

Controller Assembly,
Diesel

Drawing 1 of 2

SL26/30SL Work Platform 6-43



Section

6.1

ILLUSTRATED PARTS BREAKDOWN

CONTROLLER ASSEMBLY,

SL26/30SL DIESEL

064411-024
ITEM PART NO. DESCRIPTION Qrty.
101 | 029610-004 |CONNECTOR FORK TERM 12-10 GA. #10 6
102 | 029610-002 |CONNECTOR FORK TERM 16-14 GA. #8 13
103 | 029931-003 |CONNECTOR F PUSH TERM 16-14 GA. .25T 7
104 | 063574-099 |WIRE 16 GA. BLACK/WHT FT 1
105 | 029450-099 |WIRE 16 GA. BLUE T 3
106 | 029620-002 |CONNECTOR, BUTT 16-14 GA. 4
107 | 029454-099 |WIRE 16 GA. RED T 1
108 05491-099 |WIRE 16 GA. GREEN/BLACK T 1
109 | 029475-099 |WIRE 16 GA. BLUE/BLACK FT 1
110 | 029453-099 |WIRE 16 GA. ORANGE T 1
11 029480-099 |WIRE 10 GA. RED FT 2
112 | 029401-099 |WIRE 16 GA. YELLOW T 1
113 | 029825-002 (DIODE 3
114 | 029455-099 |WIRE 16GA GREEN T 1
115 | 029932-002 |[TERMINAL JUMPER
116 | 029610-001 |CONNECTOR FORK TERM 22-18 GA. #6 5
117 | 029610-006 |CONNECTOR FORK TERM 16-14 GA. #6 3
118 | 029458-099 |WIRE 16 GA. PURPLE 1
119 | 029451-099 |WIRE 16 GA. WHITE FT 1

6-44

SL26/30SL Work Platform




Section
6.1

ILLUSTRATED PARTS BREAKDOWN

\ X08 d3T10dINDD

AIND T300W JILS3W00 Q

Q -

-

13

30IS 7 30IS

1
S

¢
e ©

P

@)
3.

Sr (1IN €S

@~ ﬂ 5
@3
/ 304 @

SIENERIS]

Sr (41
(diD

&

31V1d303d

337104NDD

AEAND

[SAl
N
z
d0IS

HILIMS
AT

Diesel

Controller Assembly,

Drawing 2 of 2

6-45

SL26/30SL Work Platform



m ILLUSTRATED PARTS BREAKDOWN

CONTROL CABLE ASSEMBLY,

SL26/30SL
064007-010
ITEM PART NO. DESCRIPTION ary.
1 | 064253-099 |WIRE CABLE 56 FT
2 | 029610-002 |CONN FORK 16-14 #8 2
3 | 029610-003 |CONN FORK 12-10#6 8

6-46 SL26/30SL Work Platform



ILLUSTRATED PARTS BREAKDOWN

Section
6.1

- 56 F1
[ ——= 27
IRIM 10 FIT TRIM 10 FIT
— 6 t— — e
T :
LT o o == 10 6
— IWHT BLK— 12 GA
ST -
R WHT =
WHT/BLK o o=
R P o 1A
SRIVBLK o AT =
RED/
AR Rk g

SL26/30SL Work Platform

6-47



Section

6.1 ILLUSTRATED PARTS BREAKDOWN

HOSE KIT INSTALLATION,

SL26/30SL KUBOTA GASOLINE

064008-038
1 064488-009 [HOSE ASSY X 72 1
2 064156-020 |HOSE ASSY X 26 1
3 064156-033 |HOSE ASSY X 94 1
4 064156-028 [HOSE ASSY X 63 1
5 064156-032 |HOSE ASSY X 30 2
6 064156-021 |[HOSE ASSY X 42 1
7 064156-022 [HOSE ASSY X 54 1
8 064156-023 |HOSE ASSY X 78 1
9 064156-024 |HOSE ASSY X 52 1
10 064156-019 |HOSE ASSY X 67 1
11 064156-025 [HOSE ASSY X 75 1
12 061131-010 |HOSE ASSY X 83 1/2 1
13 061131-007 |HOSE ASSY X 64 1
14 061132-007 |HOSE ASSY X 103 1
15 061351-022 |HOSE ASSY X 30 1
16 061351-006 |HOSE ASSY X 53 1
17 061351-008 [HOSE ASSY X 41 2
18 061351-015 [HOSE ASSY X 56 1
20 064156-017 |HOSE ASSY X 33 2
21 060460-008 [HOSE ASSY X 84 1
22 060460-009 |HOSE ASSY X 90 1
23 060460-010 |HOSE ASSY X 93 1
24 060460-011 |HOSE ASSY X 89 1
29 061351-016 |HOSE ASSY 1/8 SYNFLEX X 8 6
30 061351-054 |HOSE ASSY X 22 1
32 060460-012 [HOSE ASSY X 66 2

6-48 SL26/30SL Work Platform




ILLUSTRATED PARTS BREAKDOWN

A010W JATA0 B
ivae av3d 1HITY
dhnd
JIV0AH ﬁlg

. NOILINS JNSSId —1-—©
i 13N OMH ] I 13110 OAH
L= HIONIAD L4171 | !lmim
t o e dem= el
1 ! ) .ﬂv - H
| - — JE— J—— __ |

._!_8:]

V130 A
14v/33404

\\@
|
|

i 000
! ot ! 3 _ 41 0090 \6

g | r 10 e

| _ o E i
JIONT D ' ! a1 (o) /A0S | _,_\_\
INISF3LS _ | " o |©©m©

\ 7 O

1

il e
- = = = 1 1d4v/3304 _/ G177 - —
~ —F--F—n- | 99 - ‘_mv '
_ @Il | | "
| !
| | | 1y

LY [
T

N,
| -
f —
@@L./ | oL
_|I_ \
®

6-49

SL.26/30SL Work Platform



Section

6.1

ILLUSTRATED PARTS BREAKDOWN

HOSE KIT INSTALLATION,
SL.26/30SL DIESEL
064008-039
ITEM PART NO. DESCRIPTION Qry.
1 064488-007 |HOSE ASSY X 68 1
2 064156-020 JHOSE ASSY X 26 1
3 064156-033 |HOSE ASSY X 94 1
4 064156-028 |HOSE ASSY X 63 1
5 064156-032 |HOSE ASSY X 30 2
6 064156-021 [HOSE ASSY X 42 1
7 064156-022 |HOSE ASSY X 54 1
8 064156-023 |HOSE ASSY X 78 1
9 064156-024 [HOSE ASSY X 52 1
10 064156-019 |HOSE ASSY X 67 1
1 064156-025 |HOSE ASSY X 75 1
12 061131-010 |HOSE ASSY X 83 1/2 1
13 061131-007 [HOSE ASSY X 64 1
14 061132-007 |HOSE ASSY X 103 1
15 061351-022 |HOSE ASSY X 30 1
16 061351-006 |HOSE ASSY X 53 1
17 061351-008 |[HOSE ASSY X 41 2
18 061351-015 |HOSE ASSY X 56 1
20 064156-017 |HOSE ASSY X 33 2
21 060460-008 |HOSE ASSY X 84 1
22 060460-009 |HOSE ASSY X 90 1
23 060460-010 |HOSE ASSY X 93 1
24 060460-011 [HOSE ASSY X 89 1
29 061351-016 |HOSE ASSY 1/8 SYNFLEX X 8 6
30 061351-054 |HOSE ASSY X 22 1
32 060460-012 |HOSE ASSY X 66 2
6-50

SL.26/30SL Work Platform




=
S v
Mu °
o \&
19,]

ILLUSTRATED PARTS BREAKDOWN

8-

®
\\
il
- ®

jat

|
| NainL
|

LHOTY ﬂ;
JINTTAD
INI¥33IS

1
'

dWnd

JIVA0AH

NOLLONS
13N O T

U=

JANSS3d
1137100 QAH

J30NITAD 141D

L @ N
1

30L0W 3ALN0 3
IAva8 dv3d LHOLY

[

—
109

JEINL

o6

N
T

JI0A43S3
JIMVA0AH

V130 A
14v/3304

— - - —1000
141 -du“““ununnuuuu“‘\Anmv
i1l

301S/301S

© @) € BTG

——®

g

Q
©)

Q)

TN ING
®
EREPR®
v\\\\\\\\\\
r o

@@@/@

6-51

SL26/30SL Work Platform



Section

6.1

ILLUSTRATED PARTS BREAKDOWN

GUARDRAIL INSTALLATION,

SL26SL
064678-003
ITEM PART NO. DESCRIPTION Qrty.
1 064100-011 |DECK WELDMENT 1
2 REF PEDESTAL WELDMENT REF
3 064119-000 |LADDER WELDMENT 1
4 011240-006 |WASHER STD FLAT 3/8 DIA 6
5 011248-006 |NUT HEX ESNA 3/8-16 UNC 6
6 011248-008 |NUT HEX ESNA 1/2-16 UNC 8
7 011254-010 |SCREW HHC GR5 3/8-16 UNC X 1 1/4 2
8 011256-016 |SCREW HHC GR5 1/2-13 UNC X 2 8
9 011831-008 |BOLT CARRGE 3/8-16 UNC X 1 4
10 | 026505-013 |PLYWOOD 3/4 A/C EXT 41 X 58 1
11 | 026505-012 [PLYWOOD 3/4 A/C EXT 48 X 58 2
12 | 026554-006 [RVT POP 1/4 DIA .751-.875 GRIP 43
13 | 011240-008 [WASHER STD FLAT 1/2 DIA 16
14 | 064424-000 [COVER PLATE 2
15 | 026526-006 [SCREW SLFTP #10 SLOT HD. X 3/4 4
6-52

SL26/30SL Work Platform




Section

6.1 ILLUSTRATED PARTS BREAKDOWN
GUARDRAIL ASSEMBLY,
SL26SL
064678-003

201 | 064700-000 |[END RAIL WELDMENT, WIDE

202 | 064702-001 |REAR GUARDRAIL WELDMENT, R.H.

203 | 067883-000 |GATE WELDMENT

204 | 064702-002 |REAR GUARDRAIL WELDMENT, L.H.

205 | 064697-000 |GUARDRAIL WELDMENT, SL26

206 | 064695-000 |KICK RAIL WELDMENT, SL26

207 | 067764-001 |GATE KICK RAIL WELDMENT

208 | 066526-002 |TORSION SPRIN

209 | 067712-000 ([PIVOT TUBE WELDMENT

210 | 062642-026 |[BEARING

211 | 064046-000 |RAIL MOUNTING BRACKET

212 | 064688-002 |BRACKET, TOEBOARD PIVOT, L.H.

213 | 064688-001 |BRACKET, TOEBOARD PIVOT, R.H.

214 | 067695-000 |SPACER

215 | 003570-000 |RETAINING PIN ASSEMBLY

216 | - 011739-014 |ROLLPIN, 3/8 DIAX 1-3/4 LG

217 | 011254-010 |SCREW, 3/8-16 HHC X 1 1/4 19

218 | 011254-016 |SCREW, 3/8-16 HHC X 2 8

219 | 011254-018 |SCREW, 3/8-16 HHC X 2-1/4 LG 8

220 | 011254-022 |SCREW, 3/8-16 HHC X 2 3/4 2
4
2

Ty RS BN I ST ST Y ) [ [T e NG NG R [RG Y Y

221 | 011254-032 |SCREW, 3/8-16 HHC X 4 LG
222 | 011254-030 |SCREW, 3/8-16 HHC X 3 3/4

223 | 011240-006 |WASHER, 3/8 STD FLAT 16
224 | 011248-006 |NUT, 3/8-16 HEX, ESNA 47
225 | 011254-028 |SCREW, 3/8-16 HHC X 3 1/2 4

6-54 SL.26/30SL Work Platform




ILLUSTRATED PARTS BREAKDOWN m

Guardrail Installation,
SL26SL

Drawing 2 of 2

TOWARD CENTER OF
PLATFORM (4 PLCS)

POSITION SLOTS

SPREAD ITEM 210 (BEARING) TO
PLATFORM ASSEMBLY REF

PROVIDE PRESS FIT IN ITEM
209 (PIVOT WELDMENT)

@

3¢ g2
=N og

g 3%
g2u>= (&
TS B
“gas  oPB

Bls z5%
o> _-
Szps =88
=82S 4o
LS55 daa
g8  FE=
== ﬁ
=Sz Gus
(2 - <
Gu2s

SL.26/30SL Work Platform 6-55



Section

6.1

ILLUSTRATED PARTS BREAKDOWN

GUARDRAIL INSTALLATION,

SL30SL
064678-004
PART NO DESCRIPTIO Q

1 064540-011 |DECK WELDMENT 1
2 REF PEDESTAL WELDMENT REF
3 064119-000 |LADDER WELDMENT 1
4 011240-006 |WASHER FLAT STD 3/8 DIA 6
5 011248-006 |NUT HEX ESNA 3/8-16 UNC 6
6 011248-008 |NUT HEX ESNA 1/2-16 UNC 8
7 011254-010 |SCREW HHC GR5 3/8-16 UNC X 1 1/4 2
8 011256-016 |SCREW HHC GR5 1/2-13 UNC X 2 8
9 011831-008 |BOLT CARRGE GR5 3/8-16 UNC X 1 4
10 | 026505-013 [PLYWOOD 3/4 A/C EXT 41 X 58 2
11 | 026505-012 |PLYWOOD 3/4 A/C EXT 48 X 58 1
12 | 026554-006 [RVT POP 1/4 DIA .751-.875 GRIP 49
13 | 011240-008 |WASHER STD FLAT 1/2 DIA 16
14 | 026505-014 |PLYWOOD 3/4 AC EXT. 22 X 31 1

6-56

SL26/30SL Work Platform







Section

6.1

ILLUSTRATED PARTS BREAKDOWN

GUARDRAIL INSTALLATION,

SL30SL

064678-004
ITEM PART NO. DESCRIPTION ary.
201 | 064700-000 |END RAIL WELDMENT, WIDE 1
202 | 064702-001 |REAR GUARDRAIL WELDMENT, R.H. 1
203 | 067883-000 |GATE WELDMENT 1
204 | 064702-002 |REAR GUARDRAIL WELDMENT, L.H. 1
205 | 064698-000 |GUARDRAIL WELDMENT, SL30 4
206 | 064696-000 |KICK RAIL WELDMENT, SL30 4
207 | 067764-001 |GATE KICK RAIL WELDMENT 1
208 | 066526-002 |TORSION SPRIN 1
209 [ 067712-000 |PIVOT TUBE WELDMENT 1
210 | 062642-026 |BEARING 2
211 | 064046-000 |RAIL MOUNTING BRACKET 2
212 | 064688-002 |BRACKET, TOEBOARD PIVOT, L.H. 2
213 | 064688-001 |BRACKET, TOEBOARD PIVOT, R.H. 2
214 | 067695-000 |SPACER 4
215 | 03570-000 |RETAINING PIN ASSEMBLY 1
216 | 011739-014 |ROLLPIN, 3/8 DIAX 1-3/4 LG 1
217 | 011254-010 |SCREW, 3/8-16 HHC X 1 1/4 19
218 | 011254-016 |SCREW, 3/8-16 HHC X 2 8
219 | 011254-018 |SCREW, 3/8-16 HHC X 2-1/4 LG 8
220 | 011254-022 |SCREW, 3/8-16 HHC X 2 3/4 2
221 | 011254-032 |SCREW, 3/8-16 HHC X 4 LG 4
222 | 011254-030 |SCREW, 3/8-16 HHC X 3 3/4 2
223 | 011240-006 |WASHER, 3/8 STD FLAT 16
224 | 011248-006 |NUT, 3/8-16 HEX, ESNA 47
225 | 011254-028 |SCREW, 3/8-16 HHC X 3 1/2 4

6-58

SL26/30SL Work Platform




Section

6.1 ILLUSTRATED PARTS BREAKDOWN
VALVE BLOCK ASSEMBLY,
SL.26/30SL
064004-019
ITEM PART NO. DESCRIPTION aty. ITEM PART NO. DESCRIPTION Qry.
1 064050-002 |[MANIFOLD - SL - 26 PROPORTIONAL 1 46 063924-005 | VALVE RELIEF 1
2 064051-000 |MANIFOLD BLOCK 1 47 064559-001 | CUSHION VALVE - 12VDC 1
3 063928-001 |STEERINGVALVE 12VDC 3 48 064293-002 | VALVE POPET N.O. - 10VDC 1
4 063923-000 |3-WAY VALVE - 10VDC 4 49 011934-003 . | FITTING 90 1
5 063924-001 |FLOW REGULATOR 1 50 060390-003 | VALVE RELIEF 1200 PSI 1
6 063924-003 |FLOW DIVIDER 1 51 064281-000 | SPACER 1
8 063922-001 |[PRESSURE REDUCIN 1 52 013888-007 | O-RING 1
9 063925-001 |LOWERING VALVE 1 53 003391-002 | LIFT CHECK VALVE 1
11 060390-000 |RELIEF VALVE - PRESET 2000 PSI SET TO 2500 PSI 1 54 060390-006 | VALVE RELIEF 500 PSI 1
12 005135-000 |BALL 5/16 DIA STL 2 57 063921-009 |PRESSURE SWITCH 1
14 008998-000 |BALL 1/2 DIA STL 2 58 064278-000 |[SPACER 1
15 015799-000 |SPRING 1 59 011979-008 |0-RING 2
16 005133-000 |SPRING 3 60 063965-001 |[FITTING, GAGE CONNECTOR 1
17 061728-000 |[ORIFIC 2
18 063920-000 |PISTON 1
19 063952-001 |POROPTIONALVALVE 1
22 012004-004 |PLUG - SAE#4 21
23 012004-006 |PLUG - SAE#6 3
24 020021-008 {PLUG - SAE#8 2
25 060291-000 |VALVE - SOL. NC-12V 1
26 011254-022 |SCREW 3/8-16 UNC HHC X 2 3/4 3
27 011240-006 |WASHER 3/8 DIA STD ALAT 3
29 013888-044 |0 RING 3
30 011941-004 |FITTING ADAPTER 5
31 011941-006 |FITTING ADAPTER 7
32 015919-003 |ORIFICE LOWER 1
33 029925-000 |[CONN CABLE 3/4 3
36 014412-016 |SCREW 10-24 UNC SOC HD X 2 12
37 011941-005 |FITTING ADAPTOR 2
38 011941-001 |FITTING ADAPTOR 1
40 060390-001 |RELIEF VALVE-PRESET 500 PSI 2.
42 011263-028 | SCREW 5/16-24UNF HHC X 3 1/2 3
43 011238-005 | LOCKWASHER 5/16 DIA SPLIT 3
44 064344-000 | TILT LEVEL BLOCK SL-26 AL 1
45 063977-001 | PLUGE - KOENIG MB-800-090 2

6-60 SL.26/30SL Work Platform




TLLUSTRATED PARTS BREAKDOWN

g55
2z 5
LR _
oIt
&a@séw
ag;!e._.g ‘.
;;saag )
SEELE 4 e _/a
e s 'z -4

a0 \éy’@

e@ @@@ @) o) )y
CER \afrD
000 .

< ©p

)

®

R\ B

L 3!,!»»
(SR .Y/

apID—-- —~¥

SL26/30SL Work Platform

Section

6.1

6-61



Section

6.1 ILLUSTRATED PARTS BREAKDOWN
LABEL KIT INSTALLATION, LABEL KIT INSTALLATION,
SL26SL GASOLINE SL26SL DIESEL
064006-081 064006-082
ITEM PART NO. DESCRIPTION QTy. ITEM PART NO. DESCRIPTION Qry.
1 060588-010 |MANUAL, USER, SL26/30SL 1 1 060588-010 |MANUAL, USER, SL26/30SL 1
2 010076-000 |MANUAL CASE 1 2 010076-000 |MANUAL CASE 1
3 010076-001 |LABEL - SAFETY RULES 1 3 010076-001 |LABEL - SAFETY RULES 1
4 011248-004 |LOCKNUT 1/4-20 UNC HEX 2 4 011248-004 |LOCKNUT 1/4-20 UNC HEX 2
5 011252-008 |SCREW 1/4-20 UNC HHC X 1 2 5 011252-008 |SCREW 1/4-20 UNC HHC X 1 2
7 066568-000 |LABEL - LOWER PLATFORM 1 7 066568-000 |LABEL - LOWER PLATFORM 1
8 060197-000 |LABEL - HYDRAULIC FLUID 1 8 060197-000 |LABEL - HYDRAULIC FLUI 1
9 066557-007 | LABEL - LOAD 1500 LBS 1 9 066557-007 |LABEL - LOAD 1500 LBS 1
10 061205-000 |LABEL - NAME PLATE 1 10 061205-000 |LABEL - NAME PLATE 1
1 066552-000 |LABEL - DANGER HYDROGEN GAS 1 11 066552-000 |LABEL - DANGER HYDROGEN GAS 1
12 061220-001 |LABEL - ANSI REQUIREMENT 1 12 061220-001 |LABEL - ANSI REQUIREMENT 1
13 060577-000 |ANSI MANUAL 1 13 060577-000 |ANSI MANUAL 1
14 062524-001 |LABEL - EMERGENCY LOWERING 1 14 062524-001 |LABEL - EMERGENCY LOWERING 1
15 066550-004 |LABEL - DANGER INSTRUCTIONS 1 15 066550-004 |LABEL - DANGER INSTRUCTIONS 1
16 066555-000 |LABEL - CAUTION RELIEFVALVE 1 16 066555-000 |LABEL - CAUTION RELIEFVALVE 1
17 061683-005 |LABEL - UPRIGHT 4 1/2 5 17 061683-005 |LABEL - UPRIGHT 4 1/2 5
18 061683-007 |LABEL - UPRIGHT 5 1/2 2 18 061683-007 |LABEL - UPRIGHT 5 1/2 2
19 066562-000 |LABEL - TIRE PRESSURE 50 P.S.I. 1 19 066562-000 |LABEL - TIRE PRESSURE 50 P.S.I. 1
20 064166-000 |LABEL - GAS UNLEADED 1 21 027898-000 |LABEL - DIESEL FUEL 1
22 065368-000 |TACK 4 22 065368-000 |TACK 4
25 060830-000 |SAFETY WALK 4 23 067822-001 |LABEL -ATTENTION GLOW PLUGS 2
26 067770-008 |LABEL - SL26SL 2 25 060830-000 |SAFETY WALK 4
27 067770-002 |LABEL - SL26SL 5 26 067770-008 |LABEL - SL26SL 2
28 063423-000 |LABEL - BRAKE RELEASE 1 27 067770-002 |LABEL - SL26SL 5
29 064414-000 (LABEL - CONTROLS 1 28 063423-000 |LABEL - BRAKE RELEASE 1
30 064444-000 |LABEL - USA (SEE NOTE-1) 4 29 064414-000 |LABEL - CONTROLS 1
31 065791-000 |LABEL - CONTROLLER 1 30 064444-000 |LABEL - USA (SEE NOTE-1) 4
32 061515-000 |LABEL - LIFT HERE 1 31 065791-000 |LABEL - CONTROLLER 1
33 066554-000 |(LABEL - READ 1 32 061515-000 |LABEL - LIFT HERE 1
34 030624-024 |LABEL - CHOKE BUTTON 1 33 066554-000 |LABEL - READ 1
35 066551-002 |LABEL - TIPPING HAZZAR 3 - 35 066551-002 |LABEL - TIPPING HAZZAR 3
36 066551-003 |LABEL - TIPPING HAZZAR 1 36 066551-003 |LABEL - TIPPING HAZZAR 1
37 066563-000 |LABEL - BEFORE LEAVING 1 37 066563-000 |LABEL - BEFORE LEAVING 1
38 064374-000 |[LABEL - LEVEL 1 38 064374-000 |LABEL - LEVEL 1
39 066551-004 [LABEL - DANGER 1 39 066551-004 |LABEL - DANGE 1
40 067822-000 |LABEL GLOW BUTTON 1

6-62 SL26/30SL Work Platform



Section

ILLUSTRATED PARTS BREAKDOWN 6.1

® ®
® ® ®?

’m&\ /‘\\é‘\%

/ /% SN A\ ”




Section

6.1 ILLUSTRATED PARTS BREAKDOWN
LABEL KIT INSTALLATION, LABEL KIT INSTALLATION,
SL30SL GASOLINE SL30SL DIESEL
064006-087 064006-088
ITEM PART NO. DESCRIPTION QTy. PART NO D RIPTIO Q
1 060588-010 |MANUAL, USER, SL26/30SL 1 1 060588-010 |MANUAL, USER, SL26/30SL 1
2 010076-000 |MANUAL CASE 1 2 010076-000 |MANUAL CASE 1
3 010076-001 |LABEL - SAFETY RULES 1 3 010076-001 | LABEL - SAFETY RULES 1
4 011248-004 |LOCKNUT 1/4-20 UNC HEX 2 4 011248-004 |{LOCKNUT 1/4-20 UNC HEX 2
5 011252-008 |SCREW 1/4-20 UNC HHC X 1 2 5 011252-008 [SCREW 1/4-20 UNC HHC X 1 2
7 066568-000 |LABEL - LOWER PLATFORM 1 7 066568-000 |LABEL - LOWER PLATFORM 1
8 060197-000 |{LABEL - HYDRAULIC FLUID 1 8 060197-000 |{LABEL - HYDRAULIC FLUI 1
9 066557-005 |[LABEL - LOAD 1300 LBS 1 9 066557-005 |LABEL - LOAD 1300 LBS 1
10 061205-000 |[LABEL - NAME PLATE 1 10 061205-000 |LABEL - NAME PLATE 1
1 066552-000 |LABEL - DANGER HYDROGEN GAS 1 1 066552-000 |LABEL - DANGER HYDROGEN GAS 1
12 061220-001 |LABEL - ANSI REQUIREMENT 1 12 061220-001 |LABEL - ANSI REQUIREMENT 1
13 060577-000 |ANSI MANUAL 1 13 060577-000 |ANSI MANUAL 1
14 062524-001 |LABEL - EMERGENCY LOWERING 1 14 062524-001 |LABEL - EMERGENCY LOWERING 1
15 066550-004 |LABEL - DANGER INSTRUCTIONS 1 15 066550-004 |LABEL - DANGER INSTRUCTIONS 1
16 066555-000 |LABEL - CAUTION RELIEFVALVE 1 16 066555-000 |{LABEL - CAUTION RELIEFVALVE 1
17 061683-005 |[LABEL - UPRIGHT 4 1/2 5 17 061683-005 |LABEL - UPRIGHT 4 1/2 5
18 061683-007 |LABEL - UPRIGHT 5 1/2 2 18 061683-007 |LABEL - UPRIGHT 5 1/2 2
19 066562-000 |[LABEL - TIRE PRESSURE 50 P.S.1. 1 19 066562-000 |LABEL - TIRE PRESSURE %0 P.S.I. 1
20 064166-000 |LABEL - GAS UNLEADED 1 21 027898-000 |LABEL - DIESEL FUEL 1
22 065368-000 |TACK 4 22 065368-000 |TACK 4
25 060830-000 |SAFETY WALK 4 23 067822-001 |[LABEL -ATTENTION GLOW PLUGS 2
26 067770-011 |LABEL - SL30SL 2 25 060830-000 |SAFETY WALK 4
27 067770-005 |LABEL - SL30SL 5 26 067770-011 |LABEL - SL30SL 2
28 063423-000 |LABEL - BRAKE RELEASE 1 27 067770-005 |LABEL - SL30SL 5
29 064414-000 |LABEL - CONTROLS 1 28 063423-000 |LABEL - BRAKE RELEASE 1
30 064444-000 (LABEL - USA (SEE NOTE-1) 4 29 064414-000 |LABEL - CONTROLS 1
31 065791-000 |LABEL - CONTROLLER 1 30 064444-000 |LABEL - USA (SEE NOTE-1) 4
32 061515-000 |LABEL - LIFT HERE 1 31 065791-000 |LABEL - CONTROLLER 1
33 066554-000 |LABEL - READ 1 32 061515-000 ({LABEL - LIFT HERE 1
34 030624-024 |LABEL - CHOKE BUTTON 1 33 066554-000 |LABEL - READ 1
35 067822-000 |LABEL GLOW BUTTON 1

6-64 SL26/30SL Work Platform



ILLUSTRATED PARTS BREAKDOWN m |

®
@ @ o ®
waws: NN
7\;/ 7@@

SL26/30SL Work Platform 6-65



Section

6.1 ILLUSTRATED PARTS BREAKDOWN

OPTIONAL 2000 WATT/110V AC GENERATOR
S1.26/30SL. KUBOTA GASOLINE

064620-000
ITEM PART NO. DESCRIPTION QTy. ITEM PART NO. DESCRIPTION QrTy.

1 - MODULE TRAY WELDMENT REF 15 065916-000 [MOUNTING PLATE, GENERATOR 1
2 - FUEL TANK REF 16 029610-004 |[CONN FORK 16-14 #10 3
3 - ENGINE REF 17 029825-002 |DIODE, 3 AMP 1
4 027979-000 |GENERATOR 1 18 029620-002 |CONN, BUTT 16 GA 1
5 064212-000 |CORD ASSY 1 19 029483-099 |WIRE 16 GA RED/WHT 1FT
6 063949-045 |SHEAVE, WOODS AK46 WITH 5/8 BORE 1 20 029931-003 |CONNECTOR F PUSH 16-14 X 1/4 1
7 011675-070 |V-BELT 4L370 1 23 063969-001 |PULLEY, IDLER 1
8 067528-000 |CONTROLLER . REF 24 063969-002 |PULLEY MOUNT, ECCENTRIC 1
9 012797-000 {SWITCH, TOGGLE 1 25 011266-008 |SCREW HHC 1/2-20 UNF X 1 1
10 08271-000 |SWITCH GUARD 1 26 064792-000 |IDLER BRACKET 1
1 064211-000 |DECAL, ON-OFF 1 27 064791-000 |SHEAVE 1
12 011254-010 |BOLT 3/8-16 X 11/4 10 28 063961-030 |SCREW HHC M8-1.25 X 30 3
13 011248-006 |ESNT 3/8-16 10 29 011238-005 |WASHER 5/16 SPLIT LOCK 3
14 064793-000 |RADIATOR BRACKET 1 30 011240-006 |WASHER 3/8 FLAT 10

ORILL HLE FOR GENERATIR TPTION SWITCH o o o o o

[ "E:'} 2
3

CONTROLLER
RELAY

.
=
o o

I ——

| o 15—REDAWHT
I EMERGENCY |2
STOP
[

RED/WHT

GENERATOR CONTROL SWITCH LOCATION

RED

ELECTRICAL DBIAGRAM

6-66 SL.26/30SL Work Platform

4
:
!
z
f
%
i
)
;
|



TILLUSTRATED PARTS BREAKDOWN

NOTES:

INSTALL ITEKS AS SHOWN MD CHECK ALIGWENT OF

TEMS 6 AND 23 BEFRE INSTALLING ITEM 7. ITEM 6
SHILD BE PARALLEL AND INLINE USING A STRAIGHT
EDGE.

/2\J6PLY TRGION TO 1TEH 7 BY MVING TN 2. SECIRE
MITH 764 25, BELT SHLLD DEFECT /22 MITH 3-5 LES FIRE,

/\SET HIGH ENGIE SPEED TO 50 H/-50 R,

//ANOIT NOTOH IN LINGR EOGE CF FAN S0 S
SO N CETAL,

|

| 34—l
FAN SHROUD DETAIL

BELT TENSION DETALL

SL26/30SL. Work Platform

Section }
6.1 ,
|

\RBCNEPINTI] INSTALL BELT,

REINSTALL PIN.

REMIVE EXSISTING BRACKET
AND REPLACE WITH TTEN 14,

6-67



ILLUSTRATED PARTS BREAKDOWN |

OPTIONAL 2000 WATT/110V AC GENERATOR,

SL26/30SL DIESEL
064621-000 i
ITEM PART NO. DESCRIPTION QTy. ITEM PART NO. DESCRIPTION QTy.
1 - MODULE TRAY WELDMENT REF 14 067614-021 |DUAL SHEAVE - KUBOTA #17213-74281 1 ;
2 - FUEL TANK REF 15 065916-000 |MOUNTING PLATE, GENERATOR 1 |
3 067614-000 |ENGINE REF 16 | 029610-004 [CONN FORK 16-14 #10 3
4 027979-000 |WINCO GENERATOR 1 17 029825-002 |DIODE, 3 AMP 1
5 064212-000 |CORD ASSY 1 18 029620-002 |CONN, BUTT 16 GA 1
6 063949-042 |SHEAVE, GENERATOR- WOODS AC 40- 5/8 BORE 1 19 029483-099 |[WIRE 16 GA, RED WHT 1FT
7 011994-011 [V-BELT 3L-360 1 20 029931-003 |CONNECTOR F PUSH 16-14 X 1/4 1
8 067528-001 |CONTROLLER REF 23 063969-001 |PULLEY, IDLER 1
9 012797-000 |SWITCH, TOGGLE 1 24 063969-002 |PULLEY MOUNT, ECCENTRIC 1
10 08271-000 |SWITCH GUARD 1 25 064792-000 |IDLER BRACKET 1
11 064211-000 |DECAL, ON-OFF 1 26 011266-008 |SCREW HHC 1/2-20 UNF X 1 1
12 011254-010 |BOLT 3/8-16 X1 1/4 10 27 011240-006 |WASHER 3/8 FLAT 10
13 | 011248-006 |ESNT 3/8-16 10

CONTROLLER
RELAY

' RED/WHT
(RILL HOLE FOR GENERATOR DPTION SVITCH

RED

GENERATOR CONTROL SWITCH LOCATION

ELECTRICAL DIAGRAM

6-68 SL26/30SL Work Platform



ILLUSTRATED PARTS BREAKDOWN

NOTES:

1. INSTALL ITEMS AS SHOWN AND CHECK ALIGNMENT OF
ITEMS 6 & 23 BEFORE INSTALLING ITEM 7. ITEM 6 & 23
EI\ESF“LD BE PARALLEL AND INLINE USING A STRAIGHT

NOTE: KEY PART OF ITEM #4

2. APPLY TENSION TO BELT ITEM 7 BY MIVING ECCENTRIC
ITEM 24, SECURE WITH ITEM 26. BELT SHOULD DEFLECT

5/32° WITH 3-5 LBS FORCE (SEE DETAIL). NOTE: SET SCREW PART OF ITEM #7

3. SET HIGH ENGINE SPEED TO 3000
RPM +0/-50 RPM

| FORCE 370 5 LBS
DISTANCE S/32*

BELT TENSION DETAIL

SL26/30SL Work Platform 6-69



Section

6.1

ILLUSTRATED PARTS BREAKDOWN

OPTIONAL AMBER BEACON,

SL26/30SL
063999-003
ITEM PARTNO.  DESCRIPTION ary.
1 012848-004 |LIGHT 12-24 VOLT 2
2 063193-000 |LIGHT MOUNT BRACKET 2
3 029702-000 |FUSE HOLDER 1
4 029704-002 |FUSE 2 AMP 1
5 029610-002 |TERM. FORK 4
6 029601-013 | TERM. RING 5
7 029620-002 |CONNECTOR BUTT 1
8 029452-099 |WIRE 16 GA AWG BLK FT 18
9 011249-003 |LOCKNUT 10-32 HEX 4
10 | 11826-004-00 | SCREW 10-32 RD.HD. MACH X 1/2 4
12 | 029958-001 |HORN, 12 VOLT 1
13 | 063917-000 |SWITCH 1
14 | 029918-010 |TIE DOWN 5
15 | 026551-007 |POPRIVET 1/8 X .251 GRIP 5
6-70

SL26/30SL Work Platform




Section
ILLUSTRATED PARTS BREAKDOWN |

. E N e [
AL
ITl' !

ALL MDDELS EXCEPT
KUBOTA GASOLINE

11
41

LOCATION FOR HORN BUTTON

" WIRING DIAGRAM FOR HORN

al®
T

WIRING DIAGRAM FOR BEACONS

SL26/30SL Work Platform 6-71



Section

6.1

ILLUSTRATED PARTS BREAKDOWN

OPTIONAL POLY-FILL RT TIRE,

SL26/30SL
063998-000
ITEM PARTNO.  DESCRIPTION arv.
1 064187-001 |POLY FILL TIRE & WHEEL ASSY R/H REAR 1
2 064187-002 |POLY FILL TIRE & WHEEL ASSY L/H REA 1
3 064187-003 [POLY FILL TIRE & WHEEL ASSY R/H FRONT 1
4 064187-004 |POLY FILL TIRE & WHEEL ASSY L/H FRONT 1

6-72

SL26/30SL Work Platform




Upright, Inc.

1775 Park Street
Selma, California 93662
TEL: 559/891-5200
FAX: 559/891-9012
PARTS: 1-888-UR-PARTS
PARTSFAX: 559/896-9244

UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT

UpRight Ireland, Ltd.
Pottery Road
Dun Laoire,
Ireland
TEL: +353-1-202-4100
FAX: +353-1-202-4105

060587-¢14
12/99 K



